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procedures given in ANSIC63.26-2015 and shown compliance with the applicable technical
standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
Maximum Conducted Output Power &
3.1 2.1046 / 96.41(b) , , U PASS -
Effective Isotropic Radiated Power (EIRP)
3.2 96.41(b) Maximum Power Spectral Density (PSD) PASS -
3.3 96.41(g) Peak-to-average power ratio PASS -
34 2.1049 99% OBW and 26dB Bandwidth PASS -
2.1051 o o
35 3.5 GHz Emissions and Interference Limits PASS -
96.41(e)
3.6 2.1053 Field Strength of Spurious Radiation PASS -
3.7 2.1055 Frequency Stability for Temperature & Voltage PASS -

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation limits
or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Reviewed by: Sam Chen

Report Producer: Wendy Pan

TEL : 886-3-656-9065 Page Number 1 4 0of 22
FAX : 886-3-656-9085 Issued Date : Feb. 26, 2021
Report Template No.: CB-A18_1 Ver1.1 Report Version : 01



seonron 1as. FCC RADIO TEST REPORT Report No. : FGON3005AA

1 General Description
1.1 Product Feature of Equipment Under Test

Items Description
EUT Type X CBSD
[ ] CPE-CBSD
[] EUD
Power Type From power supply
Category of EUT [ ] Category A
X Category B
Professional Installation X Yes
[] No
Multi-carrier and/or CA X Yes
[] No
RF Test Tool Software of EUT Putty.exe
TX Frequency (MHz) LTE Band 48: 3555 ~ 3695
RX Frequency (MHz) LTE Band 48: 3555 ~ 3695
Single Band Bandwidth (MHz) 10/20
CA Band Bandwidth (MHz) 10+10/20+20
Type of Modulation X QPSK [X]16QAM [X|64QAM []256QAM

Note: The above information was declared by manufacturer.

1.2 Antenna Information

Ant. Brand Part Number | Antenna Type Connector Gain (dBi) Remark
1 Cambium 3 LTE-ANT-90 Sector N-Type 17 2TX/2RX
2 Cambium 3 LTE-ANT-90 Sector N-Type 17 2TX/2RX

Note: The above information was declared by manufacturer.
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1.3 Maximum EIRP Power, Frequency Tolerance, and Emission

Designator
Max. Maximum 99% F
: TX Frequency Type of Conducted Power EIRP Occupied | Emission e Y,
R HIE (MHz) Modulation Bandwidth| Designator SEy
(dBm) (W) (dBm) (W) (MHZ) (ppm)
QPSK 25.76 0.377 45.77 37.757 8.946 8M95G7D
10MHz 3555 ~ 3695 16QAM 25.52 0.356 45.53 35.727 8.958 8M96W7D
64QAM 25.49 0.354 45.50 35.481 8.933 8M93W7D
QPSK 25.96 0.394 45.97 39.537 17.866 17M9G7D
20MHz 3560 ~ 3690 16QAM 25.71 0.372 45.72 37.325 17.866 17MOW7D
64QAM 25.94 0.393 45.95 39.355 17.866 17MOW7D
3.6202
QPSK 25.57 0.361 45.58 36.141 9.233 9M23G7D
10+10MHz 3555 ~ 3695 16QAM 25.34 0.342 45.35 34.277 9.233 9M23W7D
64QAM 25.46 0.352 45.47 35.237 9.22 9M22W7D
QPSK 25.31 0.340 45.32 34.041 17.866 17M9G7D
20+20MHz 3560 ~ 3690 16QAM 25.96 0.394 45.97 39.537 17.891 17MOW7D
64QAM 25.88 0.387 45.89 38.815 17.866 17MOW7D
TEL : 886-3-656-9065 Page Number 1 6 0of 22
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:
47 CFR FCC Part 96
ANSI / TIA-603-E-2016
ANSI C63.26-2015
FCC KDB 971168 D01 v03r01
FCC KDB 940660 D01 v02
he following reference test guidance is not within the scope of accreditation of TAF.
47 CFR FCC Part 2
FCC KDB 412172 D01 v01r01
FCC KDB 662911 D01 v02r01

L[] L[] L[] _|. L] L] L] L]

Remark: All test items were verified and recorded according to the standards and without any deviation during the
test.

1.5 Testing Location

Testing Location
0 |[HWAYA ADD : No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
TEL  : 886-3-327-3456 FAX : 886-3-327-0973
X |JHUBEI ADD : No.8, Ln. 724, Bo’ai St., Zhubei City, Hsinchu County 302, Taiwan (R.O.C.)
TEL  : 886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer = I?Orgli/r(c)}or)]ment Test Date
Dec. 24, 2020 ~ Jan. 02, 2021
RF Conducted THO3-CB Lucas Huang 21.1~22.3/ 51~68 Jan. 21, 2021 ~ Jan. 22, 2021
Radiated 03CHO05-CB Ron Huang 19.7-21.4 / 57-59 Jan. 22, 2021
Test site Designation No. TW0006 with FCC.
Test site registered number IC 4086D with Industry Canada.
1.6 Measurement Uncertainty
Test Items Uncertainty Remark
Radiated Emission (30MHz ~ 1,000MHz) 5.6 dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18 GHz) 5.0dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 4.9dB Confidence levels of 95%
Conducted Emission 2.8dB Confidence levels of 95%
TEL : 886-3-656-9065 Page Number 1 7 0f 22
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2 Test Configuration of Equipment Under Test
2.1 Test Frequency

The EUT was tested in the following operating modes, unless otherwise stated:

Test Frequency
Bandwidth Bottom Channel (B) Middle Channel (M) Top Channel (T)
(MHz) (MHz) (MHz) (MHz)
10 3555.0 3625 3695.0
20 3560.0 3625 3690.0
10+10 3555.0 3625 3695.0
20+20 3560.0 3625 3690.0

2.2 Test Mode

Tested
Bandwidth
Test Item Frequency Mode
(MHz)

(MHz)
Conducted Output Powerand Maximum —144,55/10410/20+420  BM,T QPSK,16QAM,64QAM
Effective Isotropic Radiated Power (EIRP)
Maximum Power Spectral Density (PSD) 10/20/10+10/20+20 B.M,T QPSK,16QAM,64QAM
Peak-to-average power ratio 20/20+20 BM,T QPSK,16QAM,64QAM
99% OBW and 26dB Bandwidth 10/20/10+10/20+20 B.M,T QPSK,16QAM,64QAM
3.5 GHz Emissions and Interference Limits ~ |10/20/10+10/20+20 B,M,T QPSK,16QAM,64QAM
Field Strength of Spurious Radiation 20, 20+20 B,M,T 64QAM
Frequency Stability for Temperature & Voltage 20 M QPSK,16-QAM,64-QAM

Note 1: B: Bottom / M: Middle / T: Top

Note2: The EUT can only be used at Y axis position

For Field Strength of Spurious Radiation:

Mode 20+20MHz / 16QAM was maximum power for Conducted Output Power test, thus the measurement for
Field Strength of Spurious Radiation test will follow this same test configuration.

TEL : 886-3-656-9065 Page Number : 80of 22
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2.3 Accessories

Accessories

No. Equipment Name Brand Name Model Name Rating
Input: 115/ 230VAC, 28 / 14A, 47-63Hz
1 AC, DC Power supply XP DNR120AS48-| Output:48VDC, 120W
Other

AC power cable*1, Non-shielded 1.45m

2.4 Support Equipment

For Others test:

Support Equipment

No. Equipment Brand Name Model Name FCC ID
Notebook DELL E4300 N/A

B Notebook DELL E4300 N/A
C BBU Cambium Sierra 800 N/A

For Field Strength of Spurious Radiation test:

Support Equipment

No. Equipment Brand Name Model Name FCC ID
A Notebook DELL E4300 N/A
B Notebook DELL E4300 N/A
C BBU Cambium Sierra 800 N/A
E Adapter TDK-Lambda DT150PW480D N/A

TEL : 886-3-656-9065 Page Number 1 9of 22
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SPORTON LAB.

2.5 Test Setup Diagram

AC AC
main main
| |
6 5
|
|
A B E
| | Power
7
5 | supply
I
4
L 3 | EUT
1
Iltem | Connection | Shielded | Length
1 Console Yes 2m
2 Console Yes 1.8m
3 Fiber Cable No 5m
4 Power cable No 2m
5 Power cable No 1.45m
6 Power cable No 1.5m
7 Power cable No 1.5m
TEL : 886-3-656-9065 Page Number : 10 of 22
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2.6 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor between RF
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer reading level

will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 1 dB and a 20dB attenuator.

Example:
Offset (dB) = RF cable loss (dB) + attenuator factor (dB).
=1+20=21(dB)

For transmission duty cycle < 98% and setting sweep trigger to free run:

When the EUT cannot be configured to transmit at full-power on a continuous basis (i.e., duty cycle < 98%) and
the instrumentation cannot be configured to measure only during active full-power transmissions, then set sweep
trigger to free run and add 10 log (1/duty cycle) to the measured power level if the EUT duty cycle is constant (i.e.,

duty cycle variations are less than or equal to +2%).

Example:
Add [10 log (1/0.25)] = 6 dB if the duty cycle is a constant 25%.

TEL : 886-3-656-9065 Page Number : 11 of 22
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3 Test Result

3.1 Maximum Conducted Output Power & Effective Isotropic Radiated
Power (EIRP)

3.1.1 Description of the Conducted Output Power measurement

The EUT shall be set at maximum power through commands provided by manufacturer. The measured power in

the radio frequency at the transmitter output terminals shall be reported.

3.1.2 Description of the Maximum Effective Isotropic Radiated Power measurement

) Maximum EIRP
Device
(dBm/10 MHz)
End User Device 23
Category A CBSD 30
Category B CBSD 47

Power Approach, the EIRP can be determined from conducted output power.
EIRP = Pt + Gy — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

L¢ = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.1.3 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.4 Test Procedures

The testing follows Section 5.2 of ANSI C63.26-2015.

Connect the transmitter output port of EUT to the spectrum analyzer.
Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

Measure the maximum power at RF output terminals.

o gk~ N~

Determining EIRP by conducted RF output power plus transmitting antenna gain.

TEL : 886-3-656-9065 Page Number 112 of 22
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3.1.5 Test Setup

(=] o

Spectrum
Analyzer

3.1.6 Test Result of Conducted Output Power & Maximum Effective Isotropic Radiated

Power
Refer as Appendix A
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3.2 Maximum Power Spectral Density (PSD)

3.2.1 Description of the Maximum Powe Spectral Density Measurement

Maximum PSD (EIRP)
Device
(dBm/MHz)
End User Device N/A
Category ACBSD 20
Category B CBSD 37

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures
The testing follows Section 5.2 of ANSI C63.26-2015.

Connect the transmitter output port of EUT to the spectrum analyzer.
Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

o &M b=

Measure the maximum PSD at RF output terminals .

3.2.4 Test Setup

= s

Spectrum
Analyzer

3.2.5 Test Result of Maximum Power spectral density

Refer as Appendix B
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3.3 Peak-to-Average Power Ratio (PAPR)

3.3.1 Description of the Peak-to-Average Power Ratio Measurement

The peak-to-average power ratio of the transmission may not exceed 13 dB.
3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

The testing follows Section 5.2.6 of ANSI C63.26-2015.
Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer. Record the
maximum PAPR level associated with a probability of 0.1%.

3.3.4 Test Setup
[glj] EUT

Spectrum
Analyzer

ok b=

3.3.5 Test Result of Peak-to-Average Ratio

Refer as Appendix C
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3.4 99% Occupied Bandwidth (OBW) and 26dB Bandwidth
3.4.1 Description of the 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the total mean
transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides of the

carrier frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

The setting of spectrum analyzer follows the FCC KDB 971168 D01 v03r01 Section 4.2 and 4.3.
Record the result of 99% occupied bandwidth and the 26dB bandwidth.

(B o

Spectrum
Analyzer

A R

3.4.4 Test Setup

3.4.5 Test Result of Occupied Bandwidth and 26dB Bandwidth

Refer as Appendix D
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3.5 3.5 GHz Emissions and Interference Limits

3.5.1 Description of the 3.5 GHz Emissions and Interference Limits Measurement

Confirm that the device satisfies the emission limits specified in Section 96.41(e) for all declared channel sizes, at
the lowest and highest edges of the band, and in the middle of the band. The spectrum is scanned from 30 MHz
up to a frequency including its 10th harmonic. The limits for emission outside the fundamental are as follows.

» Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz

* Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz

* Any emission below 3530 MHz and above 3720 MHz < -40 dBm/MHz

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.
Select lowest, middle, and highest channels for each modulation.

1

2

3.

4. The setting of spectrum analyzer follows FCC KDB 940660 D01 v02 Section 6.0.
5. Note that unwanted emissions for CBSDs are relative to the authorized channel
3

5.4 Test Setup

=k L

Spectrum
Analyzer

3.5.5 Test Result of Conducted Band Edge

Refer as Appendix E
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3.6 Field Strength of Spurious Radiation

3.6.1 Description of the Field Strength of Spurious Radiated Measurement

Confirm that the radiated emission satisfies the limits specified in Section 96.41(e) for all declared channel sizes,
at the lowest and highest edges of the band, and in the middle of the band. The spectrum is scanned from 30 MHz
up to a frequency including its 10th harmonic. The limits for emission outside the fundamental are as follows.

* Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz (55.2 dBuV/m at 3m)

* Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz (82.2 dBuV/m at 3m)

* Any emission below 3530 MHz and above 3720 MHz < -40 dBm/MHz (55.2 dBuV/m at 3m)

3.6.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

The testing follows Section 5.7 of ANSI C63.26-2015.
The EUT was placed on a rotatable wooden table 0.8 meters above the ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.

A R R

The height of the receiving antenna is varied between one meter and four meters to search for the maximum

spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking record of maximum
spurious emission.

7. Ahorn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating frequency band.
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Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

e ..

Spectrum Analyzer / Receiver

For radiated emissions above 1GHz

Spectrum Analyzer | [ ].

3.6.4 Test Result of Field Strength of Spurious Radiated
Refer as Appendix F
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3.7 Frequency Stability for Temperature & Voltage

3.7.1 Description of the Frequency Stability for Temperature & Voltage Measurement

The frequency stability of the transmitter shall be measured while varying the ambient temperatures and
supply voltages over the ranges specified in Section 2.1055. And ensure that the fundamental emission stays

within the authorized frequency block.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v03r01 Section 9.0
The EUT was set up in the thermal chamber and connected to the spectrum analyzer.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before testing. Power
was applied and the maximum change in frequency was recorded within one minute.

4. With power OFF, the temperature was raised in -30°C steps up to 50°C. The EUT was stabilized at each step
for at least half an hour. Power was applied and the maximum frequency change was recorded within one
minute.

5. Frequency measurements shall be made at intervals of not more than 10° centigrade through the range.

3.7.4 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

2. The EUT was placed in a temperature chamber at 25+5° C and connected to the spectrum analyzer.

3. The power supply voltage to the EUT was varied from 85 to 115% of the nominal value measured at the input
to the EUT.

4. The variation in frequency was measured for the worst case.

3.7.5 Test Setup

e ]

EUT
Spectrum Analyzer

3.7.6 Test Result of Temperature and Voltage Variation

Refer as Appendix G
TEL : 886-3-656-9065 Page Number 1 20 of 22
FAX : 886-3-656-9085 Issued Date : Feb. 26, 2021

Report Template No.: CB-A18_1 Ver1.1 Report Version : 01



seonron 1as. FCC RADIO TEST REPORT

Report No. : FGON3005AA

4 Test Equipment and Calibration Data
. - Calibration Calibration
Instrument Brand Model No. Serial No. Characteristics Date Due Date Remark
3m Semi Anechoic Radiation
Chr bor NG TDK SAC-3M 03CHO5-CB | 30 MHz~ 1 GHz | Aug. 10,2020 | Aug. 09, 2021 | (a2 0
3m Semi Anechoic 1GHz ~18GHz Radiation
Chamber VSWR TDK SAC-3M 03CHO5-CB am Nov. 08, 2020 | Nov. 07, 2021 | (2 BRE TR
Bilog Antenna with | TESEQ& | CBL6112D & | 35236 & _ Radiation
6dB Attenuator EMCI N-6-06 AT-Nog10 | 3OMHz~2GHz | Mar. 27,2020 | Mar. 26, 2021 | 30105.0B)
SCHWARZBE BBHA 9120 Radiation
Horn Antenna CK BBHA9120D D-1291 1GHz~18GHz | Sep. 05, 2020 | Sep. 04, 2021 (03CH05-CB)
Horn Antenna | Schwarzbeck | BBHA 9170 | BBHA9170252 | 15GHz ~ 40GHz | Jul. 21,2020 | Jul. 20, 2021 | . Radiation
b S (03CHO5-CB)
Pre-Amplifier EMCI EMC330N 980331 20MHz ~ 3GHz | Apr. 28, 2020 | Apr. 27, 2021 | Radiation
- <0 eh (03CH05-CB)
Pre-Amplifier EMCI EMC12630SE | 980287 | 1GHz - 26.5GHz | Jul. 03,2020 | Jul. 02, 2021 |  Radiation
: e P (03CHO5-CB)
. TTA1840-35-H Radiation
Pre-Amplifier MITEQ G 1864479 18GHz ~ 40GHz | Jul. 08,2020 | Jul. 07, 2021 (03CH05-CB)
Spectrum Analyzer R&S FSP40 100304 9kHz ~ 40GHz | Nov. 10, 2020 | Nov. 09, 2021 | ,adiation
e U9 (03CHO5-CB)
i Radiation
EMI Test Receiver R&S ESCS 826547/017 | 9kHz ~275GHz | May 13,2020 | May 12,2021 | (oo e o
Low Radiation
RF Cable-low Woken RG402 Cablo-04+23 | 30MHz=1GHz | Oct. 05,2020 | Oct 04,2021 | (a0 0
) . Radiation
RF Cable-high Woken RG402 High Cable-28 1GHz~18GHz Oct. 05, 2020 | Oct. 04, 2021 (03CH05-CB)
RF Cable-high Woken RG402 High 1GHz~18GHz | Oct. 05, 2020 | Oct. 04, 2021 | _Radiation
Cable-04+28 - 19, - (03CHO5-CB)
RF Cable-high Woken RG402 High 18GHz ~ 40 GHz | Jul. 16,2020 | Jul. 15,2021 | _Radiation
Cable-40G#1 10 o (03CH05-CB)
RF Cable-high Woken RGA402 High 18GHz ~ 40 GHz | Jul. 16, 2020 | Jul. 15, 2021 | _Radiation
Cable-40G#2 - 19, - 19 (03CHO5-CB)
Test Software | SPORTON |  SENSE V5.10 - N.CR. N.C.R. (o?gﬂgg?gs)
. 10 Hz up to 26.5 Conducted
Spectrum analyzer Keysight N9020A MY55400138 GHz Dec. 11, 2019 | Dec. 10, 2020 (TH03-CB)
Signal analyzer Agilent N9010A MY52220519 | 10kHz~44GHz | Mar. 24, 2020 | Mar. 23, 2021 (CTOJSE%?)
Temp. and . GTH-408-40- _ Conducted
Humidity Chamber Gaint Force CP-AR MAA1410-011 | -40~100 degree | Sep. 09, 2020 | Sep. 08, 2021 (THO3-CB)
Power Sensor Anritsu MA2411B 1726195 | 300MHz~40GHz | Aug. 17, 2020 | Aug. 16, 2021 (CTOJSE%?)
Power Meter Anritsu ML2495A 1035008 | 300MHz~40GHz | Aug. 17, 2020 | Aug. 16, 2021 (CToﬁgé‘_CéeB‘;
) . 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 High Cable-11 GHz Oct. 05, 2020 | Oct. 04, 2021 (THO3-CB)
) . 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 High Cable-12 GHz Oct. 05, 2020 | Oct. 04, 2021 (THO3-CB)
TEL : 886-3-656-9065 Page Number 1 210f 22
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seonron 1as. FCC RADIO TEST REPORT

Report No. : FGON3005AA

. L Calibration Calibration
Instrument Brand Model No. Serial No. Characteristics Date Due Date Remark
. . 1 GHz-26.5 Conducted
RF Cable-high Woken RG402 High Cable-13 GHz Oct. 05, 2020 | Oct. 04, 2021 (THO3-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-14 GHz Oct. 05, 2020 | Oct. 04, 2021 (THO3-CB)
. . 1 GHz-26.5 Conducted
RF Cable-high Woken RG402 High Cable-15 GHz Oct. 05, 2020 | Oct. 04, 2021 (THO3-CB)
Test Software | SPORTON SENSE V5.10 - N.CR N.CR Conducted
’ e e (THO3-CB)
MW Analog Signal . _ Conducted
Generator Keysight N5183A MY50142965 | 100kHz~20GHz | Nov. 22,2020 | Nov. 21, 2021 (THO3-CB)
Vector Signal . - Conducted
Generator Keysight N5182B MY53052408 9kHz~6GHz Jan. 17, 2020 | Jan. 16, 2021 (THO3-CB)
Vector Signal : - Conducted
Generator Keysight N5182B MY53052408 9kHz~6GHz Jan. 20, 2021 | Jan. 19, 2022 (THO3-CB)
Vector Signal . Conducted
generator Agilent E4438C MY49072778 250kHz-6GHz | Aug. 24, 2020 | Aug. 23, 2021 (THO3-CB)
Note: Calibration Interval of instruments listed above is one year.
N.C.R. means Non-Calibration required.
TEL : 886-3-656-9065 Page Number 1 22 of 22
FAX : 886-3-656-9085 Issued Date : Feb. 26, 2021

Report Template No.: CB-A18_1 Ver1.1 Report Version : 01



Mo S e Average Power Appendix A.l

Summary
Mode Power Power
(dBm) (W)
Band 48

LTE_10MHz_Nss1,QPSK_2TX 25.76 0.377
LTE_10MHz_Nss1,16QAM_2TX 25.52 0.356
LTE_10MHz_Nss1,64QAM_2TX 25.49 0.354
LTE_20MHz_Nss1,QPSK_2TX 2853 0.713
LTE_20MHz_Nss1,16QAM_2TX 28.34 0.682
LTE_20MHz_Nss1,64QAM_2TX 2851 0.710
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Mo S e Average Power Appendix A.l

Result

Mode Result DG Port 1 Port 2 Power Power Power Lim.

(dBi) (dBm) (dBm) (dBm) w) (W)

Band 48_LTE_10MHz_Nss1,QPSK_2TX

3555MHz_RB 50,#RB 0 Pass 17.00 22.58 22.03 25.32 0.340 Inf
3625MHz_RB 50,#RB 0 Pass 17.00 22.83 22.66 25.76 0.377 Inf
3695MHz_RB 50,#RB 0 Pass 17.00 22.58 22.23 25.42 0.348 Inf

Band 48_LTE_10MHz_Nss1,16QAM_2TX

3555MHz_RB 50,#RB 0 Pass 17.00 22.72 22.29 25.52 0.356
3625MHz_RB 50,#RB 0 Pass 17.00 22.07 21.84 2497 0.314 Inf
3695MHz_RB 50,#RB 0 Pass 17.00 22.76 21.83 25.33 0.341 Inf

Band 48_LTE_10MHz_Nss1,64QAM_2TX

3555MHz_RB 50,#RB 0 Pass 17.00 2175 21.79 2478 0.301 Inf
3625MHz_RB 50,#RB 0 Pass 17.00 22.55 22.40 25.49 0.354
3695MHz_RB 50,#RB 0 Pass 17.00 2277 21.76 25.30 0.339 Inf

Band 48_LTE_20MHz_Nss1,QPSK_2TX

3560MHz_RB 100,#RB 0 Pass 17.00 2513 24.97 28.06 0.640 Inf
3625MHz_RB 100,#RB 0 Pass 17.00 25.65 25.38 28.53 0.713 Inf
3690MHz_RB 100,#RB 0 Pass 17.00 25.35 25.07 28.22 0.664

Band 48_LTE_20MHz_Nss1,16QAM_2TX

3560MHz_RB 100,#RB 0 Pass 17.00 25.10 24.99 28.06 0.640 Inf
3625MHz_RB 100#RB 0 Pass 17.00 25.44 2521 28.34 0.682 Inf
3690MHz_RB 100,#RB 0 Pass 17.00 25.16 24.89 28.04 0.637 Inf

Band 48_LTE_20MHz_Nss1,64QAM_2TX

3560MHz_RB 100#RB 0 Pass 17.00 25.49 25.50 28,51 0.710 Inf
3625MHz_RB 100,#RB 0 Pass 17.00 25.30 2521 28.27 0.671 Inf
3690MHz_RB 100#RB 0 Pass 17.00 25.39 25.08 28.25 0.668 Inf

DG = Directional Gain; Port n = Port n output power
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SPORTON LAB. Power AV Appendix A.2

Summary
Mode Power Power EIRP EIRP
(dBm/10MHz) w) (dBm/10MHz) w)
Band 48

LTE_10MHz_Nss1,QPSK_2TX 25.76 0.377 45.77 37.757
LTE_10MHz_Nss1,16QAM_2TX 25.52 0.356 45.53 35.727
LTE_10MHz_Nss1,64QAM_2TX 25.49 0.354 45.50 35.481
LTE_20MHz_Nss1,QPSK_2TX 25.96 0.394 45.97 39.537
LTE_20MHz_Nss1,16QAM_2TX 25.71 0.372 45.72 37.325
LTE_20MHz_Nss1,64QAM_2TX 25.94 0.393 45.95 39.355
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SPORTON LAB. Power AV Appendix A.2

Result

Mode Result MBW DG Power Power EIRP EIRP EIRP Limit
(Hz) (dBi) (dBm/10MHz) (W) (dBM/LOMHz) (W) (dBM/10MHz)

Band 48_LTE_10MHz_Nss1,QPSK_2TX

3555MHz_RB 50,#RB 0 Pass 10M 20.01 0.340 25.32 45.33 34.119 47.00
3625MHz_RB 50,#RB 0 Pass 10M 20.01 0.377 25.76 45.77 37.757 47.00
3695MHz_RB 50,#RB 0 Pass 10M 20.01 0.348 25.42 4543 34.914 47.00

Band 48_LTE_10MHz_Nss1,16QAM_2TX

3555MHz_RB 50,#RB 0 Pass 10M 20.01 0.356 25.52 4553 35.727 47.00
3625MHz_RB 50,#RB 0 Pass 10M 20.01 0.314 24.97 44.98 31.477 47.00
3695MHz_RB 50,#RB 0 Pass 10M 20.01 0.341 25.33 45.34 34.198 47.00

Band 48_LTE_10MHz_Nss1,64QAM_2TX

3555MHz_RB 50,#RB 0 Pass 10M 20.01 0.301 24.78 4479 30.130 47.00
3625MHz_RB 50,#RB 0 Pass 10M 20.01 0.354 25.49 45.50 35.481 47.00
3695MHz_RB 50,#RB 0 Pass 10M 20.01 0.339 25.30 4531 33.963 47.00

Band 48_LTE_20MHz_Nss1,QPSK_2TX

3560MHz_RB 100,#RB 0 Pass 10M 20.01 0.362 25.59 45.60 36.308 47.00
3625MHz_RB 100#RB 0 Pass 10M 20.01 0.394 25.96 45.97 39.537 47.00
3690MHz_RB 100,#RB 0 Pass 10M 20.01 0.374 25.73 45.74 37.497 47.00

Band 48_LTE_20MHz_Nss1,16QAM_2TX

3560MHz_RB 100,#RB 0 Pass 10M 20.01 0.364 25.61 45.62 36.475 47.00
3625MHz_RB 100,#RB 0 Pass 10M 20.01 0.372 25.71 45.72 37.325 47.00
3690MHz_RB 100,#RB 0 Pass 10M 20.01 0.358 25.54 45.55 35.892 47.00

Band 48_LTE_20MHz_Nss1,64QAM_2TX

3560MHz_RB 100#RB 0 Pass 10M 20.01 0.393 25.94 45.95 39.355 47.00
3625MHz_RB 100,#RB 0 Pass 10M 20.01 0.376 25.75 45.76 37.670 47.00
3690MHz_RB 100,#RB 0 Pass 10M 20.01 0.379 25.79 45.80 38.019 47.00

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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Mo S e Average Power Appendix A.3

Summary
Mode Power Power
(dBm) (W)
Band 48

LTE_10MHz+10MHz_Nss1,QPSK_2TX 2553 0.357
LTE_10MHz+10MHz_Nss1,16QAM_2TX 25.23 0.333
LTE_10MHz+10MHz_Nss1,64QAM_2TX 25.38 0.345
LTE_20MHz+20MHz_Nss1,QPSK_2TX 27.94 0.622
LTE_20MHz+20MHz_Nss1,16QAM_2TX 28.62 0.728
LTE_20MHz+20MHz_Nss1,64QAM_2TX 28.39 0.690
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Mo S e Average Power Appendix A.3

Result

Mode Result DG Port 1 Port 2 Power Power Power Lim.

(dBi) (dBm) (dBm) (dBm) W) w)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 17.00 22.36 22.68 25.53 0.357 Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 17.00 21.79 2221 25.02 0.318 Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 17.00 22.24 22.29 25.28 0.337 Inf
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 17.00 21.85 2251 25.20 0.331 Inf

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 17.00 22.15 22.29 25.23 0.333 Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 17.00 21.64 21.84 2475 0.299 Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 17.00 21.60 21.76 24.69 0.294 Inf
P3625MHz #3695MHz_P_S50@L+S_50@L Pass 17.00 21.30 21.89 24.62 0.290 Inf

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 17.00 22.14 22.34 25.25 0.335 Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 17.00 21.78 22.05 24.93 0311 Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 17.00 2237 22.36 25.38 0.345 Inf
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 17.00 22.13 22.57 25.37 0.344 Inf

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 17.00 24.92 24.94 27.94 0.622 Inf
P3560MHz #3625MHz_P_100@L+S_100@L Pass 17.00 24.30 24.46 27.39 0.548 Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 17.00 24.74 24.73 27.75 0.596 Inf
P3625MHz #3690MHz_P_100@L+S_100@L Pass 17.00 24.54 24.88 21.72 0.592 Inf

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 17.00 25.59 25.62 28.62 0.728 Inf
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 17.00 24.80 24.94 27.88 0.614 Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 17.00 25.17 25.15 28.17 0.656 Inf
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 17.00 24.89 2523 28.07 0.641 Inf

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 17.00 25.27 25.49 28.39 0.690 Inf
P3560MHz #3625MHz_P_100@L+S_100@L Pass 17.00 24.55 24.98 27.78 0.600 Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 17.00 25.26 25.20 28.24 0.667 Inf
P3625MHz #3690MHz_P_100@L+S_100@L Pass 17.00 25.10 25.42 28.27 0.671 Inf

DG = Directional Gain; Port n = Port n output power
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SPORTON LAB. PSD Appendix A.4

Summary
Mode Power Power EIRP EIRP
(dBm/10MHz) w) (dBm/10MHz) w)
Band 48

LTE_10MHz+10MHz_Nss1,QPSK_2TX 25.57 0.361 45.58 36.141
LTE_10MHz+10MHz_Nss1,16QAM_2TX 25.34 0.342 45.35 34.277
LTE_10MHz+10MHz_Nss1,64QAM_2TX 25.46 0.352 45.47 35.237
LTE_20MHz+20MHz_Nss1,QPSK_2TX 2531 0.340 45.32 34.041
LTE_20MHz+20MHz_Nss1,16QAM_2TX 25.96 0.394 45.97 39.537
LTE_20MHz+20MHz_Nss1,64QAM_2TX 25.88 0.387 45.89 38.815
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SPORTON LAB. PSD Appendix A.4

Result

Mode Result MBW DG Power Power Power Limit EIRP EIRP EIRP Limit
(Hz) (dBi) (dBM/10MHz) (W) (dBM/10MHz) | (dBm/10MHz) (W) (dBM/10MHz)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 10M 20.01 25.57 0.361 Inf 45.58 36.141 47.00
P3555MHz #3625MHz_P_50@L+S_50@L Pass 10M 20.01 25.08 0.322 Inf 45.09 32.285 47.00
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 10M 20.01 25.17 0.329 Inf 45.18 32.961 47.00
P3625MHz #3695MHz_P_50@L+S_50@L Pass 10M 20.01 25.13 0.326 Inf 45.14 32.659 47.00

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 10M 20.01 25.34 0.342 Inf 45.35 34.277 47.00
P3555MHz #3625MHz_P_50@L+S_50@L Pass 10M 20.01 24.78 0.301 Inf 44.79 30.130 47.00
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 10M 20.01 24.73 0.297 Inf 44.74 29.785 47.00
P3625MHz #3695MHz_P_50@L+S_50@L Pass 10M 20.01 24.62 0.290 Inf 44.63 29.040 47.00

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 10M 20.01 25.42 0.348 Inf 45.43 34.914 47.00
P3555MHz #3625MHz_P_50@L+S_50@L Pass 10M 20.01 24.95 0.313 Inf 44.96 31.333 47.00
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 10M 20.01 25.43 0.349 Inf 45.44 34.995 47.00
P3625MHz #3695MHz_P_50@L+S_50@L Pass 10M 20.01 25.46 0.352 Inf 45.47 35.237 47.00

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 10M 20.01 2531 0.340 Inf 45.32 34,041 47.00
P3560MHz #3625MHz_P_100@L+S_100@L Pass 10M 20.01 24.91 0.310 Inf 44.92 31.046 47.00
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.26 0.336 Inf 45.27 33.651 47.00
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.22 0.333 Inf 45.23 33.343 47.00

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 10M 20.01 25.96 0.394 Inf 45.97 39.537 47.00
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 10M 20.01 25.43 0.349 Inf 45.44 34.995 47.00
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.68 0.370 Inf 45.69 37.068 47.00
P3625MHz #3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.56 0.360 Inf 45.57 36.058 47.00

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 10M 20.01 25.88 0.387 Inf 45.89 38.815 47.00
P3560MHz #3625MHz_P_100@L+S_100@L Pass 10M 20.01 25.31 0.340 Inf 45.32 34,041 47.00
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.77 0.378 Inf 45.78 37.844 47.00
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 10M 20.01 25.74 0.375 Inf 45.75 37.584 47.00

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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I I PSD

SPORTON LASB. Appendix B' 1
Summary
Mode PD EIRP PD
(dBm/MHz) (dBm/MHz)
Band 48 - -
LTE_10MHz_Nss1,QPSK_2TX 16.84 36.85
LTE_10MHz_Nss1,16QAM_2TX 16.61 36.62
LTE_10MHz_Nss1,64QAM_2TX 16.72 36.73
LTE_20MHz_Nss1,QPSK_2TX 16.59 36.60
LTE_20MHz_Nss1,16QAM_2TX 16.37 36.38
LTE_20MHz_Nss1,64QAM_2TX 16.56 36.57
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sPaRToN LAS. PSD Appendix B.1

Result
Mode Result DG Port 1 Port 2 Sum PD PD Limit EIRP PD EIS;::D
(dBi) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Band 48_LTE_10MHz_Nss1,QPSK_2TX - - - - - - - - -
3555MHz_RB 50 4RB 0 Pass 20.01 13.71 13.46 16.49 16.49 Inf 3650 37.00
3625MHz_RB 50,#RB 0 Pass 20.01 14.07 13.91 16.84 16.84 Inf 36.85 37.00
3695MHz_RB 50,#RB 0 Pass 20.01 13.84 13.49 16.60 16.60 Inf 36.61 37.00
Band 48_LTE_10MHz_Nss1,16QAM_2TX - - - - - - - - -
3555MHz_RB 50,#RB 0 Pass 20.01 13.75 13.49 16.47 16.47 Inf 36.48 37.00
3625MHz_RB 50,#RB 0 Pass 20.01 13.27 13.13 16.16 16.16 Inf 36.17 37.00
3695MHz_RB 50,#RB 0 Pass 2001 13.97 13.50 16.61 16.61 Inf 36.62 37.00
Band 48_LTE_10MHz_Nss1,64QAM_2TX - - - - - - - - -
3555MHz_RB 50,#RB 0 Pass 20.01 13.33 13.05 16.05 16.05 Inf 36.06 37.00
3625MHz_RB 50,#RB 0 Pass 20.01 13.86 13.74 16.72 16.72 Inf 36.73 37.00
3695MHz_RB 50 4RB 0 Pass 20.01 13.74 13.69 16.63 16.63 Inf 36.64 37.00
Band 48_LTE_20MHz_Nss1,QPSK_2TX - - - - - - - - -
3560MHz_RB 100,#RB 0 Pass 20.01 13.42 13.21 16.11 16.11 Inf 36.12 37.00
3625MHz_RB 100,4RB 0 Pass 2001 13.75 13.67 16.59 16.59 Inf 36.60 37.00
3690MHz_RB 100,#RB 0 Pass 20.01 13.57 13.28 16.30 16.30 Inf 36.31 37.00
Band 48_LTE_20MHz_Nss1,16QAM_2TX - - - - - - - - -
3560MHz_RB 100,#RB 0 Pass 20.01 13.44 13.24 16.29 16.29 Inf 36.30 37.00
3625MHz_RB 100,4RB 0 Pass 2001 13.60 13.37 16.37 16.37 Inf 36.38 37.00
3690MHz_RB 100,#RB 0 Pass 20.01 13.31 13.04 16.12 16.12 Inf 36.13 37.00
Band 48_LTE_20MHz_Nss1,64QAM_2TX - - - - - - - - -
3560MHz_RB 100,4RB 0 Pass 2001 13.72 1353 16.56 16.56 Inf 3657 37.00
3625MHz_RB 100,#RB 0 Pass 20.01 13.51 13.48 16.38 16.38 Inf 36.39 37.00
3690MHz_RB 100 4RB 0 Pass 2001 13.63 13.30 16.35 16.35 Inf 36.36 37.00

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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SPORTON LAB.

PSD

Appendix B.1

Band 48 LTE 10MHz Nss1,QPSK_2TX PSD
3555MHz_QPSK_RB 50.#RB 0
24/12/2020
30 sum [~
20-] Port1 |
Mf DO OV S Pot2 [/
10-] - J
o
o
)
amd
]
-304 ' | | ' | ' | | ' | ' | :
3.34G 3.342G 33440 3.346G 3.348G 3.35G 3.334G 3.336G 3.338G 3.36G 3.362G 3.366G 3.568G 3.57G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (O]
1371 3.555G 30M ™ L 20m RMS 1
1346 3.535G 30M ™ kN 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
1643 2530
Band 48 LTE 10MHz Nss1,QPSK_2TX PSD
3625MHz_QPSK RB 50,#RB 0
24/12/2020
30 sum [~
20-] Port1 [
/—__._____h...\ Pot2 [/
10+ 5 N - J
o
wl
e
i
)
-0+ ' , . ' ‘ ' : . ' : ' ,
3.61G 3.612G 36146 3.616G 3.6186 3.626 3.624G 3.626G 3.628G 3.636 3.6326 3.636G 3.638G 3.646
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
1407 3.625G 30M ™ Y 20m RMS 1
1391 3.625G 30M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/1DMHz)
16.84 25.85
Band 48 LTE 10MHz Nss1,QPSK_2TX PSD
3695MHz_QPSK RB 50,#RB 0
2411272020
30 sum [ A
20-] Port1 [/
\ Port2 |
10~ //" - J
o
wl
i
o~
o
-0+ ' , , ' | ' , \ ' , , ' , ,
3.68G 3.682G 3.684G 3.686G 3.6886 1.69G 3.604G 3.606G 3.608G 376 37026 3.704G 3.706G 3.708G 3716
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1384 3.695G 30M ™ L 20m RMS 1
13438 3.695G 30M ™ L 20m RMS 2
Sum PD Power
(dBm/MHz) (dBrn/10MHz)
16.60 25.52
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PSD

SPORTON LAB.

Appendix B.1

Band 48 LTE 10MHz Nss1,16QAM 2TX PSD
3555MHz_16QAM_RB 50.%RB 0
02/01/2021
30 sum [~
20-] Port1 |
Port2 [/
10-] by N\ - J
o
ml
)
5
)
-304 ' | | ' | ' | | ' | | ' | :
3.34G 3.342G 33440 3.346G 3.348G 3.35G 3.334G 3.336G 3.338G 3.36G 3.362G 3.364G 3.366G 3.568G 3.57G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (O]
1375 3.555G 30M ™ L 20m RMS 1
1349 3.535G 30M ™ kN 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
1647 2543
Band 48 LTE_10MHz Nss1,16QAM 2TX PSD
3625MHz_16QAM RB 50,%RB 0
02/01/2021
30 sum [~
20-] Port1 [
/’_'__‘—_’_vv‘—'ﬁ Pot2 |/
o /_.m.______‘_m,,\\ | I~
o
wl
)
)
)
-0+ ' , . ' | ' : . ' : , ' , ]
3.61G 3.612G 36146 3.616G 3.6186 3.626 3.624G 3.626G 3.628G 3.636 3.6326 3.634G 3.636G 3.638G 3.646
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
13.27 3.625G 30M ™ Y 20m RMS 1
1313 3.625G 30M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/1DMHz)
16.16 25.02
Band 48 LTE 10MHz Nss1,16QAM 2TX PSD
3695MHz_16QAM RB 50,%#RB 0
02/01/2021
30 sum [ A
20-] Port1 [/
/MW Pot2 |/
10| 5 N - J
o
wl
)
-
)
-0+ ' , , ' | ' , \ ' , , ' , ,
3.68G 3.682G 3.684G 3.686G 3.6886 1.69G 3.604G 3.606G 3.608G 376 37026 3.704G 3.706G 3.708G 3716
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1397 3.695G 30M ™ L 20m RMS 1
13.30 3.695G 30M ™ L 20m RMS 2
Sum PD Power
(dBm/MHz) (dBrn/10MHz)
16.61 25.50
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SPORTON LAB.

PSD

Appendix B.1

Band 48 LTE 10MHz Nss1,64QAM 2TX PSD
3555MHz_64QAM_RB 50,#RB 0
02/01/2021
30 sum [~
20-] Port1 |
Port2 [/
10-] y W - J
o
o
)
amd
)
-304 ' | | ' | | ' | | ' | ' | :
3.34G 3.342G 33440 3.346G 3.348G 3.35G 3.3326 3.334G 3.336G 3.338G 3.36G 3.362G 3.366G 3.568G 3.57G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (O]
13.33 3.555G 30M ™ L 20m RMS 1
13.03 3.535G 30M ™ kN 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
16.03 2492
Band 48 LTE_10MHz Nss1,64QAM 2TX PSD
3625MHz_64QAM RB 50,%RB 0
02/01/2021
30 sum [~
20-] Port1 [
N Porz [
10+ e - - J
o
wl
e
i
)
-0+ ' , . ' | : ' : . ' : ' , ]
3.61G 3.612G 36146 3.616G 3.6186 3.626 3.622G 3.624G 3.626G 3.628G 3.636 3.6326 3.636G 3.638G 3.646
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
13.36 3.625G 30M ™ Y 20m RMS 1
1374 3.625G 30M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/1DMHz)
16.72 25.51
Band 48 LTE 10MHz Nss1,64QAM 2TX PSD
3695MHz_64QAM RB 50,%#RB 0
02/01/2021
30 sum [ A
20-] Port1 [/
m Poit2 [~/
10| - J
o
wl
i
-
o
-0+ ' , , ' | \ ' , \ ' , , ' , ,
3.68G 3.682G 3.684G 3.686G 3.6886 1.69G 3.602G 3.604G 3.606G 3.608G 376 37026 3.704G 3.706G 3.708G 3716
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1374 3.695G 30M ™ L 20m RMS 1
13.69 3.695G 30M ™ L 20m RMS 2
Sum PD Power
(dBm/MHz) (dBrn/10MHz)
16.63 2535
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PSD Appendix B.1

SPORTON LAB.

Band 48 LTE 20MHz_Nss1,QPSK 2TX PSD
3560MHz_QPSK_RB 100,#RB 0

24/12/2020

B ' | sum [~
20-] Port1 |
Port2 |/
10 - )
0-|
“10-|
_20-
30
40+
-50-) : ! | \ . | | ! ' : | ,
3.53G 3.5356 3.546 3.545G 3556 3.5556 3.566 3.565G 3.576 3.5756 3.586 3.5656 3.50G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) @)
1342 3566 B0M ™ M 20m RMS 1
1321 3.566 60M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
1611 559
Band 48 LTE 20MHz_Nss1,QPSK 2TX PSD
3625MHz_QPSK RB 100,#RB 0
2411272020
& ; ; sum [~
20-] Port1 [
Pot2 [/
10+ - )
0-|
104
_20-
30|
40+
-30-, , \ : ' . , . . . , . .
35056 3.66 3.6056 3616 36156 3.626 3.6256 3.636 36356 3.646 3.6456 3656 3.6556
PD <3 Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1375 36256 60M ™ M 20m RMS 1
1367 36256 60M ™ M 20m RMS 2
Sum PD Power
(dBrm/MHz) (dBm/10MHz)
1659 2.9
Band 48 LTE_20MHz Nss1,QPSK_2TX PSD
3690MHz_QPSK_RB 100,#RB 0
24122000
30 : : sum [
20-] Port1 [/
Pot2 |/
10 - )
o]
104
_20-|
-30-
_40-
-30-, , . : , . , \ : . , . ,
3.666 36656 3676 36756 31636 36856 3696 36956 376 37056 3716 37156 3726
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
1357 3696 0M ™ 3M 20m RMS 1
13.28 3696 0M ™ E 20m RMS 2
Sum PD Power
(dBrm/MHz) (dBm/10MHz)
1630 573
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PSD Appendix B.1

SPORTON LAB.

Band 48 LTE 20MHz_Nss1,16QAM_2TX PSD
3560MHz_16QAM_RB 100,#RB 0
02/01/2021
B ' | sum [~
20-] Port1 |
Port2 |/
10 - )
0-|
“10-|
_20-
30
40+
-50-) : ! | \ . | | ! ' : | ,
3.53G 3.5356 3.546 3.545G 3556 3.5556 3.566 3.565G 3.576 3.5756 3.586 3.5656 3.50G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) @)
1344 3566 B0M ™ M 20m RMS 1
13.20 3.566 60M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
16.28 .61
Band 48 LTE 20MHz_Nss1,16QAM_2TX PSD
3625MHz_16QAM_RE 100,#RB 0
02/01/2021
30 : : sum [N
20-] Port1 [
Pot2 [/
10+ - )
0-|
104
_20-
30|
40+
-30-, , \ : ' . , . . . , . .
35056 3.66 3.6056 3616 36156 3.626 3.6256 3.636 36356 3.646 3.6456 3656 3.6556
PD <3 Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1360 36256 60M ™ M 20m RMS 1
1337 36256 60M ™ M 20m RMS 2
Sum PD Power
(dBrm/MHz) (dBm/10MHz)
1637 571
Band 48 LTE_20MHz_Nss1,16QAM_2TX PSD
3690MHz_16QAM_RB 100,#RB 0
02/01/2021
30 : ; sum [ A
20-] Port1 [/
Pot2 |/
10 - )
o]
104
_20-|
_30-
_40-
-30-, , . : , . , \ : . , . ,
3.666 36656 3676 36756 31636 36856 3696 36956 376 37056 3716 37156 3726
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
1331 3696 0M ™ 3M 20m RMS 1
13.04 3696 0M ™ E 20m RMS 2
Sum PD Power
(dBrm/MHz) (dBrm/10MHEz)
16.12 554
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SPORTON LAB.

PSD

Appendix B.1

Band 48 LTE 20MHz Nss1,64QAM 2TX PSD
3560MHz_64QAM_RB 100,#RB 0
02/01/2021
30 sum [~
20-] Port1 |
Port2 [/
10-] - J
o
o
)
amd
)
-30 ' ' | ' ' ' | ' . ' ' \
3.33G 3.3336 334G 3.343G 3.35G 3.333G 3.36G 3.363G 357G 3.573G 3.386 3.383G 3.59G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (O]
1372 3.56G 60M ™ L 20m RMS 1
13.33 3.366 60M ™ kN 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/10MHz)
16.36 2594
Band 48 LTE 20MHz Nss1,64QAM 2TX PSD
3625MHz_64QAM RB 100,#RB 0
02/01/2021
30 sum [~
20-] Port1 [
: - Port2 [/
10 i =
o
wl
e
i
)
-50- , ' ' , ' . : ' ] , ' \
3.305G 3.66 3.603G 3.61G 3.6156 3.62G 3.625G 3.63G 3.6356 3.64G 36436 3.63G 3.655G
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) ()
13.51 3.625G 60M ™ Y 20m RMS 1
1348 3.625G 60M ™ M 20m RMS 2
Sum PD Power
(dBm/MHz) (dBm/1DMHz)
16.38 25.75
Band 48 LTE 20MHz Nss1,64QAM 2TX PSD
3690MHz_64QAM _RB 100,#RB 0
02/01/2021
30 sum [ A
20-] Port1 [/
Port2 |
10| - J
o
wl
i
-
N
o
-0 \ ' . ' ' . , ' , , ' \
3.66G 3.6656 367G 3.675G 1.686 3.685G 3.69G 3.605G 376 3.705G 3716 37156 3.726
PD CF Span REW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
13.63 3.69G 60M ™ L 20m RMS 1
13.30 3.69G 60M ™ L 20m RMS 2
Sum PD Power
(dBm/MHz) (dBrn/10MHz)
16.33 25.79
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ot Bt PSD LTE Band 48 _2CA Appendix B.2
Summary
Mode PD EIRP PD
(dBm/MHz) (dBm/MHz)

Band 48 -
LTE_10MHz+10MHz_Nss1,QPSK_2TX 16.98 36.99
LTE_10MHz+10MHz_Nss1,16QAM_2TX 16.78 36.79
LTE_10MHz+10MHz_Nss1,64QAM_2TX 16.89 36.90
LTE_20MHz+20MHz_Nss1,QPSK_2TX 16.07 36.08
LTE_20MHz+20MHz_Nss1,16QAM_2TX 16.81 36.82
LTE_20MHz+20MHz_Nss1,64QAM_2TX 16.59 36.60
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e ok PSD_LTE Band 48_2CA Appendix B.2

Result

Mode Result DG PD PD Limit EIRP PD EIRP PD Limit Port 1 Port 2
(dBi) (dBm/MHz) (dBm/MHz) (dBmIMHz) (dBmIMHz) (dBm/MHz) (dBmIMHz)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX - - - - - - -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 20.01 16.98 Inf 36.99 37.00 13.79 14.15
P3555MHz #3625MHz_P_50@L+S_50@L Pass 20.01 16.56 Inf 36.57 37.00 13.39 13.70
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 20.01 16.48 Inf 36.49 37.00 13.31 13.62
P3625MHz #3695MHz_P_50@L+S_50@L Pass 20.01 16.59 Inf 36.60 37.00 13.21 13.92

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX - - - - - - -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 20.01 16.78 Inf 36.79 37.00 13.91 13.63
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 20.01 16.20 Inf 36.21 37.00 13.14 13.23
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 20.01 16.17 Inf 36.18 37.00 13.11 13.20
P3625MHz #3695MHz_P_50@L+S_50@L Pass 20.01 16.04 Inf 36.05 37.00 12.83 13.22

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX - - - - - - -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 20.01 16.89 Inf 36.90 37.00 13.68 14.07
P3555MHz #3625MHz_P_50@L+S_50@L Pass 20.01 16.37 Inf 36.38 37.00 13.19 13.52
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 20.01 16.85 Inf 36.86 37.00 13.81 13.86
P3625MHz #3695MHz_P_50@L+S_50@L Pass 20.01 16.88 Inf 36.89 37.00 13.63 14.10

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX - - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 20.01 16.07 Inf 36.08 37.00 12.93 13.18
P3560MHz #3625MHz_P_100@L+S_100@L Pass 20.01 15.58 Inf 35.59 37.00 12.47 12.66
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 20.01 16.07 Inf 36.08 37.00 13.00 13.12
P3625MHz #3690MHz_P_100@L+S_100@L Pass 20.01 15.88 Inf 35.89 37.00 12.67 13.07

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX - - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 20.01 16.81 Inf 36.82 37.00 13.80 13.80
P3560MHz #3625MHz_P_100@L+S_100@L Pass 20.01 16.22 Inf 36.23 37.00 13.10 13.31
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 20.01 16.45 Inf 36.46 37.00 13.39 13.48
P3625MHz #3690MHz_P_100@L+S_100@L Pass 20.01 16.24 Inf 36.25 37.00 13.06 13.40

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX - - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 20.01 16.59 Inf 36.60 37.00 13.45 13.70
P3560MHz #3625MHz_P_100@L+S_100@L Pass 20.01 16.04 Inf 36.05 37.00 12.80 13.24
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 20.01 16.52 Inf 36.53 37.00 13.50 13.51
P3625MHz #3690MHz_P_100@L+S_100@L Pass 20.01 16.50 Inf 36.51 37.00 13.35 13.62

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 10MHz+10MHz _Nss1,QPSK_2TX PSD
P#3555MHz,3625MHz_QPSK_P_50@L+5_50@L
21/01/2021
=5 Port1 [~
20- | Part2 [~ |
10-|
o
0-
]
-
a0
3.5475G 3.549G 3.556 3.551G 3.552G 33536 3.5546 3.5556 3.556G 33576 3.558G 3.559G 336G 3.561G 3.5625G
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1379 3.5556 15M ™ M 20m RMS 1
14.15 3.5556 15M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.98
Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX PSD
P3555MHz#3625MHz_QPSK_P_50@L+S_50@L
21/01/2021
30 Part] [~
20 | Pert2 [~
10-| -
o
0-
]
a0
a0
361756 3.619G 3.626 3.621G 3.622G6 36236 3.6246 3.625G6 3.626G 36276 3.628G 3.629G 3636 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
1339 3.6256 15M ™ M 20m RMS 1
1370 3.6256 15M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
16.36
Band 48 LTE_10MHz+10MHz_Nss1,QPSK_2TX PSD
P#3625MHz,3695MHz_QPSK P_50@L+S_50@L
21/01/2021
B Port1 [~/
20-| | Per2 [~
10-|
o-
nd
a0
0o
)
361756 3.619G 3.62G 3.621G 3.622G 3.623G 3.624G 3.625G 3.626G 3.627G 3.628G 3.629G 3.83G6 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1331 3.625G6 15M ™ M 20m RMS 1
13.62 3.625G6 15M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.48
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 10MHz+10MHz _Nss1,QPSK_2TX PSD
P3625MHz,#3695MHz_QPSK_P_50@L+5_50@L
21/01/2021
=5 Port1 [~
20- Port2 [~
10-| *
o
0-
]
-
a0
3.6875G 3.689G 3.69G6 3.691G 3.692G6 3.603G 3.6046 3.695G6 3.696G 3.6976 3.698G 3.699G 376 3.701G 3.7025G
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
13.21 3.6956 15M ™ M 20m RMS 1
1392 3.6956 15M ™ M 20m RMS
Sum PD
(dBm/MHz)
16.59
Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX PSD
P#3555MHz,3625MHz_16QAM_P_50@L+S_50@L
21/01/2021
30 Part] [~
20 Port2 [~
10-| *
o
0-
]
a0
a0
3.5475G 3.549G 3.556 3.551G 3.552G 33536 3.5546 3.5556 3.556G 33576 3.558G 3.559G 336G 3.561G 3.5625G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
13.91 3.5556 15M ™ M 20m RMS 1
13.63 3.5556 15M ™ M 20m RMS
Sum PD
(dBrm/MHz)
16.78
Band 48 LTE_10MHz+10MHz_Nss1,16QAM_2TX PSD
P3555MHz#3625MHz_16QAM P 50@L+S 50@L
21/01/2021
B Port1 [~/
20-| Port2 [~/
10-|
o-
nd
a0
0o
)
361756 3.619G 3.62G 3.621G 3.622G 3.623G 3.624G 3.625G 3.626G 3.627G 3.628G 3.629G 3.83G6 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1304 3.625G6 15M ™ M 20m RMS 1
13.23 3.625G6 15M ™ M 20m RMS
Sum PD
(dBm/MHz)
16.20
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 10MHz+10MHz Nss1,16QAM 2TX PSD
P#3625MHz,3695MHz_16QAM_P_50@L+S_50@L
21/01/2021 N
=5 Port1 [~
20- Port2 [~
10-|
o
0-
]
-
a0
361756 3.619G 3.626 3.621G 3.622G6 36236 3.6246 3.625G6 3.626G 36276 3.628G 3.629G 3636 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1311 3.6256 15M ™ M 20m RMS 1
13.20 3.6256 15M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
1617
Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX PSD
P3625MHz#3695MHz_16QAM_P_50@L+S_50@L
21/01/2021 N
30 Part] [~
20 Port2 [~
10 =
o
0-
]
a0
a0
3.6875G 3.689G 3.69G6 3.691G 3.692G6 3.603G 3.6046 3.695G6 3.696G 3.6976 3.698G 3.699G 376 3.701G 3.7025G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
12.83 3.6956 15M ™ M 20m RMS 1
1322 3.6956 15M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
16.04
Band 48 LTE_10MHz+10MHz_Nss1,64QAM_2TX PSD
P#3555MHz,3625MHz 64QAM P 50@L+S 50@L
21/01/2021
B Port1 [~/
20-| Port2 [~/
10-| -
o-
nd
a0
0o
)
-E.S}ISG 15“‘!96 3.5‘56 E.SEIHG 3‘55‘»26 S.SEIBG 3.5%46 E.SEI»SG S‘S%EG 3‘5.%?(1‘ E‘S‘S&G 3‘55‘»96 S‘SIEG E.SéTG ' 3.56‘256
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
13.68 3.355G 15M ™ M 20m RMS 1
14.07 3.355G 15M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.89
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 10MHz+10MHz Nss1,64QAM 2TX PSD
P3555MHz,#3625MHz_64QAM_P_50@L+S_50@L
21/01/2021
=5 Port1 [~
20- | Part2 [~ |
10-|
o
0-
]
-
a0
361756 3.619G 3.626 3.621G 3.622G6 36236 3.6246 3.625G6 3.626G 36276 3.628G 3.629G 3636 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1319 3.6256 15M ™ M 20m RMS 1
1352 3.6256 15M ™ M 20m RMS
Sum PD
(dBm/MHz)
16.37
Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX PSD
P#3625MHz,3695MHz_64QAM_P_50@L+S_50@L
21/01/2021
30 Part] [~
20 | Pert2 [~
10-|
o
0-
]
a0
a0
361756 3.619G 3.626 3.621G 3.622G6 36236 3.6246 3.625G6 3.626G 36276 3.628G 3.629G 3636 3.631G 3.6325G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
13.81 3.6256 15M ™ M 20m RMS 1
13.86 3.6256 15M ™ M 20m RMS
Sum PD
(dBrm/MHz)
16.85
Band 48 LTE_10MHz+10MHz_Nss1,64QAM_2TX PSD
P3625MHz#3695MHz 64QAM P 50@L+S 50@L
21/01/2021
B Port1 [~/
20-| | Per2 [~
10-|
o-
nd
a0
0o
)
3.6875G6 3.689G 3.69G 3.691G 3.692G 3.693G 3.604G 3.695G6 3.696G 3.697G 3.698G 3.699G 3.7G 3.701G 3.7025G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
13.63 3.695G6 15M ™ M 20m RMS 1
1410 3.695G6 15M ™ M 20m RMS
Sum PD
(dBm/MHz)
16.88
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 20MHz+20MHz_Nss1,QPSK_2TX PSD
P#3560MHz,3625MHz_QPSK P_100@L+5_100@L
21/01/2021 N
=5 Port1 [~
20- Port2 [~
10-|
o
0-
]
-
a0
3.345G6 3.548G 3.556 3.552G 3.554G 3.356G 3.5586 336G 35626 3.564G 3.566G 3.568G 357G 35726 35756
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1293 3.56G6 30M ™ M 20m RMS 1
13.18 3.56G 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.07
Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX PSD
P3560MHz,#3625MHz_QPSK_P_100@L+5_100@L
21/01/2021 N
30 Part] [~
20 Port2 [~
10-|
o
0-
]
a0
a0
3616 3.6126 36146 36166 36186 3.62G6 3.6226 3.6246 3.626G 3.6286 3.636 3.632G 3.6346 3.6366 36386 3646
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
1247 3.6256 30M ™ M 20m RMS 1
12.66 3.6256 30M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
1338
Band 48 LTE_20MHz+20MHz_Nss1,QPSK_2TX PSD
P#3625MHz,3690MHz_QPSK P_100@L+5_100@L
21/01/2021
B Port1 [~/
20-| Port2 [~/
10-|
o-
nd
a0
0o
)
361G 3.612G6 3.614G 3.616G 3.618G 3.62G6 3.622G6 3.624G 3.626G 3.628G 3.63G6 3.632G 3.634G 3.636G 3.638G 364G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
13.00 3.625G6 30M ™ M 20m RMS 1
1302 3.625G6 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.07
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 20MHz+20MHz_Nss1,QPSK_2TX PSD
P3625MHz,#3690MHz_QPSK_P_100@L+5_100@L
21/01/2021 N
=5 Port1 [~
20- Port2 [~
10-| -
o
0-
]
-
a0
3.6756 3.678G 3.686 3.682G 3.684G 3.686G 3.6886 3.69G 3.6926 3.604G6 3.696G 3.698G 376 3.702G6 37056
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1267 3.69G6 30M ™ M 20m RMS 1
13.07 3.69G6 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
15.88
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX PSD
P#3560MHz,3625MHz_16QAM_P_100@L+S_100@L
21/01/2021 N
30 Part] [~
20 Port2 [~
10-| *
o
0-
]
a0
a0
3.345G6 3.548G 3.556 3.552G 3.554G 3.356G 3.5586 336G 35626 3.564G 3.566G 3.568G 357G 35726 35756
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
13.80 3.56G6 30M ™ M 20m RMS 1
13.80 3.56G6 30M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
16.81
Band 48 LTE_20MHz+20MHz_Nss1,16QAM_2TX PSD
P3560MHz,#3625MHz_16QAM_P_100@L+S_100@L
21/01/2021
B Port1 [~/
20-| Port2 [~/
10-| .
o-
nd
a0
0o
)
361G 3.612G6 3.614G 3.616G 3.618G 3.62G6 3.622G6 3.624G 3.626G 3.628G 3.63G6 3.632G 3.636G 3.638G 364G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
13.10 3.625G6 30M ™ M 20m RMS 1
1331 3.625G6 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.22
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SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 20MHz+20MHz Nss1,16QAM 2TX PSD
P#3625MHz,3690MHz_16QAM_P_100@L+5_100@L
21/01/2021 N
=5 Port1 [~
20- Port2 [~
10-|
o
0-
]
-
a0
3616 3.6126 36146 36166 36186 3.62G6 3.6226 3.6246 3.626G 3.6286 3.636 3.632G 3.6346 3.6366 36386 3646
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
1339 3.6256 30M ™ M 20m RMS 1
1348 3.6256 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
1643
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX PSD
P3625MHz#3690MHz_16QAM_P_100@L+5_100@L
21/01/2021 N
30 Part] [~
20 Port2 [~
10-| *
o
0-
]
a0
a0
3.6756 3.678G 3.686 3.682G 3.684G 3.686G 3.6886 3.69G 3.6926 3.604G6 3.696G 3.698G 376 3.702G6 37056
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
13.06 3.69G6 30M ™ M 20m RMS 1
13.40 3.69G6 30M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
16.24
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_2TX PSD
P#3560MHz,3625MHz_64QAM_P_100@L+S_100@L
22/01/2021
B Port1 [~/
20-| Port2 [~/
10-|
o-
nd
a0
0o
)
3.345G6 3.348G 3.35G 3.352G 3.354G 3.356G 3.3586 3.36G 3.362G 3.364G 3.566G 3.568G 3.37G 3.572G 3.575G
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1343 3.56G 30M ™ M 20m RMS 1
13.70 3.56G 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.59
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. 9of 10




SPORTON LAB.

PSD_LTE Band 48_2CA

Appendix B.2

Band 48 LTE 20MHz+20MHz Nss1,64QAM 2TX PSD
P3560MHz,#3625MHz_64QAM_P_100@L+5_100@L
22/01/2021 N
=5 Port1 [~
20- Port2 [~
10-|
o
0-
]
-
a0
3616 3.6126 36146 36166 36186 3.62G6 3.6226 3.6246 3.626G 3.6286 3.636 3.632G 3.6346 3.6366 36386 3646
PD CF Span RBW VBW Sweep Detector Port
(H2) (Hz) (Hz) (Hz) (=)
12.80 3.6256 30M ™ M 20m RMS 1
13.24 3.6256 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.04
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX PSD
P#3625MHz,3690MHz_64QAM_P_100@L+S_100@L
22/01/2021 N
30 Part] [~
20 Port2 [~
10-|
o
0-
]
a0
a0
3616 3.6126 36146 36166 36186 3.62G6 3.6226 3.6246 3.626G 3.6286 3.636 3.632G 3.6346 3.6366 36386 3646
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (=)
13.50 3.6256 30M ™ M 20m RMS 1
1351 3.6256 30M ™ M 20m RMS 2
Sum PD
(dBrm/MHz)
1632
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_2TX PSD
P3625MHz,#3690MHz_64QAM_P_100@L+S_100@L
22/01/2021
B Port1 [~/
20-| Port2 [~/
10-|
o-
nd
a0
0o
)
3.675G 3.678G 3.68G 3.682G 3.684G 3.686G 3.688G 3.69G 3.692G 3.694G 3.696G 3.698G 3.7G 3.702G 3.7056
PD CF Span RBW VBW Sweep Detector Port
(Hz) (Hz) (Hz) (Hz) (s)
1333 3.69G 30M ™ M 20m RMS 1
13.62 3.69G 30M ™ M 20m RMS 2
Sum PD
(dBm/MHz)
16.50
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Peak to Average Power Ratio (PAPR) Appendix C.1

SPORTON LAB.

Summary
Mode Result Freq Limit 0.1% Port
(MHz) (dB)
Band 48
LTE_20MHz_Nss1,QPSK_2TX Pass 3560 13.00 8.43 1
LTE_20MHz_Nss1,16QAM_2TX Pass 3560 13.00 10.14 1
LTE_20MHz_Nss1,64QAM_2TX Pass 3560 13.00 10.35 1
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ot Bt Peak to Average Power Ratio (PAPR) Appendix C.1

Result

Mode Result Freq Limit 0.1% Port
(MHz) (dB)

Band 48_LTE_20MHz_Nss1,QPSK_2TX

3560MHz_RB 100,#RB 0 Pass 3560 13.00 8.43 1
3625MHz_RB 100,#RB 0 Pass 3625 13.00 8.35 1
3690MHz_RB 100,#RB 0 Pass 3690 13.00 8.43 1

Band 48_LTE_20MHz_Nss1,16QAM_2TX

3560MHz_RB 100,#RB 0 Pass 3560 13.00 10.14 1
3625MHz_RB 100,#RB 0 Pass 3625 13.00 8.46 1
3690MHz_RB 100,#RB 0 Pass 3690 13.00 8.38 1

Band 48_LTE_20MHz_Nss1,64QAM_2TX

3560MHz_RB 100,#RB 0 Pass 3560 13.00 10.35 1
3625MHz_RB 100,#RB 0 Pass 3625 13.00 8.32 1
3690MHz_RB 100,#RB 0 Pass 3690 13.00 8.32 1
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ot Bt Peak to Average Power Ratio (PAPR) Appendix

Band 48 LTE_20MHz_Nss1,QPSK 2TX PAR
3560MHz_QPSK_RB 100,#RB 0

110%< 1 o1 W‘
10%-
15—
0"H%_I 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
e 12 3 5 7 9 1 M 12 13 14 15 1§ 17 18 19 20
Freq (MHZ  MBW(HZ  0.1% Margin(dB) | Limit(dB)  Part
3560 20M 843 -457 13.00 1
Band 48 LTE 20MHz Nss1,QPSK 2TX PAR
3625MHz _QPSK RB 100,#RB 0
24/12/2020
T10%= Pot1 [
105
1%-
0.11%-, . : : \ . \ . \ \ . ! . \ ! \ . \ . ! |
c 1 2 3 4 5 6 7 8 9 1 M 12 13 14 15 1% 17 18 19 2
Freq (MHz)  MBW(H  01% Margin(dB) | Limit(d8)  Part
3625 20M 833 485 13.00 1
Band 48_LTE_20MHz_Nss1,QPSK_2TX PAR
3690MHz_QPSK_RB 100,#RB 0
24/12/2020
T10%= Pot1 [
10%-
15—
0"H%_I 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 1 12 13 14 15 1§ 17 18 19 20
Freq (MHz)  MBW(HZ  0.1% Margin(dB) | Limit(dB)  Part
2690 20M 843 457 13.00 1
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ot Bt Peak to Average Power Ratio (PAPR) Appendix

Band 48 LTE 20MHz Nss1,16QAM 2TX PAR
3560MHz_16QAM_RB 100,#RB 0
02/01/2021
110%:= Porl [~
10%-
1%-
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
0 1 2 3 5 7 9 10 1 12 13 14 15 16 7 18 19 2
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
3560 20M 1014 -2.86 13.00 1
Band 48 LTE 20MHz Nss1,16QAM 2TX PAR
3625MHz_16QAM_RB 100,#RB 0
02/01/2021
T10%:= Pot1 [
10%-
1%-
011%-, ' ' ' . ) . . . , , . | | ! . | . , . |
¢ 1 2 3 4 5 & 7 8 9 W M 12 13 W4 15 1B 17 1B 19 D
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
3625 20M 846 -454 13.00 1
Band 48_LTE_20MHz_Nss1,16QAM_2TX PAR
3690MHz_16QAM_RB 100,#RB 0
02/01/2021
T10%= Pot1 [
10%-
1%-
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
0 1 2 3 5 7 9 10 1 12 13 14 15 16 7 18 19 2
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
2690 20M 838 -452 12.00 1
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ot Bt Peak to Average Power Ratio (PAPR) Appendix

Band 48 LTE 20MHz Nss1,64QAM 2TX PAR
3560MHz_64QAM_RB 100,#RB 0
02/01/2021
110%:= Porl [~
10%-
1%-
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
0 1 2 3 5 7 9 10 1 12 13 14 15 16 7 18 19 2
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
3560 20M 1035 265 13.00 1
Band 48 LTE 20MHz Nss1,64QAM 2TX PAR
3625MHz_64QAM_RB 100,#RB 0
02/01/2021
T10%:= Pot1 [
10%-
1%-
011%-, ' ' ' . ) . . . , , . | | ! . | . , . |
¢ 1 2 3 4 5 & 7 8 9 W M 12 13 W4 15 1B 17 1B 19 D
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
3625 20M 832 -468 13.00 1
Band 48_LTE_20MHz_Nss1,64QAM_2TX PAR
3690MHz_64QAM_RB 100,#RB 0
02/01/2021
T10%= Pot1 [
10%-
1%-
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
0 1 2 3 5 7 9 10 1 12 13 14 15 16 7 18 19 2
Freq(MHz)  MBW(HZ) | 0.1% Margin(dB) | Limit(dB)  Port
2690 20M 832 -458 12.00 1
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ot Bt Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA Appendix C.2

Summary
Mode Result Freq Limit 0.1% Port
(MHz) (dB)
Band 48
LTE_10MHz+10MHz_Nss1,QPSK_2TX Pass 3625 13.00 11.45 1
LTE_10MHz+10MHz_Nss1,16QAM_2TX Pass 3555 13.00 12.61 1
LTE_10MHz+10MHz_Nss1,64QAM_2TX Pass 3555 13.00 10.29 1
LTE_20MHz+20MHz_Nss1,QPSK_2TX Pass 3625 13.00 8.93 1
LTE_20MHz+20MHz_Nss1,16QAM_2TX Pass 3690 13.00 10.67 1
LTE_20MHz+20MHz_Nss1,64QAM_2TX Pass 3625 13.00 10.93 1
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ot Bt Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA Appendix C.2

Result

Mode Result Freq Limit 0.1% Port
(MHz) (dB)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 3555 13.00 8.38 1
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 3625 13.00 1145 1
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 3625 13.00 8.29 1
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 3695 13.00 8.29 1

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 3555 13.00 12.61 1
P3555MHz #3625MHz_P_50@L+S_50@L Pass 3625 13.00 9.01 1
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 3625 13.00 8.29 1
P3625MHz #3695MHz_P_50@L+S_50@L Pass 3695 13.00 8.32 1

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 3555 13.00 10.29 1
P3555MHz #3625MHz_P_50@L+S_50@L Pass 3625 13.00 8.96 1
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 3625 13.00 8.78 1
P3625MHz #3695MHz_P_50@L+S_50@L Pass 3695 13.00 8.99 1

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 3560 13.00 8.75 1
P3560MHz #3625MHz_P_100@L+S_100@L Pass 3625 13.00 8.55 1
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 3625 13.00 8.93 1
P3625MHz #3690MHz_P_100@L+S_100@L Pass 3690 13.00 8.70 1

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 3560 13.00 8.90 1
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 3625 13.00 8.84 1
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 3625 13.00 8.61 1
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 3690 13.00 10.67 1

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 3560 13.00 8.17 1
P3560MHz #3625MHz_P_100@L+S_100@L Pass 3625 13.00 8.75 1
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 3625 13.00 10.93 1
P3625MHz #3690MHz_P_100@L+S_100@L Pass 3690 13.00 8.81 1
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SPORTON LAB.

Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA

Appendix

C.2

Band 48 LTE_10MHz+10MHz_Nss1,QPSK 2TX

P#3555MHz,3625MHz_QPSK_P_50@L+5_50@L

PAR

21/01/2021

110%-=

10%-|

0.11%-,
0

Freq (MHz)
3555

| por1 [~ )

Band 48 LTE 10MHz+10MHz Nss1,QPSK 2TX

P3555MHz,#3625MHz_QPSK P 50@L+5 50@L

PAR

21/01/2021

110%=)

10%-

0.11%-,
0

Freq (MHz)
3625

Port

| pon1 [~

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX

P#3625MHz,3695MHz_QPSK_P_50@L+5_50@L

PAR

21/01/2021

110%=

10%-|

0.11%-,
0

Freq (MHz)
3625

| Pt [~
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ot Bt Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA Appendix C.2

Band 48 LTE_10MHz+10MHz_Nss1,QPSK 2TX PAR
P3625MHz#3695MHz_QPSK_P_50@L+5_50@L
. 21/01/2021 .
110%< " bort1 v
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 1M 12 13 14 15 16 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3695 10M 8.29 -471 13.00 1
Band 48 LTE 10MHz+10MHz Nss1,16QAM 2TX PAR
P#3555MHz,3625MHz_16QAM P _50@L+5 50@L
) 21/01/2021 )
110%= Pot1 [~
10%-
1%-
011%-, ' ' ' . ) . . . , , . | | ! . | . , . |
o 1 2 3 4 5 6 7 8 9 W N 12 13 14 15 1% 17 1B 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3555 10M 1261 -039 13.00 1
Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX PAR
P3555MHz,#3625MHz_16QAM_P_50@L+5_50@L
. 21/01/2021 N
110%= " port1 [~
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 4 5 6 7 8 9 W N 12 13 W& 15 1B 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port |
3625 10M 9.01 -3.99 13.00 1
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SPORTON LAB.

Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA

Appendix

C.2

Band 48 LTE_10MHz+10MHz_Nss1,16QAM _2TX

P#3625MHz,3695MHz_16QAM_P_50@L+5_50@L

PAR

21/01/2021

110%-=

10%-|

0.11%-,
0

Freq (MHz)
3625

| por1 [~ )

Band 48 LTE 10MHz+10MHz Nss1,16QAM 2TX

P3625MHz,#3695MHz_16QAM P _50@L+5 50@L

PAR

21/01/2021

110%=)

10%-

0.11%-,
0

Freq (MHz)
3695

Port

| pon1 [~

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX

P#3555MHz,3625MHz_64QAM_P_50@L+5_50@L

PAR

21/01/2021

110%=

10%-|

0.11%-,
0

Freq (MHz)
3555

| Pt [~
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SPORTON LAB.

Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA

Appendix

C.2

Band 48 LTE_10MHz+10MHz_Nss1,64QAM _2TX

P3555MHz,#3625MHz_64QAM_P_50@L+5_50@L

PAR

21/01/2021

110%-=

10%-|

0.11%-,
0

Freq (MHz)
3625

Limit(dB)

| por1 [~ )

Band 48 LTE 10MHz+10MHz Nss1,64QAM 2TX

P#3625MHz,3695MHz_64QAM P 50@L+5 50@L

PAR

21/01/2021

110%=)

10%-

0.11%-,
0

Freq (MHz)
3625

Limit{dB)

Port

1

| pon1 [~

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX

P3625MHz,#3695MHz_64QAM_P_50@L+5_50@L

PAR

21/01/2021

110%=

10%-|

0.11%-,
0

Freq (MHz)
3605

Limit(dB)

| Pt [~
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Appendix

C.2

Band 48 LTE_20MHz+20MHz_Nss1,QPSK _2TX
P#3560MHz,3625MHz_QPSK_P_100@L+5_100@L

PAR

21/01/2021

110%-=

10%-|

0.11%-,
0

Freq (MHz)
3560

| por1 [~ )

Band 48 LTE 20MHz+20MHz Nss1,QPSK 2TX
P3560MHz,#3625MHz_QPSK P_100@L+5_100@L

PAR

21/01/2021

110%=)

10%-

0.11%-,
0

Freq (MHz)
3625

Port

1

| pon1 [~

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX
P#3625MHz,3690MHz_QPSK_P_100@L+5_100@L

PAR

21/01/2021

110%=

10%-|

0.11%-,
0

Freq (MHz)
3625

| Pt [~
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SPORTON LAB.

Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA

Appendix

C.2

Band 48 LTE_20MHz+20MHz_Nss1,QPSK _2TX
P3625MHz#3690MHz_QPSK_P_100@L+5_100@L

PAR

21/01/2021

110%-=

10%-|

0.11%-,
0

Freq (MHz)
3690

| por1 [~ )

Band 48 LTE 20MHz+20MHz Nss1,16QAM 2TX
P#3560MHz,3625MHz_16QAM P_100@L+S_100@L

PAR

21/01/2021

110%=)

10%-

0.11%-,
0

Freq (MHz)
3560

Port

1

| pon1 [~

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX
P3560MHz,#3625MHz_16QAM_P_100@L+5_100@L

PAR

21/01/2021

110%=

10%-|

0.11%-,
0

Freq (MHz)
3625

| Pt [~
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ot Bt Peak to Average Power Ratio (PAPR) _ LTE Band 48 2CA Appendix C.2

Band 48 LTE 20MHz+20MHz_Nss1,16QAM _2TX PAR
P#3625MHz,3690MHz_16QAM_P_100@L+S_100@L
. 21/01/2021 .
110%< " bort1 v
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 1M 12 13 14 15 16 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3625 20m 861 -439 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 2TX PAR
P3625MHz #3690MHz_16QAM_P_100@L+5_100@L
) 21/01/2021 )
110%= Pot1 [~
10%-
1%-
011%-, ' ' ' . ) . . . , , . | | ! . | . , . |
o 1 2 3 4 5 6 7 8 9 W N 12 13 14 15 1% 17 1B 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3690 20m 10.67 233 13.00 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX PAR
P#3560MHz,3625MHz_64QAM_P_100@L+5_100@L
. 22/01/2021 N
110%= " port1 [~
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 M 12 13 14 15 16 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3560 20m 817 -4.83 13.00 1
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Band 48 LTE 20MHz+20MHz_Nss1,64QAM _2TX PAR
P3560MHz#3625MHz_64QAM_P_100@L+S_100@L
N 22/01/2021 .
110%< " bort1 v
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 1M 12 13 14 15 16 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3625 20m 875 -425 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,64QAM 2TX PAR
P#3625MHz,3690MHz_64QAM_P_100@L+5_100@L
) 22/01/2021 )
110%= Pot1 [~
10%-
1%-
011%-, ' ' ' . ) . . . , , . | | ! . | . , . |
o 1 2 3 4 5 6 7 8 9 W N 12 13 14 15 1% 17 1B 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3625 20m 10.93 -207 13.00 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX PAR
P3625MHz,#3690MHz_64QAM_P_100@L+5_100@L
. 22/01/2021 N
110%= " port1 [~
10%-|
1%6=
0"”%_| 1 ] ] 1 i 1 I 1 I I 1 I 1 I 1 I 1 I 1 I
o 1 2 3 5 7 9 1 M 12 13 14 15 16 17 18 19 20
Freq (MHz) | MBW(Hz)  0.1% Margin(dB) | Limit(dB)  Port
3690 20m 881 -419 13.00 1
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SPORTON LAB. Appendix D' 1
Summary
Mode Max-NdB Max-OBW ITU-Code Min-NdB Min-OBW
(Hz) (Hz) (Hz) (Hz)
Band 48 - - - - -

LTE_10MHz_Nss1,QPSK_2TX 9.45M 8.946M 8M95G7D 9.4M 8.921M
LTE_10MHz_Nss1,16QAM_2TX 9.513M 8.958M 8M96W7D 9.413M 8.921M
LTE_10MHz_Nss1,64QAM_2TX 9.425M 8.933M 8M93W7D 9.375M 8.921M
LTE_20MHz_Nss1,QPSK_2TX 19M 17.866M 17M9G7D 18.725M 17.841M
LTE_20MHz_Nss1,16QAM_2TX 18.975M 17.866M 17MIW7D 18.7M 17.816M
LTE_20MHz_Nss1,64QAM_2TX 19.025M 17.866M 17MIW7D 18.725M 17.816M

Max-N dB = Maximum 26dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 26dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth;
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Result

Mode Result Port 1-NdB Port 1-0BW Limit Port 2-NdB Port 2-0BW Limit

(Hz) (Hz) (Hz) (Hz) (Hz) (Hz)

Band 48_LTE_10MHz_Nss1,QPSK_2TX - - - - - -

3555MHz_RB 50 #RB 0 Pass 9.45M 8.933M Inf 9.4M 8.933M Inf
3625MHz_RB 50,#RB 0 Pass 9.438M 8.946M Inf 9.425M 8.921M Inf
3695MHz_RB 50 #RB 0 Pass 9.413M 8.933M Inf 9.438M 8.933M Inf

Band 48_LTE_10MHz_Nss1,16QAM_2TX - - - - - -

3555MHz_RB 50 #RB 0 Pass 9.425M 8.933M Inf 9.438M 8.933M Inf
3625MHz_RB 50,#RB 0 Pass 9.513M 8.921M Inf 9.425M 8.958M Inf
3695MHz_RB 50 #RB 0 Pass 9.438M 8.933M Inf 9.413M 8.946M Inf

Band 48_LTE_10MHz_Nss1,64QAM_2TX - - - - - -

3555MHz_RB 50 #RB 0 Pass 9.425M 8.921M Inf 9.375M 8.933M Inf
3625MHz_RB 50,#RB 0 Pass 9.388M 8.933M Inf 9.425M 8.933M Inf
3695MHz_RB 50 #RB 0 Pass 9.375M 8.933M Inf 9.375M 8.921M Inf

Band 48_LTE_20MHz_Nss1,QPSK_2TX - - - - - -

3560MHz_RB 100,#RB 0 Pass 19M 17.841M Inf 18.85M 17.841M Inf
3625MHz_RB 100,#RB 0 Pass 18.975M 17.866M Inf 18.875M 17.866M Inf
3690MHz_RB 100,#RB 0 Pass 18.9M 17.866M Inf 18.725M 17.841M Inf

Band 48_LTE_20MHz_Nss1,16QAM_2TX - - - - - -

3560MHz_RB 100,#RB 0 Pass 18.7M 17.816M Inf 18.975M 17.816M Inf
3625MHz_RB 100,#RB 0 Pass 18.825M 17.866M Inf 18.925M 17.816M Inf
3690MHz_RB 100,#RB 0 Pass 18.875M 17.866M Inf 18.925M 17.841M Inf

Band 48_LTE_20MHz_Nss1,64QAM_2TX - - - - - -

3560MHz_RB 100,#RB 0 Pass 18.8M 17.866M Inf 18.775M 17.841M Inf
3625MHz_RB 100,#RB 0 Pass 18.85M 17.841M Inf 18.725M 17.841M Inf
3690MHz_RB 100,#RB 0 Pass 18.775M 17.841M Inf 19.025M 17.816M Inf

Port X-N dB = Port X 26dB down bandwidth; Port X-OBW = Port X 99% occupied bandwidth;
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SPORTON LAB.

Appendix D.1

Band 48 LTE_10MHz_Nss1,QPSK_2TX
3555MHz_QPSK_RB 50,#RB 0

EBW

24/12/2020

30—

20—

-B0-

1 1 1 1 1 |
3.3425G 3.545G 3.5475G 3.55G 3.5525G 3.555G

1
3.5575G

Port1 [
Port2 [

1 ]
3.5625G 3.565G

1
3.5675G

FI-OBW(Hz) Fh-OBW(Hz) Peort
3.35034G 3.350473G6 1
3.3530327G  3.550466G 2

26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)
9.45M 3.550275G | 3.559725G | 8.933M
9.4M 3.550275G | 3.359675G | 8.933M

CF(Hz)
3.555G
3.335G

REW(Hz)
100k
100k

VEW(Hz)
300k
300k

Band 48 LTE_10MHz_Nss1,QPSK 2TX
3625MHz_QPSK RB 50,#RB 0

EBW

24/12/2020

30

20-]

-B0-

1 1 1
3.6125G 3.615G 3.6175G 3.62G

1 |
3.6225G 3.625G

1
3.6275G

e
-

=

Port1 [
Port2 [~/

1 |
3.6325G 3.635G

1
3.6375G

26dB(Hz)  FI-26dB{Hz) Fh-26dB{Hz) OBW(Hz)
9.438M 3.620288G | 3.629725G | 8.946M
9.425M 3.620288G | 3.629713G | 8.921M

FI-OBW(Hz) Fh-OBW(Hz) Port
3.62034G 3.620485G6 1
3.62034G 3.620466G 2

CF(Hz)
3.625G
3.625G

REW(Hz)

100k
100k

VBW(Hz)
300k
300k
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EBW

SPORTON LAB.

Appendix D.1

Band 48 LTE_10MHz_Nss1,QPSK 2TX EBW
3695MHz_QPSK_RB 50,#RB 0
24/12/2020
30+, Port1 [/
20- . Port2
BEN-| BBEW-h ° - J
10- RS ot o S i S
0_
_10_
_"J_O_
_30_
_40_
_50_
-60-, | | | | | | | | | |
3.6825G 3.6856 3.6875G 3.69G 3.6925G 3.695G 3.6975G 376 3.7025G 3.7056 3.7075G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.413M 3.690275G | 3.699688G | 8.933M 3.60054G | 3.699473G | 1 3.6956 250 100k 300k
9.438M 3.690288G | 3.699725G | 8.933M 3600546 | 3.699473G 2 3.6956 250 100k 300k
Band 48 LTE_10MHz_Nss1,16QAM_2TX EBW
3555MHz_16QAM_RB 50,#RB 0
02/01/2021
30- Port1 [~
20- Port2 [
10-]
0_
_10_
_"J_O_
=30
_40_
_50_
-60-, 1 | | | | | | | | |
3.5425G 3.5456 3.5475G 3.55G 3.5525G 3.5556G 3.5575G 3.56G 3.5625G 3.5656 3.5675G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.425M 3.550288G | 3.550713G | 8.933M 3550546 | 35504736 |1 3,5556 250 100k 300k
9.438M 3.550275G | 3.559713G | 8.933M 3.550527G | 3.55946G 2 3.5556 250 100k 300k
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. 40f 11




EBW

SPORTON LAB.

Appendix D.1

Band 48 LTE_ 10MHz_Nss1,16QAM 2TX EBW
3625MHz_16QAM_RB 50,#RB 0
02/01/2021
o _ . .
E E Port1 [/
1]
20- ' ' Port2 [
E OB/-h )
5 :
I :
; :
; :
; :
; :
; :
i :
; :
H :
; :
; :
; :
; :
-60-, | | o | | | oy | | |
3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G
26dB(Hz) Fl-26dB{Hz) Fh-26dB(Hz) OBW({Hz) FI-OBW({Hz) Fh-OBW(Hz) Port CFiHz) Span(Hz) RBW(Hz) VBW(Hz)
9.513M 3.620263G | 3.620775G | 8.921M 3620546 3E2MEG 1 3.625G 25M 100k 300k
9.425M 3.62025G 36296736 8.958M 36205276 3.629485G 2 3.625G 25M 100k 300k
Band 48 LTE_ 10MHz_Nss1,16QAM 2TX EBW
3695MHz_16QAM_RB 50,#RB 0
02/01/2021
Port1 |-
Port2 |

-60-, | | | | | | | | | |
3.6825G 3.6856 3.6875G 3.69G 3.6925G 3.695G 3.6975G 376 3.7025G 3.7056 3.7075G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.438M 3.690275G | 3.699713G | 8.933M 3600546 | 3.699473G | 1 3.6956 250 100k 300k
9.413M 3.690275G | 3.699688G | 8.946M 3.690527G | 3.699473G 2 3.6956 250 100k 300k
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Band 48 LTE_10MHz_Nss1,64QAM_2TX EBW
3555MHz_64QAM_RB 50,#RB 0
02/01/2021
30+, Port1 [/
20- Port2 [
10-]
0_
_10_
_"J_O_
_30_
_40_
_50_
-60-, 1 | | | | | | | | |
3.5425G 3.5456 3.5475G 3.55G 3.5525G 3.5556G 3.5575G 3.56G 3.5625G 3.5656 3.5675G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.425M 3.550313G | 3.550738G | 8.921M 3.55054G | 3550466 | 1 3.5556 250 100k 300k
9.375M 3.5503G 3.550675G | 8.933M 3.550527G | 3.55946G 2 3.5556 250 100k 300k
Band 48 LTE_10MHz_Nss1,64QAM_2TX EBW
3625MHz_64QAM_RB 50,#RB 0
02/01/2021
30- Port1 [~
Port2 [
-60-, I 1 | | | | | 1 | |
3.6125G 3.6156 3.6175G 3.62G 3.6225G 3.6256G 3.6275G 3.63G 3.6325G 3.6356 3.6375G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.388M 3.620313G | 3.62976G 8.933M 3620546 | 3.620473G |1 3.6256 250 100k 300k
9.425M 3.620325G | 3629756 | 8.933M 3620546 | 36294736 2 3.6256 250 100k 300k
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Band 48_LTE_10MHz_Nss1,64QAM_2TX
3695MHz_64QAM RB 50,#RB 0

EBW

02/01/2021

30

20—

-60-}
3.6825G

| 1 1 |
3.685G 3.6875G 3.60G 3.6925G 3.695G

1
3.6975G

3.7G

1
3.7025G

Port1 [
Port2 [

|
3.705G

1
3.7075G

CF{Hz)
3.695G
3.695G

FI-OBW(Hz) Fh-OBW(Hz) Port

3.68034G 3.609473G6 1
3.68034G 3.609466G 2

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.600313G | 3.699688G | 8.933M
3.690313G | 3.699688G  8.921M

26dB(Hz)

9.375M
9.375M

Span(Hz)
25M
25M

RBW(Hz)

100k
100k

VBW(Hz)

300k
300k

Band 48_LTE_20MHz_Nss1,QPSK 2TX
3560MHz_QPSK _RB 100,#RB 0

EBW

24/12/2020

30
20— OB

_sﬂ—l

OB\V-h

Port1 [~
Port2 [

1 1 1 1 1 1 1 | 1 1 1 ] 1 1 1 | | 1 1 |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.365G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G

FI-OBW(Hz) Fh-OBW(Hz) Port
3.551079G | 3.568821G 1
3.551079G | 3.568921G 2

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.5360475G | 17.841M
3.56935G 17.841M

26dB(Hz)

18M 3.550475G
18.85M 3.5505G

3.56G
3.56G

CF{Hz)

Span(Hz)
50M
30M

RBW(Hz)

200k
200k

VBW(Hz)

™M
™M
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Band 48_LTE_20MHz_Nss1,QPSK 2TX EBW
3625MHz_QPSK _RB 100,#RB 0

24/12/2020

Port1 [
f-h Port2 [

30

20—

-w_l 1 | 1 1 1 1 1 1 1 | 1 1 1 : | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.975M 3.615325G  3.6345G 17.866M 3.616079G | 3.633046G 1 3.625G 50M 200k ™M
18.875M 3615556 3.634425G  17.866M 3.616034G 36339216 2 3.625G 50M 200k M

Band 48_LTE_20MHz_Nss1,QPSK 2TX EBW
3690MHz_QPSK _RB 100,#RB 0

24/12/2020

Port1 [~
Port2 [

30

20—

-w_l 1 1 1 | | 1 1 | 1 1 1 | 1 | 1 | 1 1 1 1
3.665G 3.6675G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.60G 3.6925G 3.693G 3.6975G 3.7G 3.7025G 3.705G 3.7075G 3.71G 3.7125G 3.715G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.9M 3.68035G 3.699456 17.866M 3.681079G | 3.608046G 1 3.69G 50M 200k ™M
18.725M 3.6806G 3.699325G  17.841M 3.681079G | 3.698921G 2 3.68G 50M 200k M
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Band 48 LTE 20MHz_Nss1,16QAM 2TX EBW
3560MHz_16QAM_RB 100,#RB 0
02/01/2021
30+, Port1 [/
20- aBi-l BE-h Port2 [~/
10-
0_
_10_
_20_
_30_
_40_
_50_
-m_l 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3.535G 3.5375G 354G 3.5425G 3.545G 3.5473G 3.55G 3.5525G 3.555G 3.3575G 356G 3.5625G 3.565G 3.3675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G
26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
18.7M 3.550675G | 3.560375G | 17.816M  3.551104G  3.568021G 1 3.566 50M 200k 1M
18.975M  3.5505G 3.569475G  17.816M | 3551104G 35680216 2 3.56G 50M 200k M
Band 48 LTE 20MHz_Nss1,16QAM 2TX EBW
3625MHz_16QAM_RB 100,#RB 0
02/01/2021
Port1 |-
Port2 [

-w_l 1 | 1 1 1 1 1 1 1 | 1 1 1 | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.825M 3.6136G 3.634425G | 17.866M 3.616079G | 3.633046G 1 3.625G 50M 200k ™M
18.925M 3.615525G | 3.63445G 17.816M 3616104G 36339216 2 3.625G 50M 200k M

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No.

9of 11




EBW

SPORTON LAB.

Appendix D.1

Band 48_LTE_20MHz_Nss1,16QAM_2TX EBW
3690MHz_16QAM_RB 100,#RB 0
02/01/2021
30+, Port1 [/
20 Port2 |
10-
0-
-10-]
-20-
-30-
_A0-]
50
-60-, ! ! | ! ! ! ! 1 ! ! ! 1 ! o ! 1 ! ! 1 1
3.665G 3.6673G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.69G 3.6925G 3.695G 3.6975G 3.7G 3.7025G 3.705G 3.7075G 3.71G 3.7125G 3.715G
26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.875M 3.680625G | 3.6995G 17.866M 3.681079G | 3.698046G 1 3.69G 50M 200k ™M
18.925M 3.68055G 3.698473G  17.841M 3.681079G | 3.698921G | 2 3.69G 50M 200k ™
Band 48_LTE_20MHz_Nss1,64QAM_2TX EBW
3560MHz_64QAM_RB 100,#RB 0
02/01/2021
Port1 |-
Port2 [/

_sﬂ—l

1 1 1 1 1 1 ! 1 | 1 1 1 ] 1 1 1 | | 1 1 |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.365G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port
18.8M 3.5506G 3.53604G 17.866M 3.551054G | 3.568821G 1
18.775M 3.550575G | 3.56935G 17.841M 3.551079G | 3.568921G 2

CF{Hz)

3.56G
3.56G

Span(Hz)

50M
50M

RBW(Hz)

200k
200k

VBW(Hz)

™M
™M
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sPaRToN LAS. EBW Appendix D.1

Band 48 LTE 20MHz_Nss1,64QAM 2TX EBW
3625MHz_64QAM_RB 100,#RB 0
02/01/2021
30- ; Port1 [~
20- SBW-| OBVY-h Port2 [~/
-m_l 1 1 1 1 1 1 1 1 1 1 1 1 1 . 1 1 1 1 1 1 1
366 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G
26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(Hz | VBW(Hz)
12.25M 361566 3634456 17.841M  3.616079G | 3.633921G | 1 3.625G 50M 200k ™
18725M  3.61565G  3.634375G | 17.841M  3.616079G | 3.633921G 2 3.625G 50M 200k ™
Band 48 LTE 20MHz_Nss1,64QAM 2TX EBW
3690MHz_64QAM_RB 100,#RB 0
02/01/2021
Port1 [~
Port2 [

-w_l 1 1 1 | | 1 1 | 1 1 1 | 1 | 1 | 1 1 1 1
3.665G 3.6675G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.60G 3.6925G 3.693G 3.6975G 3.7G 3.7025G 3.705G 3.7075G 3.71G 3.7125G 3.715G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.775M 3.6806G 36093756 17.841M 3.681079G | 3.698821G 1 3.69G 50M 200k ™M
19.025M 3.680436 3.699475G  17.816M 3.681079G | 3.698896G 2 3.68G 50M 200k M
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Ko R el EBW _ LTE Band 48 _2CA Appendix D.2
Summary

Mode Max-NdB Max-OBW ITU-Code Min-NdB Min-OBW

(Hz) (Hz) (Hz) (Hz)

Band 48 - - - - -
LTE_10MHz+10MHz_Nss1,QPSK_2TX 9.75M 9.233M 9M23G7D 9.725M 9.208M
LTE_10MHz+10MHz_Nss1,16QAM_2TX 9.763M 9.233M 9M23W7D 9.738M 9.208M
LTE_10MHz+10MHz_Nss1,64QAM_2TX 9.763M 9.22M 9M22W7D 9.738M 9.208M
LTE_20MHz+20MHz_Nss1,QPSK_2TX 18.975M 17.866M 17M9G7D 18.9M 17.866M
LTE_20MHz+20MHz_Nss1,16QAM_2TX 19.025M 17.891M 17MIW7D 18.875M 17.866M
LTE_20MHz+20MHz_Nss1,64QAM_2TX 19.05M 17.866M 17MIW7D 18.825M 17.816M

Max-N dB = Maximum 26dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 26dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth;
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Result

Mode Result Port 1-NdB Port 1-0BW Limit Port 2-NdB Port 2-0BW Limit

(Hz) (Hz) (Hz) (Hz) (Hz) (Hz)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX - - - - - -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 9.725M 9.22M Inf 9.725M 9.208M Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 9.725M 9.22M Inf 9.738M 9.22M Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 9.725M 9.22M Inf 9.738M 9.22M Inf
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 9.738M 9.233M Inf 9.75M 9.22M Inf

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX - - - - - -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 9.75M 9.22M Inf 9.738M 9.22M Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 9.75M 9.22M Inf 9.75M 9.233M Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 9.75M 9.22M Inf 9.75M 9.22M Inf
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 9.763M 9.208M Inf 9.763M 9.22M Inf

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX - - - - R -

P#3555MHz,3625MHz_P_50@L+S_50@L Pass 9.763M 9.208M Inf 9.763M 9.208M Inf
P3555MHz,#3625MHz_P_50@L+S_50@L Pass 9.75M 9.208M Inf 9.738M 9.208M Inf
P#3625MHz,3695MHz_P_50@L+S_50@L Pass 9.738M 9.22M Inf 9.738M 9.208M Inf
P3625MHz,#3695MHz_P_50@L+S_50@L Pass 9.75M 9.22M Inf 9.738M 9.208M Inf

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 18.925M 17.866M Inf 18.975M 17.866M Inf
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 18.975M 17.866M Inf 18.975M 17.866M Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 18.9M 17.866M Inf 18.95M 17.866M Inf
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 18.9M 17.866M Inf 18.975M 17.866M Inf

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 19.025M 17.891M Inf 18.95M 17.891M Inf
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 18.975M 17.891M Inf 18.95M 17.891M Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 19M 17.891M Inf 18.975M 17.891M Inf
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 18.875M 17.891M Inf 18.975M 17.866M Inf

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX - - - - - -

P#3560MHz,3625MHz_P_100@L+S_100@L Pass 18.95M 17.841M Inf 18.875M 17.816M Inf
P3560MHz,#3625MHz_P_100@L+S_100@L Pass 18.95M 17.866M Inf 18.85M 17.841M Inf
P#3625MHz,3690MHz_P_100@L+S_100@L Pass 19.025M 17.841M Inf 18.825M 17.841M Inf
P3625MHz,#3690MHz_P_100@L+S_100@L Pass 19.05M 17.841M Inf 18.925M 17.816M Inf

Port X-N dB = Port X 26dB down bandwidth; Port X-OBW = Port X 99% occupied bandwidth;
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EBW_LTE Band 48 _2CA

SPORTON LAB.

Appendix D.2

Band 48 LTE_10MHz+10MHz_Nss1,QPSK_2TX
P#3555MHz,3625MHz_QPSK_P_50@L+S_50@L

30—

EBW

21/01/2021

20—

OB';-'U-I 68 =h

Ly bt v T L Al i
i alasi

-50- |

-B0-

1 1 1 1 ; 1 | 1 U 1 ]
3.3425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.565G

26dB(Hz)
9.725M
9.725M

FI-26dB(Hz)  Fh-26dB(Hz) OBW(Hz)
3.550138G | 3.559863G | 9.22M
3.550138G | 3.559863G | 9.208M

FI-OBW(Hz) Fh-OBW(Hz) Peort CF(Hz)
3.350377G
3.35039G

Span(Hz) REW(Hz) VEW(Hz)
3.559598G | 1 3.555G 25M 100k 300k
3.5505986 2 3.335G 25M 100k 300k

[ o1 [~ |
Port2 [

1
3.5675G

Band 48 LTE_10MHz+10MHz_Nss1,QPSK 2TX
P3555MHz#3625MHz_QPSK_P_50@L+5_50@L

EBW

21/01/2021

30

20-]

Sl e b L

[ port1 [~ |
Port2 [~/

Ll iul'*

-60-, 1
3.6125G 3.615G

1 1 |
3.6175G 3.62G 3.6325G 3.635G

1 : 1
362756 1636

1 |
3.6225G 3.625G

26dB(Hz)
9.725M
9.738M

FI-26dB({Hz)  Fh-26dB{Hz) OBW(Hz)
3.620138G | 3.629863G | 9.22M
3.620125G | 3.620863G | 9.22M

FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz)
3.62039G
3.62039G

Span(Hz) REW(Hz) VBW(Hz)
3.62961G 1 3.625G 25M 100k 300k
3.62961G 2 3.625G 25M 100k 300k

1
3.6375G
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX EBW
P#3625MHz,3695MHz_QPSK P 50@L+5_50@L

21/01/2021
Port1 [/
Port2 [/
-60-, 1 1 ! ! ! ! L [ ! 1
3.6125G 3.6156 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G6 3.6375G
26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)
9.725M 3.620138G | 3.620863G | 9.22M 3.62039G 3.62961G 1 3.625G 25M 100k 300k
9.738M 3.620138G | 3.629875G | 9.22M 3.62039G 3.62961G 2 3.625G 25M 100k 300k
Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX EBW
P3625MHz,#3695MHz_QPSK P 50@L+S 50@L
21/01/2021
30- Port1 [~
20 Port2 |
10-] Lo o o - It ML@E h
0-
-10-]
-20-
=30
_A0-]
50
-60-, 1 ! ! ! 1 ! ! ! 1 [
3.6825G 3.685G6 3.6875G 3.69G 3.60925G 3.695G 3.6975G 3.7G6 3.7025G 3.705G6 3.7075G
26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)
9.738M 3.600138G | 3.609875G | 9.233M 3.680377G | 3.69961G 1 3.695G 25M 100k 300k
9.75M 3.600125G | 3.699875G | 9.22M 3.690402G | 3.699623G | 2 3.695G 25M 100k 300k
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SPORTON LAB.

EBW_LTE Band 48 _2CA

Appendix D.2

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX
P#3555MHz,3625MHz_16QAM P 50@L+S 50@L

EBW

21/01/2021

30

20~ l
oBfy-|

sk it D B L

BB-

s

)

-B0-

1 1 1 1 1 |
3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G

P 1Y
ot iy

1
3.5575G

U
3.56G

1
3.5625G

[ port1 [~ |
Port2 [

] 1
3.565G 3.5675G

26dB(Hz)

9.75M
9.738M

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.550125G | 3.550875G | 9.22M
3.550125G | 3.559863G | 9.22M

FI-OBW(Hz) Fh-OBW(Hz) Port
3.550377G | 3.559508G |1
3.550377G | 3.559598G | 2

CF{Hz)
3.555G
3.555G

Span(Hz)
25M
25M

RBW(Hz)

100k
100k

VBW(Hz)

300k
300k

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX
P3555MHz#3625MHz_16QAM P 50@L+S 50@L

EBW

21/01/2021

30

20—

-60-}
3.6125G

3.62G

1 1 1 |
3.615G 3.6175G 3.6225G 3.625G

1
3.6275G

1
3.63G

1
3.6325G

| port W
Port2 [

| 1
3.635G 3.6375G

26dB(Hz)

8.75M
8.75M

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.620125G | 3.620875G | 9.22M
3.620125G | 3.629875G | 9.233M

FI-OBW(Hz) Fh-OBW(Hz) Port
3.620377G | 3.620508G 1
3.620377G | 3.62961G 2

CF{Hz)
3.625G
3.625G

Span(Hz)
25M
25M

RBW(Hz)

100k
100k

VBW(Hz)

300k
300k
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SPORTON LAB.

EBW_LTE Band 48 _2CA

Appendix D.2

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX
P#3625MHz,3695MHz_16QAM P 50@L+S 50@L

EBW

21/01/2021

30

20—

-60-}
3.6125G

BBl

1 1
3.6175G 3.62G 3.6225G

|
3.625G

1
3.6275G

i
1
i
1
i
i
i
:
i
i
!
i
i
i
i
I
[
i
i
i
1
i
i
i
i
i
:
i
i
[}

1
63G

1
3.6325G

[ port1 [~ |
Port2 [

| 1
3.635G 3.6375G

26dB(Hz)

9.75M
8.75M

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.620875G | 9.22M
3.629875G | 9.22M

FI-OBW(Hz) Fh-OBW(Hz) Port

3.62039G 3.62961G 1
3.620377G | 3.629598G 2

CF{Hz)
3.625G
3.625G

Span(Hz)
25M
25M

RBW(Hz)

100k
100k

VBW(Hz)

300k
300k

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX
P3625MHz#3695MHz_16QAM P 50@L+S 50@L

EBW

21/01/2021

30

20—

-60-}
3.6825G

1 1
3.6875G 3.60G 3.6925G

|
3.695G

1
3.6975G

3.7G

wlllde )l

| port W
Port2 [

i ald B L

1
3.7025G

Ll L Ll

| 1
3.705G 3.7075G

26dB(Hz)

8.763M
9.763M

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.690875G
3.699875G | 9.22M

FI-OBW(Hz) Fh-OBW(Hz) Port

3.68039G 3.609598G 1
3.600377G | 3.609508G 2

9.208M

CF{Hz)
3.695G
3.695G

Span(Hz)
25M
25M

RBW(Hz)

100k
100k

VBW(Hz)

300k
300k
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX EBW
P#3555MHz,3625MHz_64QAM P 50@L+S 50@L

21/01/2021
= 5 : Port1 [~
i
20-| ﬁi . 4 Port2 |
:
H
i
H
H
i
H
H
i
H
H
H
H
H
H
-60-, 1 ! I ! ! ! ‘o ! 1 !
3.5425G 3.545G6 3.5473G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.565G6 3.5675G
26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)
9.763M 3.550125G | 3.550888G | 9.208M 3.55039G 3.559598G |1 3.555G 25M 100k 300k
9.763M 3.550125G  3.559888G | 9.208M 3.550402G | 3.55961G 2 3.5535G 25M 100k 300k
Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX EBW
P3555MHz#3625MHz_64QAM_P_50@L+S_50@L
21/01/2021
30- Port1 [~
20- _ Port2 [
BB-| BBW-h ! )
10+ mitiatbtapscrbeamdimbapitpodiaibiheiisnsme
0-
-10-]
-20-
=30
=i IV ET R Y bl o
g A Pt v
50
-60-, 1 1 ! ! ! ! ! [ ! 1
3.6125G 3.6156 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G6 3.6375G
26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)
9.75M 3.620125G | 3.620875G | 9.208M 3.620402G | 3.62061G 1 3.625G 25M 100k 300k
9.738M 3.620138G  3.629875G | 9.208M 3.620402G | 3.62961G 2 3.625G 25M 100k 300k
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX EBW
P#3625MHz,3695MHz 64QAM P 50@L+S 50@L

21/01/2021
2 5 ; Port1 [~
20- i i Port2 [~/
B8t OB\V-h J
i
i
'
i
i
i
i
i
i
i
i
|
i
i
i i
-60- | l |~ | 1 | o | | |
3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G
26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CFHz)  Span(Hz  RBW(Hz | VBW(HZ
9.738M 3.620125G | 3.620863G | 9.22M 3.62039G 3.62961G 1 3.625G 25M 100k 300k
9.738M 3.620125G | 3.629863G  9.208M 3.620402G | 3.62961G 2 3.625G 25M 100k 300k
Band 48 LTE_10MHz+10MHz_Nss1,64QAM_2TX EBW
P3625MHz#3695MHz_64QAM_P_50@L+S 50@L
2140172021
Port1 |-
Port2 [/

btk el el b

-60-, 1 ! ! ! 1 ! ! ! ! 1 [
3.6825G 3.685G6 3.6875G 3.69G 3.60925G 3.695G 3.6975G 3.7G6 3.7025G 3.705G6 3.7075G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) RBW(Hz) VBW(Hz)

8.75M 3.600125G | 3.699875G | 9.22M 3.68039G 3.68961G 1 3.695G 25M 100k 300k

9.738M 3.600125G  3.699863G | 9.208M 3.690402G | 3.69961G 2 3.695G 25M 100k 300k
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SPORTON LAB.

Appendix D.2

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX
P#3560MHz,3625MHz_QPSK_P_100@L+S5_100@L

EBW

21/01/2021

30

20—

Lo

PRTITTIRR AR N0 FANTIIRY. A

-B0-

b L

Port1 [
Port2 [

b b

26dB(Hz)

18.925M
18.975M

FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)
3.55035G 3.5360475G | 17.866M
3.5505G 3.569475G  17.866M

FI-OBW(Hz) Fh-OBW(Hz) Port

3.551054G | 3.568021G 1
3.351079G 35680466 2

CF{Hz)
3.56G
3.56G

Span(Hz)
50M
30M

RBW(Hz)

200k
200k

VBW(Hz)

™M
™M

| 1 1 1 1 1 1 1 | 1 1 1 ] 1 1 1 | | 1 1 |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.365G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX
P3560MHz#3625MHz_QPSK_P_100@L+S5_100@L

EBW

21/01/2021

30

20—

a2

# L ¥

-60-, !

Mg )

Port1 [~
Port2 [

| 1 1 1 1 1 1 1 | 1 1 1 | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz)
18.975M 3.615325G  3.6345G 17.866M 3.616054G | 3.633821G 1 3.625G
18.975M 3.615525G | 3.6345G 17.866M 3.616079G | 3.633946G 2 3.625G

Span(Hz)
50M
30M

RBW(Hz)

200k
200k

VBW(Hz)

™M
™M
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX EBW
P#3625MHz,3690MHz_QPSK_P_100@L+5_100@L

21/01/2021
Port1 [
Port2 [

30

20—

-w_l 1 | 1 1 1 1 1 1 1 | 1 1 1 | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.9M 3.615375G  3.634475G  17.866M 3.616054G | 3.633821G 1 3.625G 50M 200k ™M
18.85M 3615556 3.6345G 17.866M 3.616079G | 3.633946G 2 3.625G 50M 200k M

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX EBW
P3625MHz#3690MHz_QPSK_P_100@L+5_100@L

21/01/2021
30~ Port1 [~
20- OEW-| DEW:h Port2 [/

A0 P RTTIN [
. s e

-w_l 1 1 1 | | 1 1 | 1 1 1 | 1 | 1 | 1 1 1 1
3.665G 3.6675G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.60G 3.6925G 3.693G 3.6975G 3.7G 3.7025G 3.705G 3.7075G 3.71G 3.7125G 3.715G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.9M 3.68035G 3.699456 17.866M 3.681079G | 3.608046G 1 3.69G 50M 200k ™M
18.975M 3.6805G 3.699475G  17.866M 3.681079G | 3.698946G 2 3.68G 50M 200k M
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX EBW
P#3560MHz,3625MHz_16QAM_P_100@L+5_100@L

21/01/2021
30+, . Port1 [/
20 Port2 |

-w_l 1 1 1 1 1 1 1 | 1 1 1 ] 1 ' 1 1 | | 1 1 |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 3.56G 3.5625G 3.365G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
19.025M 3.5503G 3.560525G | 17.801M 3.551054G | 3.568046G6 1 3.56G 50M 200k ™M
18.85M 3.550525G | 3.568475G  17.891M 3.551034G  3.568046G 2 3.56G 50M 200k M

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX EBW
P3560MHz#3625MHz_16QAM_P_100@L+5_100@L

21/01/2021
30+ T T Part1 [/
20- Port2 [

-w_l 1 | 1 1 1 1 1 1 1 | 1 1 1 ' | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.975M 3.615475G  3.6345G 17.891M 3.616054G | 3.633046G 1 3.625G 50M 200k ™M
18.85M 3615556 3.6345G 17.891M 3.616034G | 3.633946G 2 3.625G 50M 200k M
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EBW_LTE Band 48 _2CA

SPORTON LAB.

Appendix D.2

Band 48 LTE 20MHz+20MHz_Nss1,16QAM 2TX EBW
P#3625MHz,3690MHz_16QAM_P_100@L+S_100@L
21/01/2021
30+, Port1 [/
e W= BBYV:h
20 OBWel P Port2 [~/ |
10-
0_
_10_
_"J_O_
_30_
D bl il i i 4 ) Lok Ltk sl alkn B
_50_
-SO_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
366 3.60256 2.605G 3.60756 3.61G 3.6125G 3.615G 3.61756 3.62G 3.6225G 3.625G 3.6275G 363G 3.6325G 3.635G 3.63756 3.64G 3.6425G 3.645G 3.6475G 3.65G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  REW(Hz)  VBW(Hz)
19M 3.6155G 363456 17.89TM | 3.616054G | 3.633046G | 1 3.6256 50M 200k M
18.975M 3615556 3.634525G  17.891M | 3616054G  3.6330466 2 3.6256 50M 200k M
Band 48 LTE 20MHz+20MHz_Nss1,16QAM 2TX EBW
P3625MHz#3690MHz_16QAM_P_100@L+S_100@L
2140172021
30- Port1 [~
20- ik Port2 [
10-
0_
_10_
_"J_O_
_30_
B O AT Py FyToR PRIPY) PR VRIS (e 1 i WTRRE b gl
Ladees bkl o =Y T T u
_50_
-SO_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3.665G 3.6675G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.60G 3.6025G 3.605G 3.60756 3.7G 3.7025G 3.7056 3.7075G 371G 3.7125G 37156
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz)  REW(Hz)  VBW(Hz)
18.875M  3.680525G | 3.6994G  17.891M | 3.681054G | 3.608046G 1 3.69G 50M 200k M
18.975M | 3.6805G 3.600475G  17.866M | 3.681079G  3.608046G 2 3.69G 50M 200k M
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EBW_LTE Band 48 _2CA Appendix D.2

SPORTON LAB.

Band 48 LTE_20MHz+20MHz_Nss1,64QAM_2TX EBW
P#3560MHz,3625MHz_64QAM_P_100@L+S_100@L
22/01/2021
30+, Port1 [/
| EW-| OBW-h
2 *—11....9.- TPRTSUPRGET PEIAPAT PTG Wy ey L Port 2 N,
10+
0_
_10_
_20_
_30_
-A0 | ot PRRTRUEAN ] " g i PRI PET R T R
_50_
-w_l 1 1 1 1 1 1 1 1 1 1 1 1 1 : 1 1 1 1 1 1 1
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.53475G 3.55G 3.5525G 3.555G 3.3575G 3.36G 3.5625G 3.365G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G
26dB({Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) REW(Hz) VBW(Hz)
18.95M 3.550525G | 3.560475G  17.841M 3.551079G | 3.568921G |1 3.566G 50M 200k ™M
18.875M 3.55035G 3.560425G | 17.816M 3.551079G | 3.568896G | 2 3.566G 50M 200k ™
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_2TX EBW
P3560MHz#3625MHz_64QAM_P_100@L+S_100@L
22/01/2021
30- Port1 [~
20- Port2 [/
10—
0_
_10_
_20_
30
-40- PETRERRLVIT R
_50_
-w_l 1 1 1 1 1 1 1 1 1 1 1 1 1 : 1 1 1 1 1 1 1
3.6G 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.613G 3.6173G 3.62G 3.6225G 3.625G 3.6273G 3.63G 3.6325G 3.635G 3.6373G 3.64G 3.6425G 3.643G 3.8473G 3.65G
26dB({Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) REW(Hz) VBW(Hz)
18.95M 3.615525G | 3.634475G | 17.866M 3.616034G | 36339216 1 3.625G 50M 200k M
18.85M 3.615575G | 3.634425G 17.841M 3.616079G | 3.633921G | 2 3.625G 50M 200k ™
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e ok EBW_ LTE Band 48_2CA Appendix D.2

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX EBW
P#3625MHz,3690MHz_64QAM_P_100@L+5_100@L

22/01/2021
30+, - Port1 [/
20 Port2 |

Lol ot u o b L (PRI

-w_l 1 | 1 1 1 1 1 1 1 | 1 1 1 : | 1 1 1 1 1 1
3.66 3.6025G 3.605G 3.6075G 3.61G 3.6125G 3.615G 3.6175G 3.62G 3.6225G 3.625G 3.6275G 3.63G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
19.025M 3.61545G 36344756 17.841M 3.616079G | 3.633021G 1 3.625G 50M 200k ™M
18.825M 3.6156G 36344256 17.841M 3.616079G | 3.633921G 2 3.625G 50M 200k M

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX EBW
P3625MHz#3690MHz_64QAM_P_100@L+5_100@L

22/01/2021
30- Port1 [~
20~ el OBW:h Port2 [~

FRPRTRFSRRI G, (FTYNT SOPUTN. JOPRTEGY SRR R A SPAPPRYY
el Ciaa s T

-w_l 1 1 1 | | 1 1 | 1 1 1 | 1 | 1 | 1 1 1 1
3.665G 3.6675G 3.67G 3.6725G 3.675G 3.6775G 3.68G 3.6825G 3.685G 3.6875G 3.60G 3.6925G 3.693G 3.6975G 3.7G 3.7025G 3.705G 3.7075G 3.71G 3.7125G 3.715G

26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz) RBW(Hz) VBW(Hz)
18.05M 3.680456 3.6095G 17.841M 3.681079G | 3.698821G 1 3.69G 50M 200k ™M
18.925M 3.68035G 3.699475G  17.816M 3.681079G | 3.698896G 2 3.68G 50M 200k M
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SPORTON LAB. CSE' TX'Sum AppendiX E. 1

Summary
Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)

Band 48 - - - - - - - - - - - -
LTE_10MHz_Nss1,QPSK_2TX Pass 352G 3.53G 100k 300k RMS 3.5285G -44.29 -40.00 -4.29 MBW 1M -
LTE_10MHz_Nss1,16QAM_2TX Pass 3.52G 3.53G 100k 300k RMS 3.5205G -45.37 -40.00 -5.37 MBW 1M -
LTE_10MHz_Nss1,64QAM_2TX Pass 3.52G 3.53G 100k 300k RMS 3.5235G -45.54 -40.00 -5.54 MBW 1M -
LTE_20MHz_Nss1,QPSK_2TX Pass 3.52G 3.53G 100k 300k RMS 3.5225G -44.37 -40.00 -4.37 MBW 1M -
LTE_20MHz_Nss1,16QAM_2TX Pass 352G 3.53G 100k 300k RMS 3.5245G -45.74 -40.00 -5.74 MBW 1M -
LTE_20MHz_Nss1,64QAM_2TX Pass 3.52G 3.53G 100k 300k RMS 3.5295G -45.70 -40.00 -5.70 MBW 1M -
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SPORTON LAB. CSE'TX'Sum AppendiX E. 1

Result
Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)
Band 48_LTE_10MHz_Nss1,QPSK_2TX - - - - - - - - - - -
3555MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -71.20 -40.00 -31.20 - -
3555MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 329.1k -61.95 -40.00 -21.95 - -
3555MHz_RB 50 #RB 0 Pass 30M 1G 100k 300k RMS 889.5M -52.88 -40.00 -12.88 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4415G -46.42 -40.00 -6.42 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 352G 3.53G 100k 300k RMS 3.5285G -44.29 -40.00 -4.29 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.53G 3.54G 100k 300k RMS 3.5395G -31.99 -25.00 -6.99 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 3.54G 3.55G 100k 300k RMS 3.5495G -31.80 -13.00 -18.80 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.56G 3.57G 100k 300k RMS 3.5605G -31.77 -13.00 -18.77 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 357G 372G 100k 300k RMS 3.6315G -43.99 -25.00 -18.99 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 3.72G 3.8G ™ M RMS 3.7205G -48.88 -40.00 -8.88 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.8G6 8G ™ 3M RMS 6.9815G -47.45 -40.00 -7.45 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 8G 40G ™ M RMS 38.656G -49.52 -40.00 -9.52 - -
3625MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 9.141k -69.99 -40.00 -29.99 - -
3625MHz_RB 50 #RB 0 Pass 150k 30M 10k 30k RMS 329.1k -62.99 -40.00 -22.99 - -
3625MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 825.5M -52.34 -40.00 -12.34 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4415G -47.10 -40.00 -7.10 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5285G -44.62 -40.00 -4.62 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.53G 361G 100k 300k RMS 3.6095G -31.66 -25.00 -6.66 MBW 1M -
3625MHz_RB 50#RB 0 Pass 361G 3.62G 100k 300k RMS 3.6195G -31.46 -13.00 -18.46 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.63G 3.64G 100k 300k RMS 3.6305G -31.52 -13.00 -18.52 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.64G 372G 100k 300k RMS 3.6865G -43.83 -25.00 -18.83 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.72G 3.8G ™ M RMS 3.7205G -48.62 -40.00 -8.62 MBW 1M -
3625MHz_RB 50#RB 0 Pass 3.8G6 8G ™ 3M RMS 6.9995G -47.32 -40.00 -1.32 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 8G 40G ™ M RMS 38.656G -49.37 -40.00 -9.37 - -
3695MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 10.692k -71.66 -40.00 -31.66 - -
3695MHz_RB 50 #RB 0 Pass 150k 30M 10k 30k RMS 150k -61.56 -40.00 -21.56 - -
3695MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 673.5M -52.24 -40.00 -12.24 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.0845G -46.14 -40.00 -6.14 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5225G -44.73 -40.00 -4.73 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 3.53G 3.68G 100k 300k RMS 3.6055G -31.54 -25.00 -6.54 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.68G 3.69G 100k 300k RMS 3.6895G -31.95 -13.00 -18.95 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.7G6 371G 100k 300k RMS 3.7005G -31.89 -13.00 -18.89 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 3.71G 3.72G 100k 300k RMS 3.7105G -44.64 -25.00 -19.64 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7715G -47.55 -40.00 -1.65 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.8G 8G ™ M RMS 6.9935G -47.28 -40.00 -7.28 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 8G 40G ™ M RMS 40G -49.42 -40.00 -9.42 - -
Band 48_LTE_10MHz_Nss1,16QAM_2TX - - - - - - - - - - -
3555MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 9.141k -72.30 -40.00 -32.30 - -
3555MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.55 -40.00 -22.55 - -
3555MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 763.5M -54.07 -40.00 -14.07 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 1G 3.52G 100k 300k RMS 3.4795G -47.29 -40.00 -1.29 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5205G -45.37 -40.00 -5.37 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 353G 3.54G 100k 300k RMS 3.5385G -33.21 -25.00 -8.21 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.54G 3.55G 100k 300k RMS 3.5495G -33.00 -13.00 -20.00 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 3.56G 3.57G 100k 300k RMS 3.5605G -32.97 -13.00 -19.97 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.57G 3.72G 100k 300k RMS 3.6305G -45.25 -25.00 -20.25 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.72G 3.8G6 ™ M RMS 3.7205G -49.84 -40.00 -0.84 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.8G 8G ™ M RMS 6.9905G -48.64 -40.00 -8.64 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 8G 40G ™ M RMS 40G -50.76 -40.00 -10.76 - -
3625MHz_RB 50#RB 0 Pass 9k 150k 200 1k RMS 9k -71.63 -40.00 -31.63 - -
3625MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.08 -40.00 -22.08 - -
3625MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 979.5M -54.30 -40.00 -14.30 MBW 1M -

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. . 20f15




SPORTON LAB. CSE'TX'Sum AppendiX E. 1

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)
3625MHz_RB 50,#RB 0 Pass 16 3.52G 100k 300k RMS 3.0735G -47.99 -40.00 -7.99 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5245G -45.73 -40.00 -5.73 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.53G 361G 100k 300k RMS 3.6075G -32.91 -25.00 -7.91 MBW 1M -
3625MHz_RB 50#RB 0 Pass 361G 3.62G 100k 300k RMS 3.6195G -32.63 -13.00 -19.63 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.63G6 3.64G 100k 300k RMS 3.6305G -32.68 -13.00 -19.68 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.64G 372G 100k 300k RMS 3.6865G -45.52 -25.00 -20.52 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7205G -49.41 -40.00 -9.41 MBW 1M -
3625MHz_RB 50#RB 0 Pass 3.8G 8G ™ M RMS 6.9865G -48.68 -40.00 -8.68 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 8G 406 1M 3M RMS 38.656G -50.69 -40.00 -10.69 - -
3695MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 9.564k -72.49 -40.00 -32.49 - -
3695MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 329.1k -62.37 -40.00 -22.37 - -
3695MHz_RB 50 #RB 0 Pass 30M 1G 100k 300k RMS 876.5M -54.32 -40.00 -14.32 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.0735G -47.91 -40.00 -1.91 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 352G 3.53G 100k 300k RMS 3.5245G -45.82 -40.00 -5.82 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.53G 3.68G 100k 300k RMS 3.6115G -32.86 -25.00 -7.86 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 3.68G 3.69G 100k 300k RMS 3.6895G -33.10 -13.00 -20.10 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.7G6 371G 100k 300k RMS 3.7005G -33.07 -13.00 -20.07 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 371G 372G 100k 300k RMS 3.7105G -45.47 -25.00 -20.47 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 3.72G 3.8G ™ M RMS 3.7705G -48.02 -40.00 -8.02 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.86 8G ™ 3M RMS 6.9895G -48.69 -40.00 -8.69 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 8G 40G ™ M RMS 38.656G -50.71 -40.00 -10.71 - -

Band 48_LTE_10MHz_Nss1,64QAM_2TX - - - - - - - - - - -

3555MHz_RB 50 #RB 0 Pass 9k 150k 200 1k RMS 9k -12.62 -40.00 -32.62 - -
3555MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.45 -40.00 -22.45 - -
3555MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 993.5M -54.33 -40.00 -14.33 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 16 352G 100k 300k RMS 3.4795G -47.58 -40.00 -7.58 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5235G -45.68 -40.00 -5.68 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.53G 3.54G 100k 300k RMS 3.5365G -33.26 -25.00 -8.26 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.54G 3.55G 100k 300k RMS 3.5495G -33.05 -13.00 -20.05 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.56G 357G 100k 300k RMS 3.5605G -33.01 -13.00 -20.01 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 3.57G 3.72G 100k 300k RMS 3.6305G -4543 -25.00 2043 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7205G -50.16 -40.00 -10.16 MBW 1M -
3555MHz_RB 50,#RB 0 Pass 3.8G 8G ™ 3M RMS 6.9915G -48.69 -40.00 -8.69 MBW 1M -
3555MHz_RB 50 #RB 0 Pass 8G 40G ™ M RMS 38.656G -50.70 -40.00 -10.70 - -
3625MHz_RB 50 #RB 0 Pass 9k 150k 200 1k RMS 9.141k -12.07 -40.00 -32.07 - -
3625MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 150k -61.92 -40.00 -21.92 - -
3625MHz_RB 50,#RB 0 Pass 30M 1G 100k 300k RMS 873.5M -54.22 -40.00 -14.22 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 16 352G 100k 300k RMS 3.4415G6 -47.92 -40.00 -1.92 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5235G -45.54 -40.00 -5.54 MBW 1M -
3625MHz_RB 50#RB 0 Pass 3.53G 361G 100k 300k RMS 3.6095G -32.87 -25.00 -1.87 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 361G 362G 100k 300k RMS 3.6195G -32.56 -13.00 -19.56 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.63G 3.64G 100k 300k RMS 3.6305G -32.49 -13.00 -19.49 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.64G 3.72G 100k 300k RMS 3.7015G -45.41 -25.00 -20.41 MBW 1M -
3625MHz_RB 50,#RB 0 Pass 3.72G 3.8G ™ 3M RMS 3.7205G -49.22 -40.00 -9.22 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 3.8G 8G ™ M RMS 6.9875G -48.68 -40.00 -8.68 MBW 1M -
3625MHz_RB 50 #RB 0 Pass 8G 40G ™ M RMS 38.656G -50.67 -40.00 -10.67 - -
3695MHz_RB 50,#RB 0 Pass 9k 150k 200 1k RMS 9k 1248 -40.00 -32.48 - -
3695MHz_RB 50,#RB 0 Pass 150k 30M 10k 30k RMS 150k -61.81 -40.00 -21.81 - -
3695MHz_RB 50 ,#RB 0 Pass 30M 16 100k 300k RMS 846.5M -54.35 -40.00 -14.35 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 16 3.52G 100k 300k RMS 3.0815G -46.80 -40.00 -6.80 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5235G -45.82 -40.00 -5.82 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.53G 3.68G 100k 300k RMS 3.6105G -32.87 -25.00 -1.87 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 3.68G 3.69G 100k 300k RMS 3.6895G -33.12 -13.00 -20.12 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 376 371G 100k 300k RMS 3.7005G -33.09 -13.00 -20.09 MBW 1M -
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SPORTON LAB. CSE'TX'Sum AppendiX E. 1

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)
3695MHz_RB 50,#RB 0 Pass 3.71G 372G 100k 300k RMS 3.7105G -45.52 -25.00 -20.52 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7715G -48.11 -40.00 8.1 MBW 1M -
3695MHz_RB 50,#RB 0 Pass 3.8G 8G ™ M RMS 6.9815G -48.69 -40.00 -8.69 MBW 1M -
3695MHz_RB 50 #RB 0 Pass 8G 40G ™ M RMS 38.656G -50.65 -40.00 -10.65 - -
Band 48_LTE_20MHz_Nss1,QPSK_2TX - - - - - - - - - - -
3560MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -70.77 -40.00 -30.77 - -
3560MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 329.1k -62.42 -40.00 -22.42 - -
3560MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 776.5M -53.40 -40.00 -13.40 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4925G -45.64 -40.00 -5.64 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 352G 3.53G 100k 300k RMS 3.5235G -44.67 -40.00 -4.67 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.53G 3.54G 200k ™ RMS 3.5385G -32.43 -25.00 -7.43 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.54G 3.55G 200k ™ RMS 3.5495G -32.24 -13.00 -19.24 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 357G 3.58G 200k ™ RMS 3.5705G -32.10 -13.00 -19.10 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.58G 372G 100k 300k RMS 3.6295G -43.84 -25.00 -18.84 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.72G 3.8G6 ™ M RMS 3.7215G -49.31 -40.00 -9.31 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.8G 8G ™ M RMS 6.9935G -47.82 -40.00 -7.82 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -49.99 -40.00 -9.99 - -
3625MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9k -70.55 -40.00 -30.55 - -
3625MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.79 -40.00 -22.79 - -
3625MHz_RB 100,#RB 0 Pass 30M 16 100k 300k RMS 633.5M -52.80 -40.00 -12.80 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4415G -47.30 -40.00 -7.30 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5225G -44.37 -40.00 -4.37 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.53G 3.605G 200k ™ RMS 3.5915G -32.13 -25.00 713 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.605G6 3.615G 200k ™ RMS 3.6145G -31.83 -13.00 -18.83 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.635G 3.645G 200k ™ RMS 3.6355G -31.96 -13.00 -18.96 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.645G 372G 100k 300k RMS 3.6955G -44.09 -25.00 -19.09 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7205G -48.56 -40.00 -8.56 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.8G6 8G ™ 3M RMS 7.2515G -47.06 -40.00 -7.06 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 40G -49.89 -40.00 -0.89 - -
3690MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9k -70.59 -40.00 -30.59 - -
3690MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 209.7k -63.45 -40.00 -23.45 - -
3690MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 879.5M -52.75 -40.00 -12.75 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.0715G -46.00 -40.00 -6.00 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5245G -44.64 -40.00 -4.64 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.53G 3.67G 200k ™ RMS 3.6065G -32.01 -25.00 -7.01 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 367G 3.68G6 200k ™ RMS 3.6795G -32.33 -13.00 -19.33 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.7G6 371G 200k ™ RMS 3.7005G -32.33 -13.00 -19.33 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 371G 372G 100k 300k RMS 3.7125G -44.70 -25.00 -19.70 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.72G 3.8G ™ M RMS 3.7595G -46.37 -40.00 -6.37 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.8G6 8G ™ 3M RMS 7.3795G -47.57 -40.00 -1.57 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -49.77 -40.00 -9.77 - -
Band 48_LTE_20MHz_Nss1,16QAM_2TX - - - - - - - - - - -
3560MHz_RB 100,#RB 0 Pass 9 150k 200 1k RMS 9.846k -71.53 -40.00 -31.53 - -
3560MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -61.93 -40.00 -21.93 - -
3560MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 742.5M -54.76 -40.00 -14.76 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4925G -46.83 -40.00 -6.83 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.52G6 3.53G6 100k 300k RMS 3.5295G -45.84 -40.00 -5.84 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.53G 3.54G 200k ™ RMS 3.5385G -33.65 -25.00 -8.65 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.54G 3.55G 200k ™ RMS 3.5495G -33.43 -13.00 -20.43 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 357G 3.58G 200k ™ RMS 3.5705G -33.29 -13.00 -20.29 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.58G 3.72G 100k 300k RMS 3.6865G -44.20 -25.00 -19.20 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.72G 3.8G6 ™ M RMS 3.7205G -50.21 -40.00 -10.21 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.8G 8G ™ M RMS 6.9895G -49.07 -40.00 -9.07 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -51.13 -40.00 -1.13 - -
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SPORTON LAB. CSE'TX'Sum AppendiX E. 1

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)
3625MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -70.87 -40.00 -30.87 - -
3625MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.52 -40.00 -22.52 - -
3625MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 987.5M -54.73 -40.00 -14.73 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.4415G -48.30 -40.00 -8.30 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5245G -45.74 -40.00 -5.74 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.53G 3.605G 200k ™ RMS 3.6015G -33.34 -25.00 -8.34 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.605G 3.615G 200k ™ RMS 3.6145G -32.98 -13.00 -19.98 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.635G 3.645G 200k ™ RMS 3.6355G -33.11 -13.00 -20.11 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.645G 3726 100k 300k RMS 3.6865G -43.90 -25.00 -18.90 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.72G 3.8G6 ™ M RMS 3.7205G -49.29 -40.00 -9.29 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.8G 8G ™ M RMS 7.2505G -47.50 -40.00 -7.50 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -51.09 -40.00 -11.09 - -
3690MHz_RB 100,#RB 0 Pass 9 150k 200 1k RMS 9.846k -69.95 -40.00 -29.95 - -
3690MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.00 -40.00 -22.00 - -
3690MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 981.5M -54.78 -40.00 -14.78 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 1G 3.52G 100k 300k RMS 3.0735G -46.65 -40.00 -6.65 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5205G -46.13 -40.00 -6.13 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.53G 3.67G 200k ™ RMS 3.6085G -33.29 -25.00 -8.29 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.67G 3.68G 200k ™ RMS 3.6795G -33.40 -13.00 -20.40 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 376 3716 200k ™ RMS 3.7005G -33.38 -13.00 -20.38 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 371G 372G 100k 300k RMS 3.7125G -45.59 -25.00 -20.59 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.72G 3.8G6 ™ M RMS 3.7595G -46.92 -40.00 -6.92 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.8G 8G ™ M RMS 7.3795G -48.03 -40.00 -8.03 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 8G 406 M 3M RMS 38.656G -51.09 -40.00 -11.09 - -

Band 48_LTE_20MHz_Nss1,64QAM_2TX - - - - - - - - - - -

3560MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -69.82 -40.00 -29.82 - -
3560MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.22 -40.00 2222 - -
3560MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 909.5M -54.70 -40.00 -14.70 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 16 3.52G 100k 300k RMS 3.4925G -46.90 -40.00 -6.90 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.52G 353G 100k 300k RMS 3.5295G -45.79 -40.00 -5.79 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.53G 3.54G 200k ™ RMS 3.5375G -33.65 -25.00 -8.65 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.54G 3.55G 200k ™ RMS 3.5495G -33.38 -13.00 -20.38 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 357G 3.58G 200k ™ RMS 3.5705G -33.24 -13.00 -20.24 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.58G 372G 100k 300k RMS 3.6865G -44.33 -25.00 -19.33 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.72G 3.8G ™ 3M RMS 3.7205G -50.11 -40.00 -10.11 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 3.8G6 8G ™ M RMS 6.9905G -49.06 -40.00 -9.06 MBW 1M -
3560MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -51.09 -40.00 -11.09 - -
3625MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -71.06 -40.00 -31.06 - -
3625MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.76 -40.00 -22.76 - -
3625MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 802.5M -54.83 -40.00 -14.83 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 16 352G 100k 300k RMS 3.4415G6 -48.24 -40.00 -8.24 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5295G -45.70 -40.00 -5.70 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.53G 3.605G 200k ™ RMS 3.6005G -33.37 -25.00 -8.37 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.605G 3.615G 200k ™ RMS 3.6145G -32.98 -13.00 -19.98 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.635G 3.645G 200k ™ RMS 3.6355G -33.10 -13.00 -20.10 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.645G 3.72G6 100k 300k RMS 3.6865G -43.98 -25.00 -18.98 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.72G 3.8G ™ 3M RMS 3.7205G -49.39 -40.00 -9.39 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 3.8G 8G ™ 3M RMS 7.2505G -47.62 -40.00 -7.62 MBW 1M -
3625MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -51.13 -40.00 -11.13 - -
3690MHz_RB 100,#RB 0 Pass 9k 150k 200 1k RMS 9.846k -69.94 -40.00 -29.94 - -
3690MHz_RB 100,#RB 0 Pass 150k 30M 10k 30k RMS 150k -62.13 -40.00 2213 - -
3690MHz_RB 100,#RB 0 Pass 30M 1G 100k 300k RMS 842.5M -54.73 -40.00 -14.73 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 16 352G 100k 300k RMS 3.0735G6 -46.56 -40.00 -6.56 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.52G 3.53G 100k 300k RMS 3.5295G -46.18 -40.00 -6.18 MBW 1M -
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SPORTON LAB. CSE' TX'Sum AppendiX E. 1

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark Ref.Limit
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB) (dB)
3690MHz_RB 100,#RB 0 Pass 3.53G 3.67G 200k ™ RMS 3.6135G -33.26 -25.00 -8.26 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 367G 3.68G 200k ™ RMS 3.6795G -33.49 -13.00 -20.49 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 376 371G 200k ™ RMS 3.7005G -33.46 -13.00 -20.46 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.71G 372G 100k 300k RMS 3.7125G -45.50 -25.00 -20.50 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3726 3.8G ™ 3M RMS 3.7595G -46.95 -40.00 -6.95 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 3.8G6 8G ™ M RMS 7.3795G -48.35 -40.00 -8.35 MBW 1M -
3690MHz_RB 100,#RB 0 Pass 8G 40G ™ M RMS 38.656G -51.10 -40.00 -11.10 - -
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SPORTON LAB.

Band 48 LTE_10MHz Nss1,QPSK_2TX CSE-TX-Sum
3555MHz_QPSK_RB 50,#RB 0
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F-Start(Hz) | F-Stop(Hz)  RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm)  Limit(dBm) | Margin(dB)  Remark Ref.Limit(dB) | P1(dBrn) P2(dBm)
9k 150k 200 1k RMS 9.846k -71.20 -40.00 -31.20 - - -74.71 -73.76
150k 30M 10k 30k RMS 3201k -61.95 -40.00 -21.95 - - -65.00 -64.93
30M 16 100k 300k RMS 889.5M -52.88 -40.00 -12.88 MBW 1M - - -
16 3526 100k 300k RMS 344156 -46.42 -40.00 -6.42 MBW 1M - - -
3.52G6 3536 100k 300k RMS 3.5285G -44.29 -40.00 -4.29 MBW 1M - - -
353G 354G 100k 300k RMS 3.5395G -31.99 -25.00 -6.99 MBW 1M - - -
3.54G6 3556 100k 300k RMS 3.5495G6 -31.80 -13.00 -18.80 MBW 1M - - -
3.56G 3576 100k 300k RMS 3.5605G -7 -13.00 -18.77 MBW 1M - - -
357G 3726 100k 300k RMS 3.63156 -43.99 -25.00 -18.99 MBW 1M - - -
3.726 386 ™ M RMS 3.7205G -48.88 -40.00 -8.88 MBW 1M - - -
3.86 86 ™ M RMS 6.9815G -4745 -40.00 -745 MBW 1M - - -
8G 406 ™ M RMS 38.656G -49.52 -40.00 -9.52 - - -52.41 -52.66
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F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref Limit(dB)  P1(dBm) P2(dBm)
3 130k 200 1k RMS 9141k -69.99 -40.00 -20.99 - - -T3.79 -72.33
150k 30M 10k 30k RMS 329.1k -62.99 -40.00 -22.99 - - -67.10 -65.13
30M 16 100k 300k RMS 825.5M -52.34 -40.00 -12.34 MBW 1M - - -
16 3526 100k 300k RMS 344156 -47.10 -40.00 -7.10 MBW 1M - - -
3.52G6 353G 100k 300k RMS 3.5285G -44.62 -40.00 -4.62 MBW 1M - - -
353G 3616 100k 300k RMS 3.6095G -31.66 -25.00 -6.66 MBW 1M - - -
361G 3626 100k 300k RMS 3.6195G -3146 -13.00 -18.46 MBW 1M - - -
3.63G6 364G 100k 300k RMS 3.6305G6 -31.52 -13.00 -18.52 MBW 1M - - -
3.64G 3726 100k 300k RMS 3.6865G -43.83 -25.00 -18.83 MBW 1M - - -
3.72G 386G M M RMS 3.7205G -48.62 -40.00 -8.62 MBW 1M - - -
3.86 8G ™ M RMS 6.9995G -47.32 -40.00 -7.32 MBW 1M - - -
8G 406 M M RMS 38.636G -49.37 -40.00 -9.37 - - -52.28 -52.49
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_10MHz_Nss1,QPSK_2TX CSE-TX-Sum
3695MHz_QPSK_RB 50,#RB 0
24/12/2020
[ Limit [/
10-| sum [N
1‘;’ Portl [~/
0 Port2 [~
E )
50~ 4 %WWW
= MWWM
70-]
-80-]
_00-]
-100- I I I I [} [l ] I I I} I} ] I} ] Il Il Il I} I} Il I} ] I} ] Il Il ] I} I} I} I} ] I} [} Il I} ] I} ] I}
%k 16 26 3G 46 3G 66 76 & 96 106 116 126 13G 14G 156 166 176 186 196 206 216 22G 236 24G 25G 266 27G 28 206 30G 316 32G 33G 346 356 366G 376 386 39G 406
[ 2
10
o
~10-|
_20-|
=15 + +
10|
_50-]
“60-|
70|
_80-|
“90-|
-100-| I I I I I I I I I : I I I I H I I I I I I I I |
367G 36726 3674G 36766 6786 368G 36826 684G 3686G 368G 369G 36926 6MG 369G 369G 376G 37026 374G 37066 37086 3716 37126 37146 37166 37186 372G
F-Start(Hz) | F-Stop(Hz)  RBW(HZ)  VEW(Hz) Detector Freq(Hz) Level(dBm)  Limit(dBrm) | Margin(dB)  Remark Ref.Limit(dB) | P1(dBm) | P2(dBm)
% 150k 200 1k RMS 10.692k 71,66 -40.00 -31.66 - A 7502
150k 30M 10k 30k RMS 150k -61.56 -40.00 -21.56 - - 6523 6400
30M 16 100k 300k RMS 673.5M -52.24 -40.00 1224 MBWIM - - -
16 3526 100k 300k RMS 3.08456 -6.14 -40.00 614 MBWIM - - -
3526 3536 100k 300k RMS 352256 -2473 -40.00 473 MBWIM - - -
3536 3686 100k 300k RMS 360556 3154 -25.00 654 MBWIM - - -
3686 3696 100k 300k RMS 368956 -3195 -13.00 1895 MBWIM - - -
376 3716 100k 300k RMS 3.70056 -31.89 -13.00 -18.89 MBWIM - - -
3716 3726 100k 300k RMS 371056 8464 -25.00 1064 MBWIM - - -
3726 386 i M RMS 377156 -47.55 -40.00 755 MBWIM - - -
386 86 ™ M RMS 699356 -47.28 -40.00 728 MBWIM - - -
86 206 i M RMS 406 -19.42 -40.00 042 - 5249 | 5238

Band 48 LTE 10MHz_Nss1,16QAM 2TX CSE-TX-Sum
3555MHz_16QAM RB 50,#RB 0
02/01/2021
B Limit [~
- sum [~
o Port1 [~/
104
Port2
204 J
30
ey #
+
.
204
80-
o
-100~, I I i I ' ' [ I I i i 1 i 1 i i i i i i i 1 i 1 i i ' i i i i 1 i i i i ' i 1 i
9% 16 26 3G 46 56 66 76 8G 96 10G 116 12G 136G 14G 156G 166G 17G 18G 196 206G 216G 22G 23G 24G 256 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 386G 37G 38G 39G 40G
= .
10|
o o e P Y
o
i
<0 + + +
o
e
60 e e ot
.
s
904
-100- ' ' ' ' | ' ' ' | | I ' | | | | ' ' ' ' ' '
353G 35326 3.534G 3536G 3.538G 3.54G 3.542G 3.544G 3.546G 3.548G 3.55G 3.552G 3.554G 3.536G 3558G 3.56G 3.562G 3.564G 3.566G 3.568G 357G 3572G 3.574G 3.576G 3.578G 3.58G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9,141k -72.30 -40.00 -32.30 - -74.39 -76.48
150k 30M 10k 30k RMS 150k -62.55 -40.00 -22.55 - - -65.36 -65.78
30M 16 100k 300k RMS 763.5M -54.07 -40.00 -14.07 MBW 1M - - -
16 3526 100k 300k RMS 3.4795G -47.29 -40.00 -T.29 MBW 1M - - -
3.52G6 3536 100k 300k RMS 3.52056 -45.37 -40.00 -5.37 MBW 1M - - -
353G 354G 100k 300k RMS 3.5385G -33.11 -25.00 - MBW 1M - - -
2.34G6 335G 100k 300k RMS 3.3495G -33.00 -13.00 -20.00 MBW 1M - - -
3.56G 3576 100k 300k RMS 3.5605G -3297 -13.00 -19.97 MBW 1M - - -
3.37G 3726 100k 300k RMS 3.6303G -45.23 -23.00 -20.25 MBW 1M - - -
3.726 386 ™ M RMS 3.72056 -49.84 -40.00 -9.84 MBW 1M - - -
3.86 8G ™ M RMS 6.9903G -42.64 -40.00 -2.64 MBW 1M - - -
8G 406G ™ M RMS 406 -50.76 -40.00 -10.76 - - -53.82 -53.72
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_10MHz_Nss1,16QAM_2TX
3625MHz_16QAM_RB 50,#RB 0

CSE-TX-Sum

02/01/2021
Limit
Sum
Port 1
Port2

BERE

G 3.6326 3.634G 36366 3.638G 364G 36426 364G 36466 356486 365G

20-
10-|
o
~10-]
20|
30|
ol +MW
_60-]
70
e
_00-|
-100- I I I I [} [l ] I I I} I} ] I} ] Il Il Il I} I} Il I} ] I} ] Il Il ] I} I} I} I} ] I} [} Il I} ] I} ] I}
ok 16 26 3G 46 3G 66 7G &G 9G 106 116 126 136 14G 156 166 176 186 19G 20G 216 22G 236 24G 256G 266 27G 28G 206 30G 31G 32G 3G 346 33G 366 37G 366 30G 40G
—= .
10-|
o
~10-]
_20-]
=N + + +
a0
_50-]
_60-]
0
_20-]
_90-]
-100-, i [ ' ] i i ' ' Il i i '
36G 3.602G 3.604G 3.606G 3.608G 3.61G 3.612G 3.614G 3.616G 3.618G 3.62G 3.622G 3.624G 3.626G 3.628G 3.
FStat(Hz) | F-Stop(Hz)  RBW(HZ  VBW(H)  Detector  Freq(Ha) Level(dBm)  Limit(dBm) | Margin(dB)  Remark Ref Limit(d8) | P1(dBm) P2(dBm)
ok 130k 200 1k RMS 9k 718 -40.00 E - 540 7400
150k 30M 10k 30k RMS 150k -62.08 -40.00 -22.08 - - -64.75 -65.46
30M 16 100k 300K RMS 979.5M 5430 -40.00 1430 MBWIM - - -
16 3526 100k 300k RMS 3.07356 -47.99 -40.00 -799 MBW 1M - - -
3.52G 3536 100k 300k RMS 3.5245G -45.73 -40.00 =573 MBW 1M - - -
3.53G 3616 100k 300k RMS 3.6075G6 -32.91 -25.00 -791 MBW 1M - - -
361G 3626 100k 300k RMS 3.6195G -32.63 -13.00 -19.63 MBW 1M - - -
3.63G 364G 100k 300k RMS 3.6305G6 -32.68 -13.00 -19.68 MBW 1M - - -
3.64G 3726 100k 300k RMS 3.6865G -45.52 -25.00 -20.52 MBW 1M - - -
3.72G6 386 ™ M RMS 3.7205G6 -49.41 -40.00 -941 MBW 1M - - -
3.86 86 ™M M RMS 6.9865G -48.68 -40.00 -8.68 MBW 1M - - -
8G 406 ™ M RMS 38.656G -50.69 -40.00 -10.69 - - -53.73 -53.68

Band 48 _LTE_10MHz_Nss1,16QAM_2TX
3695MHz_16QAM_RB 50,#RB 0

CSE-TX-5um

02/01/2021
Limit
Sum
Port 1
Port2

BEEE

37026 3.704G 37066 37086 371G 37126 3714G 37166 37186 3726

20-

10-|

o

~10-]

20|

30

- +MW
60| :

70}

_20-]

90|
-100-, | | | | | | " | | | | " | " | | | | | | | " | " | | " | | | | " | | | | " | " |

9% 16 26 3G 4G 3G 66 76 8 9G 10G 116 12G 13G 4G 156 16G 17G 18G 196 206 216 22G 23G 24G 25G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 366G 37G 38G 39G 40G

s .

10-|

o

10

20|

=1 + +

_a0-]

o]

_60-]

70

_0-]

00
-100-, I | | I I I I | | I I I |

367G 3.672G 3674G 3676G 3.678G 3.68G 3.682G 3.684G 3.686G 3.688G 3.69G 3.692G 3.694G 3.696G 3.698G 3.7G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detecter Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9.564k -7249 -40.00 -3249 - -74.86 -76.26
150k 30M 10k 30k RMS 329.1k -62.37 -40.00 -22.37 - -65.51 -65.26
30M 16 100k 300k RMS 876.5M -54.32 -40.00 -14.32 MBW 1M - - -
16 3526 100k 300k RMS 3.07356 -47.91 -40.00 =791 MBW 1M - - -
352G 3536 100k 300k RMS 3.5245G6 -45.82 -40.00 -5.82 MBW 1M - - -
3.53G 3.686 100k 300k RMS 3.61156 -32.86 -25.00 -7.86 MBW 1M - - -
3.68G 3.696 100k 300k RMS 3.6895G -33.10 -13.00 -20.10 MBW 1M - - -
3796 3716 100k 300k RMS 3.7005G -33.07 -13.00 -20.07 MBW 1M - - -
371G 3726 100k 300K RMS 371056 4547 2500 2047 MBWIM - - -
372G 386G ™ 3M RMS 3.7705G6 -48.02 -40.00 -8.02 MBW 1M - - -
386 86 M M RMS 698936 4860 -40.00 EE MBWIM - - -
8G 406 ™ 3M RMS 38.636G -50.71 -40.00 -10.71 - - -53.73 -53.72
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_10MHz_Nss1,64QAM_2TX
3555MHz_64QAM RB 50,#RB 0

CSE-TX-Sum

02/01/2021

Limit
Sum
Port 1

BERE

Port2

-100-|

MW

T T T T T O A O S JO Y T St N O A R S A A TN TR S T S S
% 16 26 3G 46 3G 66 7G &G 9G 10G 11G 12G 13G 14G 13G 16G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G 27G 28G 290G 230G 31G 32G 323G 234G 33G 366G 237G 38G 239G 40G

~100-!

353G 35326 35346

35366 3.5386  3.54G

35426 3.5MG 35866 3588G  3.55G

35526 35546 35566 3538G 3566

[t d e )

35626 3.564G 35666 3.568G

F-Start(Hz)
9k
150k
30M
16
3526
3.536
354G
3.566
3576
3.726
3.8G
86

F-Stop(Hz)
130k
30M
16
3526
3536
3546
3556
3576
3726
386
86
406

REW(Hz)
200
10k
100k
100k
100k
100k
100k
100k
100k
™
™
™

VBW(Hz)

Detector
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS

Freq(Hz)
Ok

150k
993.5M
347956
352356
3.53656
3.5495G
3.5605G
3.6305G
372056
698156
386566

Level(dBm)
-72.62
-62.45
-34.23
-47.58
-45.68
-33.26
-33.05
-33.01
-45.43
-30.16
-48.69
-50.70

Limit(dBm)
-40.00
-40.00
-40.00
-40.00
-40.00
-25.00
-13.00
-13.00
-25.00
-40.00
-40.00
-40.00

Margin(dB)
-32.62
2245
-1432
-7.58
-5.68
-8.26
-20.05
-2001
-2043
-10.16
-8.69
-10.70

Remark

MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M

Ref.Limit(dB)

P1(dBrm)
7559
-65.85

-53.73

P2(dBrm)
-75.67
-65.11

-33.70

3576

35726 3.574G 3.5766 35786

3.586

Band 48 _LTE_10MHz_Nss1,64QAM_2TX
3625MHz_64QAM _RB 50,#RB 0

CSE-TX-5um

02/01/2021

Limit
Sum

Port 1
Port2

BEEE

MW

9% 16 2G 3G 4G 56 66 76 8 9G 10G 116 12G 136 14G 156 166G 17G 186 196 20G 216 22G 23G 24G 256 26G 27G 28G 29G 30G 316G 32G 33G 34G 356 36G 37G 38G 39G 40G

366 36026 36046

36066 3.6086 3.61G

36126 36146 3616G 36186 3.62G

TR ey

36226 36246 3.626G 36286 363G 36326 3.634G 36366 3638G 3646 36426 364G 36466 3548G 365G

F-Start(Hz)
%k
150k
30M
16
3.526
3536
3.61G
3.63G
3.64G
3726
3.86
86

F-Stop(Hz)
150k
30M
16
3526
3536
3616
3626
364G
3726
386
8
406

RBW(Hz)
200
10k
100k
100k
100k
100k
100k
100k
100k
™
™
™

VBW(Hz)

Detector
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS

Freq(Hz)
9.141k
150k
873.5M
344156
352356
360956
3.61956
363056
370156
372056
698756
3856566

Level(dBm)
7207
-61.92
-54.22
-47.92
85,54
-32.87
-32.36
-3249
2541
-29.22
-13.68
-50.67

Limit(dBm)
-40.00
-40.00
-40.00
-40.00
-40.00
-25.00
-13.00
-12.00
-23.00
-40.00
-40.00
-40.00

Margin B
3207
-2
1122
782
554
787
-18.56
-19.49
-2041
92
868
-1067

Remark

MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M

Ref.Limit(dB)

P1(dBm)
-74.58
-B4.75

-53.65

P2(dBm)
7564
-65.12

-53.71
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_10MHz_Nss1,64QAM_2TX
3695MHz_64QAM RB 50,#RB 0

CSE-TX-Sum

02/01/2021

Limit
Sum

Port 1
Port2

BERE

37026 3.704G 37066 37086 371G 37126 37146 37166 37186 3726

20
10|
o
1o+
20
301
S0, *M W
-60-} i
201
a0
0+
-100 ! ! ! ! ! ! ] ! ! ! ! ! ! ] ! ! ! ! ! ! ! ! ! ] ! ! ] ! ! ! ! ! ! ! ! ! ] ! ] !
% 16 26 3G 46 3G 66 76 &G 9G 10G 116G 12G 13G 14G 15G 166 17G 18G 196 20G 216 22G 23G 24G 256 266G 27G 28G 29G 30G 316 32G 33G 34G 33G 36G 37G 383G 39G 40G
= S
10|
o
1o+
20
=N + +
0
50-
501
0
30+
01
-100- ' ' ' ' ' ' ' ] ] ' ! ! '
367G 3.672G 3674G 3676G 3.678G 3.68G 3.682G 3.684G 3.686G 3.688G 3.69G 3.692G 3.694G 3.695G 3.698G 379G
F-Start(Hz) | F-Stop(Hz)  REW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm)  Limit(dBm)  Margin(dB)  Remark Ref.Limit(dB) P1(dBm)  P2(dBm)
% 150k 200 1k RMS. 9k 7248 -40.00 -3248 - T80 -76.30
150k 30M 10k 30k RMS 150k -61.81 -40.00 -21.81 - - -65.06 -64.59
30M 16 100k 300k RMS. £46.5M -54.35 -40.00 -14.33 MBW 1M - - -
16 3526 100k 300k RMS 3.0815G -46.80 -40.00 -6.80 MBW 1M - - -
3.526 3536 100k 300k RMS 3.5235G -45.82 -40.00 -5.82 MBW 1M - - -
3.53G6 3.686 100k 300k RMS 3.6105G6 -32.87 -23.00 -7.87 MBW 1M - - -
3.686 3696 100k 300k RMS 3.6895G -33.12 -13.00 -20.12 MBW 1M - - -
3.76 3716 100k 300k RMS 3.7005G -33.09 -13.00 -20.09 MBW 1M - - -
3716 3.726 100k 300k RMS 3.7105G -45.52 -25.00 -20.52 MBW 1M - - -
3726 386 ™ 3m RMS 377156 -48.11 -40.00 -8 MBW 1M - - -
3.86 8G ™ M RMS 6.9815G -48.69 -40.00 -8.69 MBW 1M - - -
86 406G ™ 3m RMS 38.656G 50,65 -40.00 -10.65 - - -53.68 -33.64

Band 48_LTE_20MHz_Nss1,QPSK_2TX CSE-TX-Sum
3560MHz_QPSK_RB 100,#RB 0
24/12/2020
B Limit [~
T sum [~/
o Port1 [~/
e
Port2
20| o ]
a0
o
Py e
=
I
=)
-100~, I I i I ' ' [ I I i i 1 i 1 i i i i i i i 1 i 1 i i ' i i i i 1 i i i i ' i 1 i
9% 16 26 3G 4G 3G 66 76 8 9G 10G 116 12G 13G 4G 156 16G 17G 18G 196 206 216 22G 23G 24G 25G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 366G 37G 38G 39G 40G
= :
10-|
o
o)
=]
30 + +
) +
-50-| I
S-SRI
70-| -
50 H
o0 i
-100+ ' ' o . ' ' ' i ' ' ' ' ' ' I ' | ' I .
3516 3.5156 3526 35256 3336 3.5356 354G 35456 3556 3.555G6 3.56G 3.565G 3.57G 3.5756 3386 3.585G6 3.596 3.595G 366 3.605G6 3616
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detecter Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9.846k -70.77 -40.00 -30.77 - -7297 -74.78
150k 30M 10k 30k RMS 329.1k -62.42 -40.00 -2242 - - -67.35 -64.10
30M 16 100k 300k RMS 776.5M -53.40 -40.00 -1340 MBW 1M - - -
16 3526 100k 300k RMS 349256 -45.64 -40.00 -5.64 MBW 1M - - -
352G 3536 100k 300k RMS 3.52356 -44.67 -40.00 -4.67 MBW 1M - - -
3.53G 3546 200k ™ RMS 3.5385G -3243 -25.00 -743 MBW 1M - - -
3.34G 3336 200k ™ RMS 3.3493G6 -32.24 -13.00 -19.24 MBW 1M - - -
3.57G 3586 200k ™ RMS 3.5705G6 -32.10 -13.00 -19.10 MBW 1M - - -
3.38G 3726 100k 300k RMS 3.6293G 4384 -23.00 -12.84 MBW 1M - - -
372G 386G ™ 3M RMS 3.72156 -49.31 -40.00 -9.31 MBW 1M - - -
3.86 8G ™ M RMS 6.9923G -47.82 -40.00 182 MBW 1M - - -
8G 406 ™ 3M RMS 38.636G -49.99 -40.00 -9.99 - - -53.04 -52.97
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SPORTON LAB.
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Appendix E.1

Band 48_LTE_20MHz_Nss1,QPSK_2TX CSE-TX-Sum
3625MHz_QPSK_RB 100,#RB 0
24/12/2020
B Limit [~
104 sum [~/
o Port1 [~/
0
Port2
20| o ]
304 1
=04 &_.’—,ﬁq};:
60
70}
80
00
-100-; I I I I I I [] I I I [} 1 I 1 I i Il i i i [} 1 I 1 I i 1 i i I [} 1 I [} I i 1 I 1 I
9 16 26 3G 4G 3G 6G 7G 3G 9G 106 116G 126 136 14G 156 166 176 186 196 20G 216 226 236 24G 256 266 27G 286 20G 30G 316 32G 336 346 356G 306 37G 3G 396 406
T -
10-|
o
0
20
=15 + + +:
-40-
50
0
704
a0
o
-100~, ' i ' i i 1 ' i " i ' 1 I i ' 1 ' i i i
3.5756 3.586 3.3856 3596 3.5956 3.66 3.605G6 3.61G 3.6156 3.626 36256 3.63G 36356 3.64G 3.645G6 3.656 36556 3.66G 3.665G6 3.67G 3.675G6
F-Str(Hz) | F-Stop(Hz)  REW(Hzl  VBW(H)  Detector  FreqH  LevelldBm)  Limit(dBm) | Margin(dB)  Remark Ref Limit(dB) | P1(dBm) P2(dEm)
ok 150k 20 1k RMS 9% 7033 4000 30353 - 54T 224
150k 30M 10k 30k RMS 150k -62.79 -40.00 -22.79 - - -64.89 -66.96
30M 16 100k 300k RMS 633.5M -52.80 4000 1280 MBWIM - - -
16 3526 100k 300k RMS 344156 -47.30 -40.00 -7.30 MBW 1M - - -
3.52G 3536 100k 300k RMS 3.5225G -44.37 -40.00 -4.37 MBW 1M - - -
3.53G 3.605G 200k ™ RMS 3.59156 -3213 -25.00 -7.13 MBW 1M - - -
3.605G 36156 200k ™ RMS 3.6145G -31.83 -13.00 -18.83 MBW 1M - - -
3.635G6 3.645G 200k ™ RMS 3.63356 -31.96 -13.00 -18.96 MBW 1M - - -
3.645G 3726 100k 300k RMS 3.6955G -44.09 -25.00 -19.09 MBW 1M - - -
3.72G6 386 ™ M RMS 3.7205G6 -48.56 -40.00 -8.56 MBW 1M - - -
3.86 86 ™M M RMS 725156 -47.06 -40.00 -7.06 MBW 1M - - -
8G 406 ™ M RMS 406 -49.89 -40.00 -9.89 - - -52.87 -52.94
CSE-TX-Sum

Band 48 LTE_ 20MHz_Nss1,QPSK_2TX
3690MHz_QPSK_RB 100,#RB 0

2411272020

Limit
Sum

Port 1
Port2

BEEE

+

16 26 36

4G 56 66

7G 86 9G 106 116 12G 136 146 15G 166 176 18G 196 206 216 22G 236 24G 25G 266 27G 28G

296 306 316 32G 33G 346 356 36G 37G 38G 39G 40G

100,
3.64G6

3.6456

3656 3.655G

3.666

3.6656

3676 36756

3.686

3.6856

3.696

36856

376

37056 3716

3.7156

3726 3756 3736 37356

3746

%k
150k
30M
16
3.526
3536
3.67G
376
3716
3726
3.86
86

F-Start(Hz)

F-Stop(Hz)
150k
30M
16
3526
3536
3676
3,686
3716
3726
386
8
406

RBW(Hz)

VBW(Hz)

Detector
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS
RMS

Freq(Hz)
%
2097k
879.5M
3.07156
352456
360656
3.67956
370056
371256
375956
7.37956
3856566

Level(dBm)
-70.59
-63.45
5275
-26.00
44,64
-32.01
3233
3233
-4470
-86.37
4757
-49.77

Limit(dBm)
-40.00
-40.00
-40.00
-40.00
-40.00
-25.00
-13.00
-12.00
-23.00
-40.00
-40.00
-40.00

Margin B
-30.59
2345
1275
600
-4.64
701
-19.33
1933
-18.70
637
57
o7

Remark

MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M
MBW 1M

Ref.Limit(dB) | P1(dBm)
- 7376
- -66.90

- -52.80

P2(dBm)
7344
-66.07

S277
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_20MHz_Nss1,16QAM_2TX CSE-TX-Sum
3560MHz_16QAM_RB 100,#RB 0
02/01/2021
B Limit [~
T sum [~/
o Port1 [~/
e
Port2
20| o ]
=y
0 +
+
ey Fg:—"”"j“x
=y
I
ey
-100-; I I I I I I [] I I I [} 1 I 1 I i Il i i i [} 1 I 1 I i 1 i i I [} 1 I [} I i 1 I 1 I
% 16 26 3G 46 3G 66 7G &G 9G 10G 11G 12G 13G 14G 13G 16G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G 27G 28G 290G 230G 31G 32G 323G 234G 33G 366G 237G 38G 239G 40G
= ;
10-|
(I I I T T
o
e
=
=N i+ pY s
70 H
- :
-90-| :
-100+, i i S i ' 1 i ' 1 i ' i ' i i i '
3.516 3.5156 3526 35256 3336 3.5356 3.34G6 35456 3.356 3.5556 3.56G 35656 3.57G 3.5756 3.386 3.585G6 3.596 3.3935G6 3.66 3.605G6 3.616
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Leveld®m)  Limit(dBm)  Margin(dB)  Remark Ref.Limit(dB) P1(dBm) P2(dBm]
9k 130k 200 3 RMS 9.246k -71.53 -40.00 -31.32 - -74.29 -74.80
150k 30M 10k 30k RMS 150k -61.93 -40.00 -21.93 - - -64.61 -65.30
30M 16 100k 300k RMS T42.5M -3476 -40.00 -14.76 MBW 1M - - -
16 3526 100k 300k RMS 349256 -46.83 -40.00 -6.83 MBW 1M - - -
3.52G 3536 100k 300k RMS 3.5295G -45.84 -40.00 -5.84 MBW 1M - - -
3.53G 3546 200k ™ RMS 3.5385G6 -33.65 -25.00 -8.65 MBW 1M - - -
354G 3556 200k ™ RMS 3.53495G -3343 -13.00 -2043 MBW 1M - - -
3.57G 3586 200k ™ RMS 3.5705G6 -33.29 -13.00 -20.29 MBW 1M - - -
3.58G 3726 100k 300k RMS 3.6865G -44.20 -25.00 -19.20 MBW 1M - - -
3.72G6 386 ™ M RMS 3.7205G6 -50.21 -40.00 -10.21 MBW 1M - - -
3.86 86 ™M M RMS 6.9895G -49.07 -40.00 -9.07 MBW 1M - - -
8G 406 ™ M RMS 38.656G -51.13 -40.00 -11.13 - - -54.17 -54.11
Band 48 LTE 20MHz Nss1,16QAM 2TX CSE-TX-Sum
3625MHz_16QAM_RB 100,#RB 0
02/01/2021
B Limit [~
T sum [~/
o Port1 [~/
e
Port2
20| o ]
a0
P
+ %ﬂ.’:ﬁ——"{&
Py
=
I
=)
-100~, I I i I ' ' [ I I i i 1 i 1 i i i i i i i 1 i 1 i i ' i i i i 1 i i i i ' i 1 i
9% 16 26 3G 4G 3G 66 76 8 9G 10G 116 12G 13G 4G 156 16G 17G 18G 196 206 216 22G 23G 24G 25G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 366G 37G 38G 39G 40G
= :
10-|
o
o)
=]
30~ i = +
ol
)
o
=y
i
o
-100- ' I ' I ' ' ' ' ' ' ' ' ' ' ' ' . i
3.5756 3.586 35856 3596 3.595G6 3.6G 36056 361G 3.6156 3.626 36256 3.63G 36356 3646 3.645G6 3.656 3.655G6 366G 3.665G6 3.67G 3.6756
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detecter Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9.846k -70.87 -40.00 -30.87 - -73.51 -74.28
150k 30M 10k 30k RMS 150k -62.52 -40.00 -22.52 - - -65.76 -65.31
30M 16 100k 300k RMS 987.5M -54.73 -40.00 -14.73 MBW 1M - - -
16 3526 100k 300k RMS 344156 -48.30 -40.00 -8.30 MBW 1M - - -
352G 3536 100k 300k RMS 3.5245G6 -45.74 -40.00 -5.74 MBW 1M - - -
3.53G 3.605G 200k ™ RMS 3.6015G -33.34 -25.00 -8.34 MBW 1M - - -
3.605G6 3615G 200k ™ RMS 3.6145G6 -32.98 -13.00 -19.98 MBW 1M - - -
3.635G6 3.645G 200k ™ RMS 3.6355G6 -33.11 -13.00 -20.11 MBW 1M - - -
2.643G 3726 100k 300k RMS 3.6863G -43.90 -23.00 -18.90 MBW 1M - - -
372G 386G ™ 3M RMS 3.7205G -49.29 -40.00 -9.29 MBW 1M - - -
3.86 8G ™ M RMS 7.2503G -47.30 -40.00 -7.30 MBW 1M - - -
8G 406 ™ 3M RMS 38.636G -51.09 -40.00 -11.09 - - -54.07 -54.13
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SPORTON LAB.

CSE-TX-Sum

Appendix E.1

Band 48_LTE_20MHz_Nss1,16QAM_2TX CSE-TX-Sum
3690MHz_16QAM_RB 100,#RB 0
02/01/2021
B Limit [~
- sum [
o Port1 [~/
0-
Port2
-20- °! J
o
= H’{ 1
+ h
60 h
d
504
ok
-100-; I I I I I I [] I I I [} 1 I 1 I i Il i i i [} 1 I 1 I i 1 i i I [} 1 I [} I i 1 I 1 I
% 16 26 3G 46 3G 66 7G &G 9G 10G 11G 12G 13G 14G 13G 16G 17G 18G 19G 20G 21G 22G 23G 24G 25G 26G 27G 28G 290G 230G 31G 32G 323G 234G 33G 366G 237G 38G 239G 40G
= S
10+
ittt ket
o
0-
20
307 4! 4
401
50 B
g
204
50
o
-100~, 1 ' i ' i ' 1 i ' 1 i ] i ' i I i ]
364G 36456 3856 3.655G 3,666 3.665G6 367G 36756 3.686 3.6856 3.69G 36956 376 3.705G6 376 3.7156 3.726 37256 3736 3.7356 374G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Leveld®m)  Limit(dBm)  Margin(dB)  Remark Ref.Limit(dB) P1(dBm) P2(dBm]
9%k 150k 200 1k RMS 9,846k -60.95 -40.00 2095 - T266 7328
150k 30M 10k 30k RMS 150k -62.00 -40.00 2200 - - 6501 -65.02
30M 16 100k 300k RMS 981.5M 5478 ~40.00 1478 MEWIM - - -
16 3526 100k 300k RMS 3.07356 -26.65 -40.00 665 MBW 1M - - -
3.52G6 353G 100k 300k RMS 3.5205G -46.13 -40.00 -6.13 MBW 1M - - -
353G 367G 200k ™ RMS 3.6085G -33.29 -25.00 -8.29 MBW 1M - - -
367G 368G 200k ™ RMS 3.6795G -33.40 -13.00 -20.40 MBW 1M - - -
3.76 3716 200k ™ RMS 3.70056 -33.38 -13.00 -20.38 MBW 1M - - -
376 3726 100k 300k RMS 371256 -45.59 -25.00 -20.58 MBW 1M - - -
3.726 386 ™ M RMS 3.75956 -46.92 -40.00 -6.92 MBW 1M - - -
3.86 8G ™ M RMS 7.3795G -48.03 -40.00 -8.03 MBW 1M - - -
86 N6 ™ M RMS 38.656G -51.09 -40.00 -11.0% - - -54.08 -54.12
CSE-TX-Sum

Band 48 _LTE_20MHz_Nss1,64QAM_2TX
3560MHz_64QAM_RB 100,#RB 0

02/01/2021
[ Limit [/
10-| Sum [~
1‘;’ Port1 [~/
0 Port2 [~
=
=l +
ey IS NSNSy S PSS SN PRSI Ve SR
e
I
=)
-100-, | | | | | | " | | | | " | " | | | | | | | " | " | | " | | | | " | | | | " | " |
9% 16 26 3G 4G 3G 66 76 8 9G 10G 116 12G 13G 4G 156 16G 17G 18G 196 206 216 22G 23G 24G 25G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 366G 37G 38G 39G 40G
= :
7 e e
o
o)
=]
= 4 i+ +
)
-60-
g
i
o
-100- ' ' ' | ' i N ' ' " ' ' ' i ' ' ' |
3516 3.5156 3526 35256 3336 3.5356 354G 35456 3556 3.555G6 3.56G 3.565G 3.57G 3.5756 3386 3.585G6 3.596 3.595G 366 3.605G6 3616
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detecter Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9.846k -69.82 -40.00 -29.82 - -73.77 -72.05
150k 30M 10k 30k RMS 150k -62.22 -40.00 2.2 - - -65.38 -65.00
30M 16 100k 300k RMS 909.5M -54.70 -40.00 -14.70 MBW 1M - - -
16 3526 100k 300k RMS 349256 -46.90 -40.00 -6.90 MBW 1M - - -
352G 3536 100k 300k RMS 3.5295G6 -45.79 -40.00 -579 MBW 1M - - -
3.53G 3546 200k ™ RMS 3.5375G6 -33.65 -25.00 -8.65 MBW 1M - - -
3.34G 3336 200k ™ RMS 3.3493G6 -33.38 -13.00 -20.38 MBW 1M - - -
3.57G 3586 200k ™ RMS 3.5705G6 -33.24 -13.00 -20.24 MBW 1M - - -
3.38G 3726 100k 300k RMS 3.6863G 4433 -23.00 -19.33 MBW 1M - - -
372G 386G ™ 3M RMS 3.7205G -50.11 -40.00 -10.11 MBW 1M - - -
3.86 8G ™ M RMS 6.9903G -49.06 -40.00 -9.06 MBW 1M - - -
8G 406 ™ 3M RMS 38.636G -51.09 -40.00 -11.09 - - -54.07 -54.13
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Appendix E.1

Band 48_LTE_20MHz_Nss1,64QAM_2TX
3625MHz_64QAM_RB 100,#RB 0

::j + %——,—:_-—;:ﬂ& W

CSE-TX-Sum

02/01/2021
Limit
Sum
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— .
10+
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=N i+ + +
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50
.
a0
80+
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3.5756 3.58G6 3.5856 3596 3.5956 3.6G6 36056 3616 36156 3.626 36256 363G 36356 3.646 3.6456 3.65G6 36556 3666 3.665G 367G 3.675
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Leveld®m)  Limit(dBm)  Margin(dB)  Remark Ref Limit(dB)  P1(dBm) P2(dBm)
3 130k 200 1k RMS 9,846k -71.06 -40.00 -31.06 - -73.38 -74.90
150k 30M 10k 30k RMS 150k -62.76 -40.00 -22.76 - - -65.82 -65.73
30M 1G 100k 300k RMS 802.5M -34.83 -40.00 -14.83 MBW 1M - - -
16 3526 100k 300k RMS 344156 -48.24 -40.00 -8.24 MBW 1M - - -
3.52G6 353G 100k 300k RMS 3.5295G -45.70 -40.00 =570 MBW 1M - - -
353G 36056 200k ™ RMS 3.6005G -33.37 -25.00 -8.37 MBW 1M - - -
3.605G6 35156 200k ™ RMS 3.6145G -32.98 -13.00 -19.98 MBW 1M - - -
3.6356 36456 200k ™ RMS 3.6355G -33.10 -13.00 -20.10 MBW 1M - - -
3.645G6 3726 100k 300k RMS 3.6865G -43.98 -25.00 -18.98 MBW 1M - - -
3.726 386 ™ M RMS 3.72056 -49.39 -40.00 -9.39 MBW 1M - - -
3.86 8G ™ M RMS 7.2505G -47.62 -40.00 -T.62 MBW 1M - - -
86 N6 ™ M RMS 38.656G -51.13 -40.00 -11.13 - - -54.16 -54.12

Band 48 _LTE_20MHz_Nss1,64QAM_2TX
3690MHz_64QAM_RB 100,#RB 0
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364G 3.6456 3856 3.655G 3.666 3.665G 367G 36756 3.686 3.685G 3.69G 36956 376 3.705G6 MG 3.7156 3726 37256 3736 3.7356 374G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark Ref.Limit(dB) | P1(dBm) P2(dBm)
9k 150k 200 1k RMS 9.846k -69.94 -40.00 -29.94 - -72.78 -73.13
150k 30M 10k 30k RMS 150k -62.13 -40.00 -22.13 - - -65.01 -65.27
30M 16 100k 300k RMS 842.5M -54.73 -40.00 -14.73 MBW 1M - - -
16 3526 100k 300k RMS 3.07356 -46.56 -40.00 -6.56 MBW 1M - - -
3.52G6 3536 100k 300k RMS 3.5295G -46.18 -40.00 -6.18 MBW 1M - - -
353G 367G 200k ™ RMS 3.61356 -33.26 -25.00 -8.26 MBW 1M - - -
3.67G 368G 200k ™ RMS 3.6795G -33.49 -13.00 -20.49 MBW 1M - - -
3.76 376 200k ™ RMS 3.7005G -3346 -13.00 -20.46 MBW 1M - - -
371G 3.726 100k 300k RMS 3.7125G6 -45.30 -25.00 -20.50 MBW 1M - - -
3.726 386 ™ M RMS 3.7595G -46.95 -40.00 -6.95 MBW 1M - - -
3.86 8G M M RMS 7.3795G -48.35 -40.00 -835 MBW 1M - - -
8G 406G ™ M RMS 38.656G -51.10 -40.00 -11.10 - - -54.08 -54.15
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i Y el CSE-TX-Sum_ LTE Band 48 _2CA Appendix E.2

Summary
Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB)
Band 48 - - - - - - - - - - -

LTE_10MHz+10MHz_Nss1,QPSK_2TX Pass 30M 3.45G ™ M RMS 3.4175G6 -42.22 -40.00 =222 MBW 1M
LTE_10MHz+10MHz_Nss1,16QAM_2TX Pass 30M 3.45G ™ M RMS 3.4155G -43.97 -40.00 -3.97 MBW 1M
LTE_10MHz+10MHz_Nss1,64QAM_2TX Pass 30M 345G ™ M RMS 3.4145G -42.51 -40.00 -2.51 MBW 1M
LTE_20MHz+20MHz_Nss1,QPSK_2TX Pass 30M 345G ™ 3M RMS 3.4255G -41.41 -40.00 -1.41 MBW 1M
LTE_20MHz+20MHz_Nss1,16QAM_2TX Pass 30M 3.45G ™ M RMS 3.4195G -41.29 -40.00 -1.29 MBW 1M
LTE_20MHz+20MHz_Nss1,64QAM_2TX Pass 3.45G 3.53G ™ M RMS 3.4895G -40.21 -40.00 -0.21 MBW 1M
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Result

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark

(H) (H2) (H2) (H2) (Hz) (dBm) (dBm) (dB)

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX - - - - - - - - - -

N#3555MHz #3625MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.952k -57.46 -40.00 -17.46 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 425k -49.82 -40.00 -9.82 MBW 10k
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 30M 345G ™ M RMS 341756 -42.22 -40.00 222 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.45G 3.53G ™ 3M RMS 3.4835G -46.15 -40.00 6.15 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.53G 3.549G6 100k 300k RMS 3.5485G -36.64 -13.00 -23.64 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.549G6 3.55G 100k 300k RMS 3.55G -40.88 -13.00 -27.88 -
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.56G 3.561G 100k 300k RMS 3.56G -40.41 -13.00 2141 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.561G 3.619G 100k 300k RMS 3.5895G -33.48 -25.00 -8.48 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.619G 362G 100k 300k RMS 3.626 -40.73 -13.00 21.73 -
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G -40.62 -13.00 -21.62 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.631G 372G 100k 300k RMS 3.6315G -36.68 -13.00 -23.68 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 372G 8G ™ 3M RMS 3.76387G -45.57 -40.00 -5.57 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 8G 40G ™ 3M RMS 39.352G -49.63 -40.00 -9.63 -
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.952k -57.69 -40.00 -17.69 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 445k -51.51 -40.00 -11.51 MBW 10k
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 30M 3.45G ™ 3M RMS 3.4415G6 -45.49 -40.00 -5.49 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 345G 353G ™ M RMS 3.4855G -45.12 -40.00 -5.12 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 353G 3.619G 100k 300k RMS 3.6185G -36.66 -13.00 -23.66 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.619G 3.62G 100k 300k RMS 3.62G -41.26 -13.00 -28.26 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G -41.55 -13.00 -28.55 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.631G 3.689G 100k 300k RMS 3.6595G -31.07 -25.00 -6.07 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 3.689G 3.69G 100k 300k RMS 3.69G -41.23 -13.00 -28.23 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 37G 3.701G 100k 300k RMS 3.7G -4161 -13.00 -28.61 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.701G 372G 100k 300k RMS 3.7015G -37.19 -13.00 -24.19 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 372G 8G ™ 3M RMS 3.83235G -45.71 -40.00 -5.71 -
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 8G 40G ™ 3M RMS 39.36G -49.66 -40.00 -9.66 -

Band 48_LTE_10MHz+10MHz_Nss1,16QAM_2TX - - - - - - - - - -

N#3555MHz #3625MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.952k -57.60 -40.00 -17.60 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 235k -52.23 -40.00 -12.23 MBW 10k
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 30M 345G ™ M RMS 3.4155G -43.97 -40.00 -3.97 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.45G 3.53G ™ 3M RMS 3.4875G -46.65 -40.00 -6.65 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 353G 3.549G6 100k 300k RMS 3.5485G -36.71 -13.00 -23.71 MBW 1M
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.549G 3.55G 100k 300k RMS 3.55G -40.57 -13.00 -21.57 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.56G 3.561G 100k 300k RMS 3.56G -41.27 -13.00 -28.27 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.561G 3.619G 100k 300k RMS 3.5905G -33.00 -25.00 -8.00 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.619G6 362G 100k 300k RMS 3.62G -41.55 -13.00 -28.55 -
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G 4113 -13.00 -28.13 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.631G 372G 100k 300k RMS 3.6315G -36.81 -13.00 -23.81 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 372G 8G ™ 3M RMS 3.76548G -45.09 -40.00 -5.09 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 8G 40G ™ 3M RMS 39.348G -49.60 -40.00 -9.60 -
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.987k -57.29 -40.00 -17.29 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 475k -50.89 -40.00 -10.89 MBW 10k
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 30M 3.45G ™ 3M RMS 3.4415G6 -46.14 -40.00 -6.14 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 345G 353G ™ M RMS 3.4845G6 -44.40 -40.00 -4.40 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 353G 3.619G 100k 300k RMS 3.6185G -36.70 -13.00 -23.70 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.619G 3.62G 100k 300k RMS 3.62G -40.67 -13.00 -21.67 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G -41.36 -13.00 -28.36 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.631G 3.689G 100k 300k RMS 3.6595G -32.44 -25.00 -7.44 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 3.689G 3.69G 100k 300k RMS 3.69G -41.32 -13.00 -28.32 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 37G 3.701G 100k 300k RMS 3.7G -41.19 -13.00 -28.19 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.701G 372G 100k 300k RMS 3.7015G -37.13 -13.00 -24.13 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 372G 8G ™ 3M RMS 3.83449G -45.98 -40.00 -5.98 -

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. c 20f 1



i Y el CSE-TX-Sum_ LTE Band 48 _2CA Appendix E.2

Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB)
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 8G 406 ™ 3M RMS 39.348G -49.71 -40.00 971 -

Band 48_LTE_10MHz+10MHz_Nss1,64QAM_2TX - - - - - - - - - -

N#3555MHz #3625MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.952k -57.74 -40.00 -17.74 -
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 685k -50.60 -40.00 -10.60 MBW 10k
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 30M 3.45G ™ 3M RMS 3.4145G -42.51 -40.00 -2.51 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.45G 3.53G ™ 3M RMS 3.4825G -46.30 -40.00 -6.30 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 353G 3.549G6 100k 300k RMS 3.5485G -36.73 -13.00 -23.73 MBW 1M
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.549G 3.55G 100k 300k RMS 3.55G -41.08 -13.00 -28.08 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.56G 3.561G 100k 300k RMS 3.56G -40.80 -13.00 -27.80 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.561G 3.619G 100k 300k RMS 3.5905G -33.72 -25.00 -8.72 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.619G6 362G 100k 300k RMS 3.62G -40.96 -13.00 -27.96 -
N#3555MHz,#3625MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G -41.03 -13.00 -28.03 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 3.631G 3.72G 100k 300k RMS 3.6315G -36.84 -13.00 -23.84 MBW 1M
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 372G 8G ™ 3M RMS 3.76387G -45.77 -40.00 -5.77 -
N#3555MHz #3625MHz_P_50@L+S_50@L Pass 8G 40G ™ 3M RMS 39.344G -49.60 -40.00 -9.60 -
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 9k 150k 200 1k RMS 9.952k -56.43 -40.00 -16.43 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 150k 30M 10k 30k RMS 405k -49.24 -40.00 -9.24 MBW 10k
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 30M 345G ™ 3M RMS 3.4415G6 -46.52 -40.00 -6.52 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 345G 3.53G ™ M RMS 3.4855G -43.94 -40.00 -3.94 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.53G 3.619G 100k 300k RMS 3.6185G -36.58 -13.00 -23.58 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.619G 3.62G 100k 300k RMS 3.62G -40.50 -13.00 -27.50 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.63G 3.631G 100k 300k RMS 3.63G -40.59 -13.00 -27.59 -
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 3.631G 3.689G 100k 300k RMS 3.6595G -33.24 -25.00 -8.24 MBW 1M
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.689G 3.69G 100k 300k RMS 3.69G -40.69 -13.00 -27.69 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 376G 3.701G 100k 300k RMS 37G -40.28 -13.00 -21.28 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 3.701G 372G 100k 300k RMS 3.7015G6 -37.10 -13.00 -24.10 MBW 1M
N#3625MHz,#3695MHz_P_50@L+S_50@L Pass 3.72G6 8G ™ 3M RMS 3.83289G -44.00 -40.00 -4.00 -
N#3625MHz #3695MHz_P_50@L+S_50@L Pass 8G 40G ™ 3M RMS 39.352G -49.56 -40.00 -9.56 -

Band 48_LTE_20MHz+20MHz_Nss1,QPSK_2TX - - - - - - - - - -

N#3560MHz #3625MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -49.67 -40.00 -9.67 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 415k -46.96 -40.00 -6.96 MBW 10k
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 30M 3.45G ™ 3M RMS 3.4255G 4141 -40.00 141 MBW 1M
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 345G 3.53G ™ 3M RMS 3.4985G -43.65 -40.00 -3.65 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 353G 3.549G6 100k 300k RMS 3.5485G -36.75 -13.00 -23.75 MBW 1M
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.549G 3.55G 100k 300k RMS 3.54994G -46.09 -13.00 -33.09 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.57G 3.571G 100k 300k RMS 3.57005G -46.17 -13.00 -33.17 -
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 3.571G 3.614G 100k 300k RMS 3.5925G -29.33 -25.00 -4.33 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 3.614G 3.615G6 100k 300k RMS 3.6149G6 -46.05 -13.00 -33.05 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.63527G -46.02 -13.00 -33.02 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.636G 372G 100k 300k RMS 3.6365G -36.76 -13.00 -23.76 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 372G 8G ™ 3M RMS 3.75585G -41.83 -40.00 -1.83 -
N#3560MHz, #3625MHz_P_100@L+S_100@L Pass 8G 40G ™ 3M RMS 39.372G -49.61 -40.00 -9.61 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -48.97 -40.00 -8.97 -
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 385k -46.67 -40.00 -6.67 MBW 10k
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 30M 345G ™ 3M RMS 3.4415G6 -45.14 -40.00 -5.14 MBW 1M
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 345G 3.53G ™ M RMS 3.4935G -42.48 -40.00 -248 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.53G 3.614G 100k 300k RMS 3.6065G -36.59 -13.00 -23.59 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.614G 3.615G 100k 300k RMS 3.61471G -45.87 -13.00 -32.87 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.63524G -46.05 -13.00 -33.05 -
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 3.636G 3.679G 100k 300k RMS 3.6575G -3143 -25.00 -6.43 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.679G 3.68G 100k 300k RMS 3.67999G -46.44 -13.00 -33.44 -
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 376G 3.701G 100k 300k RMS 3.70017G -46.46 -13.00 -33.46 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.701G 372G 100k 300k RMS 3.7015G6 -37.07 -13.00 -24.07 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.72G 8G ™ 3M RMS 3.81844G -42.90 -40.00 -2.90 -
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Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB)
N#3625MHz,#3690MHz_P_100@L+S_100@L Pass 8G 406 ™ 3M RMS 39.352G -49.54 -40.00 -9.54 -

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_2TX - - - - - - - - - -

N#3560MHz #3625MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -50.61 -40.00 -10.61 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 455k -47.64 -40.00 -7.64 MBW 10k
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 30M 3.45G ™ 3M RMS 3.4195G -41.29 -40.00 -1.29 MBW 1M
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 345G 3.53G ™ 3M RMS 3.4945G -44.33 -40.00 -4.33 MBW 1M
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 353G 3.549G6 100k 300k RMS 3.5485G -37.00 -13.00 -24.00 MBW 1M
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.549G 3.55G 100k 300k RMS 3.54952G -46.46 -13.00 -33.46 -
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 3.57G 3.571G 100k 300k RMS 3.57035G -46.52 -13.00 -33.52 -
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 3.571G 3.614G 100k 300k RMS 3.5925G -29.27 -25.00 -4.21 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 3.614G 3.615G6 100k 300k RMS 3.61431G -46.28 -13.00 -33.28 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.63521G -46.28 -13.00 -33.28 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.636G 372G 100k 300k RMS 3.6365G -36.98 -13.00 -23.98 MBW 1M
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 372G 8G ™ 3M RMS 3.75531G -43.09 -40.00 -3.09 -
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 8G 40G ™ 3M RMS 39.348G -49.83 -40.00 -9.83 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -47.93 -40.00 -7.93 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 305k -44.75 -40.00 -4.75 MBW 10k
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 30M 345G ™ 3M RMS 3.4415G6 -45.11 -40.00 5.11 MBW 1M
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 345G 3.53G ™ M RMS 3.4945G -41.67 -40.00 -1.67 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.53G 3.614G 100k 300k RMS 3.6135G -36.51 -13.00 -23.51 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.614G 3.615G 100k 300k RMS 3.61486G -45.91 -13.00 -32.91 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.63514G -46.07 -13.00 -33.07 -
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 3.636G 3.679G 100k 300k RMS 3.6575G -31.15 -25.00 -6.15 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.679G 3.68G 100k 300k RMS 3.67987G -46.55 -13.00 -33.55 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 376G 3.701G 100k 300k RMS 3.7002G -46.44 -13.00 -33.44 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.701G 372G 100k 300k RMS 3.7015G6 -37.02 -13.00 -24.02 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.72G 8G ™ 3M RMS 3.81898G -43.07 -40.00 -3.07 -
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 8G 40G ™ 3M RMS 39.356G -49.68 -40.00 -9.68 -

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_2TX - - - - - - - - - -

N#3560MHz #3625MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -48.73 -40.00 -8.73 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 405k -46.85 -40.00 -6.85 MBW 10k
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 30M 3.45G ™ 3M RMS 3.4355G -41.03 -40.00 -1.03 MBW 1M
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 345G 3.53G ™ 3M RMS 3.4935G -43.63 -40.00 -3.63 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 353G 3.549G6 100k 300k RMS 3.5485G -37.45 -13.00 -24.45 MBW 1M
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.549G 3.55G 100k 300k RMS 3.54946G -46.96 -13.00 -33.96 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.57G 3.571G 100k 300k RMS 3.57007G -46.95 -13.00 -33.95 -
N#3560MHz#3625MHz_P_100@L+S_100@L Pass 3.571G 3.614G 100k 300k RMS 3.5925G -29.61 -25.00 -4.61 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 3.614G 3.615G6 100k 300k RMS 3.61462G -46.83 -13.00 -33.83 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.636G -46.85 -13.00 -33.85 -
N#3560MHz,#3625MHz_P_100@L+S_100@L Pass 3.636G 372G 100k 300k RMS 3.6365G -37.49 -13.00 -24.49 MBW 1M
N#3560MHz #3625MHz_P_100@L+S_100@L Pass 372G 8G ™ 3M RMS 3.75852G -43.02 -40.00 -3.02 -
N#3560MHz, #3625MHz_P_100@L+S_100@L Pass 8G 40G ™ 3M RMS 39.34G -50.56 -40.00 -10.56 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 9k 150k 200 1k RMS 9.952k -46.23 -40.00 6.23 -
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 150k 30M 10k 30k RMS 175k -44.52 -40.00 -4.52 MBW 10k
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 30M 345G ™ 3M RMS 3.4415G6 -44.68 -40.00 -4.68 MBW 1M
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 345G 3.53G ™ M RMS 3.4895G -40.21 -40.00 -0.21 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.53G 3.614G 100k 300k RMS 3.6135G -37.21 -13.00 -24.21 MBW 1M
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 3.614G 3.615G 100k 300k RMS 3.61481G -46.53 -13.00 -33.53 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.635G 3.636G 100k 300k RMS 3.63505G -46.70 -13.00 -33.70 -
N#3625MHz, #3690MHz_P_100@L+S_100@L Pass 3.636G 3.679G 100k 300k RMS 3.6575G -28.68 -25.00 -3.68 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.679G 3.68G 100k 300k RMS 3.67997G -47.16 -13.00 -34.16 -
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 376G 3.701G 100k 300k RMS 3.70034G -47.03 -13.00 -34.03 -
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.701G 372G 100k 300k RMS 3.7015G6 -37.62 -13.00 -24.62 MBW 1M
N#3625MHz #3690MHz_P_100@L+S_100@L Pass 3.72G 8G ™ 3M RMS 3.82379G -41.55 -40.00 -1.55 -
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Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB)
N#3625MHz#3690MHz_P_100@L+S_100@L Pass 8G 40G ™ 3M RMS 39.336G -50.52 -40.00 -10.52
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CSE-TX-Sum_ LTE Band 48_2CA

SPORTON LAB.

Appendix E.2

Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX CSE-TX-Sum
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3546 35456 3.556 3.5556 3.56G6 3.565G 3.57G6 3.5756 3586 35856 3.596 3.5956 366 3.605G6 3616 3.6156 3.626 36256 3.636 3.6356 3.64G6
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm) = P2(dBm)
% 150k 200 1k RMS 9.952k -3746 -40.00 -17.46 - - -60.17 -60.79
150k 30M 10k 30k RMS 425k -49.82 -40.00 -9.82 MBW 10k - - -
30M 345G ™ m RMS 341756 -42.22 -40.00 -2 MBW 1M - - -
3.456 353G ™ 3m RMS 348356 -46.15 -40.00 -6.15 MBW 1M - - -
3.536 3.5496 100k 300k RMS 3.5485G6 -36.64 -13.00 -23.64 MBW 1M - - -
3.5496 3.55G 100k 300k RMS 3.55G -40.88 -13.00 -27.88 - - -43.16
3.56G6 35616 100k 300k RMS 3.56G -40.41 -13.00 -2741 - - -43.87
3.5616 3.6196 100k 300k RMS 3.5895G6 -3348 -25.00 -8.48 MBW 1M - -
3.6196 3.62G 100k 300k RMS 3.62G -40.73 -13.00 -21.73 - - -43.78
3.636 3.631G 100k 300k RMS 3.63G -40.62 -13.00 -27.62 - - -43.41
3.6316 372G 100k 300k RMS 3.63156 -36.68 -13.00 -23.68 MBW 1M - -
3.726 8G ™M LY RMS 3.763876 -45.57 -40.00 -5.57 - - -47.64
3G 406 ™M ELY RMS 39.352G6 -49.63 -40.00 -0.63 - - -52.60
Band 48_LTE_10MHz+10MHz_Nss1,QPSK_2TX CSE-TX-Sum
N#3625MHz,#3695MHz_QPSK_P_50@L+S_50@L
anov20
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Py
e
e
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ey
Py
-100-, o | | ' ' | | | I ' o ' ' o | | I ' ' ' ' ' I o ' o ' ' ' ' I ' I I I
9% 16 26 3G 4G 56 6G 76 8G 9G 106 116 12G 13G 14G 156 166 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G 27G 28G 296G 306 31G 326G 33G 34G 356G 36G 37G 38G 39G 40G
S
10|
o
) f |
Py I
30 4
a0 i+ 4
e
=y
Py
Py
-100-, ' ' ' . ' ' ' ' ' I . ' ' ' ' I ' I |
3616 36156 3.626 3.6256 3.636 3.635G6 3.64G 3.6456 3656 36556 3.66G6 3.665G6 367G 3.675G6 3686 3.6856 3.696 36956 376 3.7056 3NG
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)
Sk 150k 200 Tk RMS 9.952k -57.69 -40.00 -17.69 - - -60.73 -60.68
150k 30M 10k 30k RMS 445k -51.51 -40.00 -11.51 MBW 10k - - -
30M 345G ™M LY RMS 344156 -45.49 -40.00 -5.49 MBW 1M - - -
3.456 333G ™M ELY RMS 348556 -45.12 -40.00 -5.12 MBW 1M - - -
3.33G6 3.619G 100k 300k RMS 3.6183G -36.66 -13.00 -23.66 MBW 1M - - -
3.6196 3.626 100k 300k RMS 3.626 -41.26 -13.00 -28.26 - - -44.28
3.636 3.631G6 100k 300k RMS 3.63G -41.55 -13.00 -28.55 - - -44.35
3.6316 3.689G6 100k 300k RMS 3.6595G6 -31.07 -25.00 -6.07 MBW 1M - - -
3.689G6 3.69G 100k 300k RMS 3.69G -41.23 -13.00 -28.23 - - -44.11 -44.38
3.76 3.7016 100k 300k RMS 3.76 -41.61 -13.00 -28.61 - - -4441 -44.85
3.7016 3.726 100k 300k RMS -3719 -13.00 -24.19 MBW 1M - - -
3.726 8G ™ ELY RMS 3.832356 -45.71 -40.00 -5.7 - - -49.69 -47.93
8G 406 ™ ELY RMS 39.36G6 -49.66 -40.00 -9.66 - - -52.61 -52.74
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SPORTON LAB.

CSE-TX-Sum_ LTE Band 48_2CA

Appendix E.2

Band 48 LTE_10MHz+10MHz_Nss1,16QAM 2TX CSE-TX-Sum
N#3555MHz,#3625MHz_16QAM_P 50@L+S 50@L
21/01/2021
2 i )
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Sk 16 26 3G 4G 56 66 7G €6 9G 106 116 126 136 14G 156 166 17G 166 19G 206 21G 226 236 246 256 266G 276 28G 296 30G 31G 326 33G 34G 356 336G 376G 386 396 406
]
10-
o
104 l
20+
230
-40-| he +
“60-
70-
-0
00
-100-, i I} i I} i il ] ' i Il i Il ] ' I} i Il Il '
3546 3556 355G 35556 3366 33636 3576 35756 338G 35856 350G 33056 366 36056 361G 36156 366 36256 1636 36356 364G
F-Start(Hz)  F-Stop(Hz) | RBW(Hz)  VBW(Hz)  Detector  Freq(Hz) Level{dBm]  Limit(dBm) | Margin(dB)  Remark Ref Limit(d8) P1(dBm) | P2(dBm)
9% 150k 200 1k RMS 9.952k 5760 -40.00 1760 - - 6284 | -5915
150k 30M 0k 30k RMS 235¢ 5223 0.0 223 MBWIOk |- - -
30M 3456 M M RMS 341556 397 -20.00 397 MBWIM |- - -
3.456 3536 M M RMS 348756 46565 -20.00 665 MBWIM |- - -
3536 35496 100k 300k RMS 3.54856 3671 -13.00 371 MBWIM |- - -
35496 3556 100k 300k RMS 3556 -4057 -13.00 2757 - - 8% |42
356G 35616 100k 300k RMS 3566 -n27 -13.00 2827 - - 4438|4419
35616 36196 100k 300k RMS 3.50056 -33.00 2500 -8.00 MBWIM |- - -
36196 3626 100k 300k RMS 3626 4155 -13.00 -2855 - - 4456 | -4d56
3636 36316 100k 300k RMS 3636 ERE] -13.00 2813 - - 4418 4410
36316 3726 100k 300k RMS 363156 -3681 -13.00 B8 MBWIM |- - -
3726 26 M EY RMS 3765486 | -45.00 -40.00 500 - - 4856 -4T80
g 406 ™ M RMS 303486 49,60 -20.00 .60 - - 5255 | -2.68
Band 48 LTE_10MHz+10MHz_Nss1,16QAM 2TX CSE-TX-Sum

N#3625MHz,#3695MHz_16QAM P 50@L+S 50@L
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% 16 26 3G 4G 56 66 TG 8G 9G 106 116 12G 13G 14G 156 166 17G 18G 19G 20G 21G 22G 23G 246G 25G 26G 27G 28G 296G 306G 31G 32G 33G 34G 35G 36G 37G 38G 39G 40G

20 ]
10~
0-| r:r::::::::;\

e

=y ]

-30-| +

-40-| i+ o+

e
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Py

Py

-100-, ' ' ' ' ' ' ' ' I | i ' ' I ' | |
3616 36156 3.626 3.6256 3.636 3.635G6 3.64G 3.6456 3656 36556 3.666 3.665G6 3.67G 3.675G6 3.686 3.6856 3.696 36956 3.76 3.7056 NG

F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)

Sk 150k 200 Tk RMS 9.987k -57.29 -40.00 -17.29 - - -60.80 -59.86

150k 30M 10k 30k RMS 475k -50.89 -40.00 -10.89 MBW 10k - - -

30M 345G ™M M RMS 344156 -46.14 -40.00 -6.14 MBW 1M - - -

3.456 353G ™M M RMS 348456 -44.40 -40.00 -4.40 MBW 1M - - -

3.336 3.6196 100k 300k RMS 3.61856 -36.70 -13.00 -23.70 MBW 1M - - -

3.6196 3.62G 100k 300k RMS 3.62G -40.67 -13.00 -27.67 - - -43.90 -43.48

3.636 3.631G6 100k 300k RMS 3.63G -41.36 -13.00 -28.36 - - -44.35 -44.40

3.631G6 3.689G6 100k 300k RMS 3.6395G6 -3244 -23.00 744 MBW 1M - - -

3.689G 3.69G 100k 300k RMS 3.69G -41.32 -13.00 -28.32 - - -44.16

3.76 3.7016 100k 300k RMS -41.19 -13.00 -28.19 - - -43.75

3.7016 3.726 100k 300k RMS -3713 -13.00 -24.13 MBW 1M - - -

3.726 8G ™ 3m RMS -45.98 -40.00 -5.98 - - -50.04 -48.14

8G 406 ™ ELY RMS -49.71 -40.00 -7 - - -52.80 -52.64
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SPORTON LAB.

CSE-TX-Sum_ LTE Band 48_2CA

Appendix E.2

Band 48 LTE_ 10MHz+10MHz Nss1,64QAM 2TX CSE-TX-Sum
N#3555MHz,#3625MHz_64QAM P 50@L+S 50@L
21/01/2021
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9% 16 2G 3G 4G 56 6G TG 8G 9G 106 116G 12G 13G 14G 156 16G 17G 18G 19G 20G 21G 2G 23G 24G 235G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 36G 37G 38G 39G 406
20
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o
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ey
ey
e
e
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3546 35456 3.556 3.5556 3.566 3.5656 3.57G6 3.5756 3586 35856 3.596 3.595G6 366 3.6056 3616 36156 3.626 3.6256 3.636 3.6356 3.64G
F-Start(Hz)  F-Stop(Hz) | RBW(Hz) VBW(Hz) Detector Freq(Hz) LevelidBm)  Limit({dBm) | Margin(dB)  Remark RefLimit(dB) P1(dBm) | P2(dBm)
9k 150k 200 1k RMS 9.952k -57.74 -40.00 -17.74 - - -60.16 -6143
150k 30M 10k 30k RMS 685k -50.60 -40.00 -10.60 MBW 10k - - -
30M 345G ™ ELY RMS 341456 -42.51 -40.00 -2.51 MBW 1M - - -
3.456 353G ™ ELY RMS 348256 -46.30 -40.00 -6.30 MBW 1M - - -
3.536 35496 100k 300k RMS 3.54856 -36.73 -13.00 -3.73 MBW 1M - - -
3.5496 355G 100k 300k RMS 355G -41.08 -13.00 -28.08 - - -44.05 -44.14
3.56G6 35616 100k 300k RMS 3.56G -40.80 -13.00 -27.80 - - -43.81 -43.81
3.5616 3.619G6 100k 300k RMS 3.5905G6 -33.72 -25.00 -8.72 MBW 1M - - -
3.6196 3.62G 100k 300k RMS 3.62G -40.96 -13.00 -27.96 - - -43.90 -44.04
3.636 3.631G 100k 300k RMS 3.63G -41.03 -13.00 -28.03 - - -44.87 -43.34
3.6316 372G 100k 300k RMS 3.63156 -36.84 -13.00 -23.84 MBW 1M - - -
3.726 3G ™M ELY RMS 3.763876 -45.77 -40.00 -5.77 - - -49.05 -48.53
2G 40G ™ M RMS 30.344G -49.60 -40.00 -9.60 - - -3248 -32.74
Band 48 LTE_ 10MHz+10MHz Nss1,64QAM 2TX CSE-TX-Sum
N#3625MHz,#3695MHz_64QAM P 50@L+S 50@L
21/01/2021
=0 Limit [/
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= :
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o
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e
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3616 36156 3.626 3.6256 3.636 3.635G6 3.64G 3.6456 3656 36556 3.666 3.665G6 3.67G 3.675G6 3.686 3.6856 3.696 36956 3.76 3.7056 NG
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)
Sk 150k 200 Tk RMS 9.952k -56.43 -40.00 -16.43 - - -59.49 -59.40
150k 30M 10k 30k RMS 405k -49.24 -40.00 -9.24 MBW 10k - - -
30M 345G ™M M RMS 344156 -46.52 -40.00 -6.52 MBW 1M - - -
3.456 353G ™M M RMS 348556 -43.94 -40.00 -3.94 MBW 1M - - -
3.336 3.6196 100k 300k RMS 3.61856 -36.58 -13.00 -23.58 MBW 1M - - -
3.6196 3.62G 100k 300k RMS 3.62G -40.50 -13.00 -27.50 - - -43.99 -43.08
3.636 3.631G6 100k 300k RMS 3.63G -40.59 -13.00 -27.59 - - -44.30 -43.00
3.631G6 3.689G6 100k 300k RMS 3.6395G6 -33.24 -23.00 -8.24 MBW 1M - - -
3.689G 3.69G 100k 300k RMS 3.69G -40.69 -13.00 -27.69 - - -43.45
3.76 3.7016 100k 300k RMS -40.28 -13.00 -27.28 - - -42.85
3.7016 3.726 100k 300k RMS -37.10 -13.00 -24.10 MBW 1M - - -
3.726 8G ™ 3m RMS -44.00 -40.00 -4.00 - - -48.13 -46.12
8G 406 ™ ELY RMS -49.56 -40.00 -9.56 - - -52.52 -52.62
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SPORTON LAB.

CSE-TX-Sum_ LTE Band 48_2CA

Appendix E.2

Band 48 LTE 20MHz+20MHz Nss1,QPSK 2TX CSE-TX-Sum
N#3560MHz,#3625MHz_QPSK_P_100@L+S 100@L
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S
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e
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3.40256 356 3516 3526 3536 3.546 3.556 3.56G6 3.576 3.586 3596 3.66 3.616 3.626 3.636 3646 3656 3.666 3676 3.686 3.6925G)
F-Start(Hz)  F-Stop(Hz) | RBW(Hz) VBW(Hz) Detector Freq(Hz) LevelidBm)  Limit({dBm) | Margin(dB)  Remark RefLimit(dB) P1(dBm) | P2(dBm)
9k 150k 200 1k RMS 9.952k -49.67 -40.00 -9.67 - - -51.93 -53.60
150k 30M 10k 30k RMS 415k -46.96 -40.00 -6.96 MBW 10k - - -
30M 345G ™ ELY RMS 342556 -4141 -40.00 -1.41 MBW 1M - - -
3.456 353G ™ ELY RMS 349856 -43.65 -40.00 -3.65 MBW 1M - - -
3.536 35496 100k 300k RMS 3.54856 -36.75 -13.00 -23.75 MBW 1M - - -
3.5496 355G 100k 300k RMS 3.549%4G6 -46.09 -13.00 -33.09 - - -45.01 -49.20
3.576 35716 100k 300k RMS 3.570056 -46.17 -13.00 -33.17 - - -45.34 -49.03
3.5716 3.614G6 100k 300k RMS 3.5925G6 -2933 -25.00 -4.33 MBW 1M - - -
3.6146 3.615G 100k 300k RMS 3.6149G6 -46.05 -13.00 -33.05 - - -48.16 -48.97
3.6356 3.636G 100k 300k RMS 3.635276 -46.02 -13.00 -33.02 - - -49.09 -48.98
3.6366 372G 100k 300k RMS 3.63656 -36.76 -13.00 -23.76 MBW 1M - - -
3.726 3G ™M ELY RMS 3.735856 -41.83 -40.00 -1.83 - - -46.69 -43.55
2G 40G ™ M RMS 39.3726 -49.61 -40.00 -9.61 - - -32.51 -3273
Band 48 LTE 20MHz+20MHz Nss1,QPSK 2TX CSE-TX-Sum
N#3625MHz,#3690MHz_QPSK_P_100@L+S 100@L
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3.55756 3.576 3586 3596 3.66 3.616 3.626 3.636 3.646 3656 3.666 3676 3.686 3.696 376 3G 3726 3.736 3746 3756 3.7575G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)
Sk 150k 200 Tk RMS 9.952k -48.97 -40.00 -8.97 - - -51.55 -52.46
150k 30M 10k 30k RMS 385k -46.67 -40.00 -6.67 MBW 10k - - -
30M 345G ™M M RMS 344156 -45.14 -40.00 -5.14 MBW 1M - - -
3.456 353G ™M M RMS 349356 -42.48 -40.00 -2.48 MBW 1M - - -
3.336 3.6146 100k 300k RMS 3.6065G6 -36.59 -13.00 -23.59 MBW 1M - - -
3.6146 3.6156 100k 300k RMS 3.614T16 -45.87 -13.00 -32.87 - - -48.84 -48.92
3.6336 3.636G 100k 300k RMS 3.63524G -46.03 -13.00 -33.03 - - -48.92 -49.21
3.6366 3.679G6 100k 300k RMS 3.6575G6 -3143 -23.00 -6.43 MBW 1M - - -
3.679G 3.68G 100k 300k RMS 3.67999G -46.44 -13.00 -3344 - - -49.65 -49.25
3.76 3.7016 100k 300k RMS 700176 -46.46 -13.00 -3346 - - -49.21 -49.74
3.7016 3.726 100k 300k RMS 3.7015G6 -37.07 -13.00 -24.07 MBW 1M - - -
3.726 8G ™ 3m RMS 3.81844G6 -42.90 -40.00 -2.90 - - -47.43 -44.79
8G 406 ™ ELY RMS 39.3526 -49.54 -40.00 -9.54 - - -52.68 -5242
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SPORTON LAB.

CSE-TX-Sum_ LTE Band 48_2CA

Appendix E.2

Band 48 LTE 20MHz+20MHz Nss1,16QAM _2TX CSE-TX-Sum
N#3560MHz,#3625MHz_16QAM _P_100@L+S_100@L
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S
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3.40256 356 3516 3526 3536 3.546 3.556 3.56G6 3.576 3.586 3596 3.66 3.616 3.626 3.636 3646 3656 3.666 3676 3.686 3.6925G)
F-Start(Hz)  F-Stop(Hz) | RBW(Hz) VBW(Hz) Detector Freq(Hz) LevelidBm)  Limit({dBm) | Margin(dB)  Remark RefLimit(dB) P1(dBm) | P2(dBm)
9k 150k 200 1k RMS 9.952k -50.61 -40.00 -10.61 - - -53.80 -53.45
150k 30M 10k 30k RMS 455k -47.64 -40.00 -7.64 MBW 10k - - -
30M 345G ™ ELY RMS 341956 -41.29 -40.00 -1.29 MBW 1M - - -
3.456 353G ™ ELY RMS 349456 -44.33 -40.00 -4.33 MBW 1M - - -
3.536 35496 100k 300k RMS 3.54856 -37.00 -13.00 -24.00 MBW 1M - - -
3.5496 355G 100k 300k RMS 3.54952G6 -46.46 -13.00 -3346 - - -45.47 -49.48
3.576 35716 100k 300k RMS 3570356 -46.52 -13.00 -33.52 - - -48.55 -49.52
3.5716 3.614G6 100k 300k RMS 3.5925G6 -29.27 -25.00 -4.27 MBW 1M - - -
3.6146 3.615G 100k 300k RMS 3614316 -46.28 -13.00 -33.28 - - -49.31 -49.27
3.6356 3.636G 100k 300k RMS 3.635216 -46.28 -13.00 -33.28 - - -43.41 -49.18
3.6366 372G 100k 300k RMS 3.63656 -36.98 -13.00 -23.98 MBW 1M - - -
3.726 3G ™M ELY RMS 3735316 -43.00 -40.00 -3.00 - - -46.92 -45.41
2G 40G ™ M RMS 39.348G -49.83 -40.00 -9.83 - - -32.80 -32.88
Band 48 LTE 20MHz+20MHz Nss1,16QAM _2TX CSE-TX-Sum
N#3625MHz,#3690MHz_16QAM _P_100@L+S_100@L
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3.55756 3.576 3586 3596 3.66 3.616 3.626 3.636 3.646 3656 3.666 3676 3.686 3.696 376 3G 3726 3.736 3746 3756 3.7575G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)
Sk 150k 200 Tk RMS 9.952k -47.93 -40.00 -7.93 - - -51.32 -50.60
150k 30M 10k 30k RMS 305k -44.75 -40.00 -4.75 MBW 10k - - -
30M 345G ™M M RMS 344156 -45.11 -40.00 =511 MBW 1M - - -
3.456 353G ™M M RMS 349456 -41.67 -40.00 -1.67 MBW 1M - - -
3.336 3.6146 100k 300k RMS 3.61356 -36.51 -13.00 -23.51 MBW 1M - - -
3.6146 3.6156 100k 300k RMS 3.614366 -45.91 -13.00 -3291 - - -48.78 -49.06
3.6336 3.636G 100k 300k RMS 3.633146 -46.07 -13.00 -33.07 - - -49.03 -49.14
3.6366 3.679G6 100k 300k RMS 3.6575G6 -31.13 -23.00 -6.13 MBW 1M - - -
3.679G 3.68G 100k 300k RMS -46.55 -13.00 -33.55 - - -49.57 -49.36
3.76 3.7016 100k 300k RMS -46.44 -13.00 -3344 - - -49.43 -49.48
3.7016 3.726 100k 300k RMS -37.02 -13.00 -24.02 MBW 1M - - -
3.726 8G ™ 3m RMS -43.07 -40.00 -3.07 - - -46.86 -4542
8G 406 ™ ELY RMS -49.68 -40.00 -9.68 - - -52.94 -5245
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SPORTON LAB.

CSE-TX-Sum_ LTE Band 48_2CA

Appendix E.2

Band 48 LTE 20MHz+20MHz Nss1,64QAM 2TX CSE-TX-Sum
N#3560MHz,#3625MHz_64QAM_P_100@L+S_100@L
22/01/2021
B Limit [/
10 sum [~/
* Port1 [~
o
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= J
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ey
ey
=y
ey
e
-100-, ' I I I ' ' ] I I i i i 1 1 1 1 i i i i i i i i i i i 1 1 1 i i i i i i i i i i
9% 16 2G 3G 4G 56 6G TG 8G 9G 106 116G 12G 13G 14G 156 16G 17G 18G 19G 20G 21G 2G 23G 24G 235G 26G 27G 28G 29G 30G 31G 32G 33G 34G 35G 36G 37G 38G 39G 406
S
10-|
o
o
=
=
# ¥
Qe S e +
ey
=y
)
=
-100-, i I I ' ' I I il I} ' i ' } il ) il ' ' ' v
3.40256 356 3516 3526 3536 3.546 3.556 3.56G6 3.576 3.586 3596 3.66 3.616 3.626 3.636 3646 3656 3.666 3676 3.686 3.6925G)
F-Start(Hz)  F-Stop(Hz) | RBW(Hz) VBW(Hz) Detector Freq(Hz) LevelidBm)  Limit({dBm) | Margin(dB)  Remark RefLimit(dB) P1(dBm) | P2(dBm)
9k 150k 200 1k RMS 9.952k -48.73 -40.00 -8.73 - - -51.92 -51.57
150k 30M 10k 30k RMS 405k -46.85 -40.00 -6.85 MBW 10k - - -
30M 345G ™ ELY RMS 343556 -41.03 -40.00 -1.03 MBW 1M - - -
3.456 353G ™ ELY RMS 349356 -43.63 -40.00 -3.63 MBW 1M - - -
3.536 35496 100k 300k RMS 3.54856 -3745 -13.00 -24.45 MBW 1M - - -
3.5496 355G 100k 300k RMS 3.549466 -46.96 -13.00 -33.96 - - -50.05 -49.89
3.576 35716 100k 300k RMS 3.57007G6 -46.95 -13.00 -33.95 - - -45.88 -50.05
3.5716 3.614G6 100k 300k RMS 3.5925G6 -29.61 -25.00 -4.61 MBW 1M - - -
3.6146 3.615G 100k 300k RMS 3.61462G6 -46.83 -13.00 -33.83 - - -49.79 -49.90
3.6356 3.636G 100k 300k RMS 3.636G -46.85 -13.00 -33.85 - - -49.97 -49.75
3.6366 372G 100k 300k RMS 3.63656 -3749 -13.00 -24.49 MBW 1M - - -
3.726 3G ™M ELY RMS 3.758526 -43.02 -40.00 -3.02 - - -47.25 -45.08
2G 40G ™ M RMS 39.34G -30.56 -40.00 -10.56 - - -33.37 -33.78
Band 48 LTE 20MHz+20MHz Nss1,64QAM 2TX CSE-TX-Sum
N#3625MHz,#3690MHz_64QAM_P_100@L+S_100@L
22/01/2021
=0 Limit [/~
10 sum [~/
* Port1 [/
o
Port2
-20- & < J
-30-|
ey
ey
=
el
-y
-100-, 1 I I I I I I I I i [} I} ] 1 1 1 i I I i i I I [} I} i I} 1 1 1 i I I} 1 ] i Il i i i
% 16 26 3G 4G 56 66 TG 8G 9G 106 116 12G 13G 14G 156 166 17G 18G 19G 20G 21G 22G 23G 246G 25G 26G 27G 28G 296G 306G 31G 32G 33G 34G 35G 36G 37G 38G 39G 40G
= :
10~
o
ey
=y — | —
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Py
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3.55756 3.576 3586 3596 3.66 3.616 3.626 3.636 3.646 3656 3.666 3676 3.686 3.696 376 3G 3726 3.736 3746 3756 3.7575G
F-Start(Hz) F-Stop(Hz) RBW(Hz) VBW(Hz) Detector Freq(Hz) Level(dBm) Limit(dBm) Margin(dB) Remark RefLimit(dB) P1(dBm)  P2(dBm)
Sk 150k 200 Tk RMS 9.952k -46.23 -40.00 -6.23 - - -49.20 -49.29
150k 30M 10k 30k RMS 173k -44.52 -40.00 -4.52 MBW 10k - - -
30M 345G ™M M RMS 344156 -44.68 -40.00 -4.68 MBW 1M - - -
3.456 353G ™M M RMS 348956 -40.21 -40.00 -0.21 MBW 1M - - -
3.336 3.6146 100k 300k RMS 3.61356 -37.21 -13.00 -24.21 MBW 1M - - -
3.6146 3.6156 100k 300k RMS 3.614216 -46.53 -13.00 -33.53 - - -49.63 -49.46
3.6336 3.636G 100k 300k RMS 3.633056 -46.70 -13.00 -33.70 - - -49.65 -49.78
3.6366 3.679G6 100k 300k RMS 3.6575G6 -28.68 -23.00 -3.68 MBW 1M - - -
3.679G 3.68G 100k 300k RMS -47.16 -13.00 -34.16 - - -50.12 -50.22
3.76 3.7016 100k 300k RMS -13.00 -34.03 - - -50.19 -49.90
3.7016 3.726 100k 300k RMS -37.62 -13.00 -24.62 MBW 1M - - -
3.726 8G ™ 3m RMS -41.55 -40.00 -1.55 - - -45.10 -44.08
8G 406 ™ ELY RMS -50.52 -40.00 -10.52 - - -5345 -53.61
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SPORTONEAS Field Strength of Spurious Radiation Result Appendix F
Field Strength of Spurious Radiation (30MHz ~ 1GHz)
Configurations 20+20MHz / 16QAM
Horizontal
ﬂLeveI {dBm/m)} Date: 2021-01-22 Time: 16:14:20
-10
-20
-30
40 PART 96
4
50 345
6
60 2
-T0 ML
-30
-80
-10630 100. 200. 300. 400. 500. 600. T00. 800. 900, 1000
Frequency (MHz)
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark Pol/Phase
MHz dBm/m dB dBm/m dBm dB/m
1 245.34 -49.56 -9.56 -40.88 -36.70 -12.86 Peak HORIZONTAL
2 288.02 -60.22 -20.22 -40.80 -48.74 -11.48 Peak HORIZONTAL
3 787.86 -51.49 -11.49 -40.80 -47.80 -4.49 Peak HORIZONTAL
4 729.37 -56.93 -10.93 -40.00 -46.96 -3.97 Peak HORIZONTAL
5 746.83 -53.608 -13.60 -40.80 -49.91 -3.69 Peak HORIZONTAL
6 768.17 -58.58 -18.58 -40.88 -55.12 -3.46 Peak HORIZONTAL
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SPORTON LAB.

Field Strength of Spurious Radiation Result

Appendix F

Vertical
ﬂLe\reI (dBm/m}) Date: 2021-01-22 Time: 16:11:40
-0
-20
-30
40 PART 96
&
50 3 5
2 4
60 1
LI
80
-80
-100
30 100. 200. 300. 400. 500. 600. T00. 800. 900, 1000
Frequency (MHz)
Over Limit Read
Freq Level Limit Line Level Factor Remark Pol/Phase
MHz dBm/m dB dBm/m dBm dB/m
1 72.68 -60.25 -20.25 -406.08 -41.87 -18.38 Peak VERTICAL
2 245.34 -57.84 -17.84 -48.88 -44.98 -12.86 Peak VERTICAL
3 7jay.e6 -49.78 -9.70 -40.80 -45.21 -4.49 Peak VERTICAL
4 738.34 -58.79 -18.79 -48.88 -54.82 -3.97 Peak VERTICAL
5 746.83 -48.79 -8.79 -48.98 -45.18 -3.69 Peak VERTICAL
6 983.80 -56.86 -16.86 -40.88 -54.73 -2.13 Peak VERTICAL
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SPORTON LAB.

Field Strength of Spurious Radiation Result Appendix F

Field Strength of Spurious Radiation (Above 1GHz) — Harmonic

Configurations 20+20MHz / 16QAM
Horizontal
Over Limit Read
Freq Level Limit Line Level Factor Remark Pol/Phase
MHz dBm/m dB  dBm/m dBm dB/m
| 1 12895.44 -47.27 -7.27 -468.80 -64.52 17.25 Peak HORIZONTAL
Vertical
Over Limit Read
Freq Level Limit Line Level Factor Remark Pol/Phase
MHz dBm/m dB  dBm/m dBm dB/m
1 12443.13 -48.30 -8.30 -40.00 -64.45 16.15 Peak VERTICAL
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i Y el Frequency Stability Appendix G
Summary
Mode Result Ch Center FI Fh ppm Limit Port Remark
(Hz) (Hz) (Hz) (Hz) (FI,Fh,ppm)
Band 48
LTE_20MHz_Nss1,QPSK_2TX Pass 3.625G 3.625013G 3.61608G 3.633946G 3.6202 3.55G,3.7G, Inf 1
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sPORTON Lab. Frequency Stability Appendix G

Result
Mode Result Ch Center FI Fh ppm Limit Port Remark
(Hz) (Hz) (Hz) (Hz) (FI,Fh,ppm)

Band 48_LTE_20MHz_Nss1,QPSK_2TX - - - - - - - - -
3625MHz_-30°C Pass 3.625G 3.625004G 3.616065G 3.633943G 1.0344 3.55G,3.7G,Inf 1 -
3625MHz_-20°C Pass 3.625G 3.625006G 3.616065G 3.633946G 1.5515 3.55G,3.7G,Inf 1 -
3625MHz_-10°C Pass 3.625G 3.625013G 3.61608G 3.633946G 3.6202 3.55G,3.7G,Inf 1 -

3625MHz_0°C Pass 3.625G 3.624998G 3.616054G 3.633943G -0.5172 3.55G,3.7G,Inf 1 -
3625MHz_10°C Pass 3.625G 3.624993G 3.616061G 3.633924G -2.0687 3.55G,3.7G,Inf 1 -
3625MHz_20°C Pass 3.625G 3.625007G 3.616072G 3.633943G 2.0687 3.55G,3.7G,Inf 1 -
3625MHz_30°C Pass 3.625G 3.625011G 3.616076G 3.633946G 3.1031 3.55G,3.7G,Inf 1 -
3625MHz_40°C Pass 3.625G 3.625011G 3.616069G 3.633954G 3.1031 3.55G,3.7G,Inf 1 -
3625MHz_50°C Pass 3.625G 3.625006G 3.616065G 3.633946G 1.5515 3.55G,3.7G, Inf 1 -
3625MHz_126.5V Pass 3.625G 3.625004G 3.616061G 3.633946G 1.0344 3.55G,3.7G,Inf 1 -
3625MHz_110V Pass 3.625G 3.625009G 3.616072G 3.633946G 2.5859 3.55G,3.7G,Inf 1 -
3625MHz_93.5V Pass 3.625G 3.624991G 3.616054G 3.633928G -2.5859 3.55G,3.7G,Inf 1 -
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